Spectrum Research &
Testing Lab., Inc.

SRIm. No.167,Ln. 780, Shan-Tong
Laaiiy Rd. Ling 8, Shan-Tong Li,

Chung-Li Dist., Taoyuan City

TEST REPORT [FccC ID : AHL-ALMOND3S

Reference No.: A17103001
Report No.: FCCA17103001-03

Page: 1 of 420

320, Taiwan (R.O.C.)

Date: Dec. 28, 2017

Product Name:
Model No.:

Applicant:
Date of Receipt:

Finished date of Test:
Applicable Standards:

Almond 3S

A3S

Securifi Ltd.

11F, No.92, Sec. 5, Nanjing E. Rd.,
Songshan Dist., Taipei 105, Taiwan
giet. 30, 2017

- Dec. 14, 2017

47 CFR Part 15, Subpart E, 15.407

ANSI C63.10: 2013

FCC publication KDB 789033 D02 General UNII Test
Procedures New Rules v02r01 Dec 14, 2017

KDB 662911 D01 Multiple Transmitter Output v02r01 Oct 31,
2013

We, Spectrum Research & Testing Laboratory Inc., hereby certify that one sample
of the above was tested in our laboratory with positive results according to the

above-mentioned standards. The records in the report are an accurate account of the

results. Details of the results are given in the subsequent pages of this report.

Tested By

R\\C/]'\O\Y& Lin

e 2A8/700

Approved By :

(Richard Lin)

> L

. Date: /:»-/'349'/%/,7

( Johnson Ho, Director )

(LN LY]
\"\\‘\l ‘ & s

"
S

Testing i;bn.mhry
1016

FMNG-059_1.1 REPORT



Spectrum Research &
Testing Lab., Inc.

%%m No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 2 of 420

Date: Dec. 28, 2017

Revisions History

Report No.

Issue Date

Revisions

FCCA17103001-03

Dec. 28, 2017

Initial issue




Spectrum Research & Reference No.: A17103001
SR Igsig;‘gn '—722-,8 Lr;i_-Ton Report No.: FCCA17103001-03
W/v\m Rd:,Liné; 8,. Sha’n—Tong Li, ’ TEST REPORT FCC ID : AHL-ALMOND3S

Chung-Li Dist., Taoyuan City Page: 3 of 420

320, Taiwan (R.0.C.) Date: Dec. 28, 2017

Table of Contents

1. DOCUMENT POLICY AND TEST STATEMENT ....cooimiiiiiie e 5
1.1 DOCUMENT POLICY ..ottt 5
1.2 TEST STATEMENT ... eeeeennnnes 5
1.3 EUT MODIFICATION ...ttt e e e e ennnnees 5

2. DESCRIPTION OF EUT AND TEST MODE .......oovviiiiiiiiiiiiii e 6
2.1 GENERAL DESCRIPTION OF EUT ..o 6
2.2 DESCRIPTION OF EUT INTERNAL DEVICE........ccoiiiiiiiieeeeeeeee e 7
2.3DESCRIPTION OF TEST MODKE .......coiiiiiiiiiiiii e 7
2.4 EUT OPERATING CONDITION ..ottt 9
2.5 DESCRIPTION OF SUPPORT UNIT ..o 10
2.6  CHANNEL AND FREQUENCY TABLE ......oovtiiiiiiii e 10

3. DESCRIPTION OF APPLIED STANDARDS........ooiiiiiieeiiee e 12
3.1 SUMMARY OF TEST RESULTS ... .o 12

4. TECHNICAL CHARACTERISTICS TEST ....cooiiiiiiiiicceee e 13
4.1 CONDUCTED EMISSION TEST ...ttt 13

A 1.1 LIMIT e e et e e e e e e e e e 13
4.1.2 TEST EQUIPMENT ..ottt 13
4.1.3 TEST SETUP.. ..t 14
4.1.4 TEST PROCEDURE.........oiiiiiiiiii e 14
4.1.5 TEST RESULT ... 15
4.2 RADIATED EMISSION TEST ..ottt 115
421 LIMIT et e e e e e e e e e 115
4.2.2 TEST EQUIPMENT ..ottt 116
4.2.3 TEST SET-UP... e 117
4.2.4 TEST PROCEDURE.........oiiiiiiiiii e 118
425 TEST RESULT ...t 119
4.3 BANDWIDTH TEST ..o s 269
4.3 LIMIT et e e e e e e e 269
4.3.2 TEST EQUIPMENT ...oitiitiiiii e 269
4.3.3 TEST SET-UP... e 269
4.3.4 TEST PROCEDURE.........oiiiiiiiiii e 269
4.3.5 EUT OPERATING CONDITION ...cooiiiiiiiiiiiiiiiiiii e 269
4.3.6 TEST RESULT ... 270
4.4 PEAK CONDUCTED OUTPUT POWER TEST.....ccoiiiiiiieeeeeeeee 303
A4 1 LIMIT o e e 303
4.4.2 TEST EQUIPMENT ..ottt 303
4.4.3 TEST SET-UP... e 304
444 TEST PROCEDURE..........oiiiiiii 304
4.45 EUT OPERATING CONDITION....coitiiiiiiiieeeiieei e 304
4.4.6 TEST RESULT ...t 305
4.5 BAND EDGE TEST ...t 341
T I | PP 341

4.5.2 TEST EQUIPMENT ..ottt 341




Spectrum Research & Reference No.: A17103001
- Ieig;g L7aeg-é 'hnC-T Report No.: FCCA17103001-03
SR]ue ra.Lna s srantomg L. | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 4 of 420
820, Tawan (R.0.C.) Date: Dec. 28, 2017
A.53 TEST SETUP.....oeieeeeeeeee oottt 342
454 TEST PROCEDURE.........cciotiiiieeeeeeseeeeeeee e et ee et 342
455 EUT OPERATING CONDITION....c.ciiiiieieieteeeeeeeeee oo eeeeeeeeeeeeeseseeend 343
A.5.6 TEST RESULT ...ooiieieieeeeeeeeeeeeeeeee e ee oo ee el 344
4.6 POWER SPECTRAL DENSITY TEST ..oiuiiiiiieeeeeeeeee ettt 380
A.6. 1 LIMIT oottt ee et ee ettt ettt 380
4.6.2 TEST EQUIPMENT ..ot en et 381
A.6.3 TEST SET-UP....ooooeoeeeeee ettt 381
4.6.4 TEST PROCEDURE........c.ciiteeeeeeeeeeseeeeeses et et ee e ee et eeeeee el 382
4.6.5 EUT OPERATING CONDITION......ciiiiiiieieeeeeeeeee oo eeeeeeeeeeeeeeeseed 382
A.6.6 TEST RESULT ....oiieieieeeeeeeeeeeee e eeee e ee e e e et 383
5. ANTENNAAPPLICATION. ....oiuiiieetetee oottt oottt e, 419
5.1 ANTENNA REQUIREMENT .....ciiiiiiieeee oo, 419
5.2 RESULT .ottt ettt ettt ettt ettt 419

6. TERMS OF ABBREVIATION ...ttt e e eeenes 420




Spectrum Research & Reference No.: A17103001
SR Igig;‘gn '—7%*6)-% Lr;i_-Ton Report No.: FCCA17103001-03
W/v\m Rd:,Liné; 8,. Sha’n—Tong Li, ’ TEST REPORT FCC ID : AHL-ALMOND3S

Chung-Li Dist., Taoyuan City Page: 5 of 420

320, Taiwan (R.0.C.) Date: Dec. 28, 2017

1. DOCUMENT POLICY AND TEST STATEMENT

1.1 DOCUMENT POLICY

- The report shall not be reproduced except in full, without the written approval of SRT
Lab, Inc.

- FCC Registered Test Site Number : TW1016

1.2 TEST STATEMENT
- The test results in the report apply only to the unit tested by SRT Lab.

- There was no deviation from the requirements of test standards during the test.
- DC power source from Battery or external adapter.

1.3 EUT MODIFICATION
- No modification in SRT Lab.
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2. DESCRIPTION OF EUT AND TEST MODE
2.1 GENERAL DESCRIPTION OF EUT

PRODUCT Almond 3S
MODEL NO. A3S
DC power source from Battery or external adapter
Brand Name: Shenzhen Gongjin Electronics Co. Ltd
RONI=R Model No.:S36B52-120A250-04
SUPPLY
Input: 100~240V 50~60Hz Max 1.0A
Output: 12V 2.5A
CABLE NA
FREQUENCY 5.1G band : 5.15 GHz ~ 5.25 GHz
BAND 5.8G band : 5.725 ~ 5.85 GHz
ICZ:QERQRLIJEERNCY 5.18 GHz ~ 5.24 GHz, 5.745 GHz ~ 5.825 GHz
5.1G band :
802.11a/n/ac - HT20 : 4 ch
802.11n/ac - HT40 : 2 ch
NUMBER OF 802.11ac - HT80 : 1 ch
CHANNEL 5.8G band :
802.11a/n/ac - HT20 : 5 ch
802.11n/ac - HT40 : 2 ch
802.11ac - HT80 : 1 ch
5.1G band :
802.11a : 9.29 dBm (8.49 mW)
802.11n - HT20 : 11.92 dBm (15.56 mW)
802.11n - HT40 : 11.51 dBm (14.17 mW)
802.11ac - HT20 : 11.91 dBm (15.57 mW)
802.11ac - HT40 : 10.70 dBm (11.74 mW)
RATED RF 802.11ac - HT80 : 11.19 dBm (13.16 mW)
OUTPUT
POWER 5.8G band :

802.11a : 9.28 dBm (8.47 mW)

802.11n - HT20 : 11.48 dBm (14.06 mW)

802.11n - HT40 : 11.03 dBm (12.66 mW)

802.11ac - HT20 : 11.33 dBm (13.58 mW)
802.11ac - HT40 : 11.09 dBm (12.84 mW)
802.11ac - HT80 : 11.16 dBm (13.08 mW)
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IEEE802.11b DSSS(BPSK/QPSK/CCK)
IEEE802.11g OFDM(BPSK/16-QAM/64-QAM)

¥$P'3EULAT'ON IEEE802.11n MIMO-OFDM(BPSK/QPSK/16-QAM/64-QAM)
IEEE802.11a OFDM(BPSK/ QPSK/16-QAM/64-QAM)
IEEE802.11ac MIMO-OFDM(BPSK/QPSK/16-QAM/64-QAM/256-QAM)
MODE OF Duplex
OPERATION

5.8G band & 5.1G band
802.11a : 6,9, 12, 18, 24, 36, 48, 54 Mbps
802.11n - HT20 : MCSO ~ MCS7 (Max. 72.2 Mbps)
'I?IIQTAEAS-II\_/IEIS%ITON 802.11ac - HT20 : MCSO0 ~ MCS8 (Max. 86.7 Mbps)
802.11n - HT40 : MCSO ~ MCS9 (Max. 150 Mbps)
802.11ac - HT40 : MCSO0 ~ MCS9 (Max. 200 Mbps)
802.11ac - HT80 : MCS0 ~ MCS9 (Max. 433.3 Mbps)

ANTENNA TYPE |Printed Antenna

ANTENNA GAIN (2.0 dBi (ANT#1), 2.0 dBi (ANT#2)

NOTE:
For more detailed information, please refer to the EUT’s specification or user's manual provided by
manufacturer.

2.2 DESCRIPTION OF EUT INTERNAL DEVICE
DEVICE BRAND / MAKER MODEL # FCCID/DOC REMARK

NA NA NA NA NA

2.3 DESCRIPTION OF TEST MODE
There are test modes for each test configuration as below:

5.1G band :
Mode Channel Fr?&uHle;cy
01 CH36 5180
02 802.11a CH40 5200
03 CH48 5240
04 CH36 5180
05 802.11n - HT20 (SISO) CH40 5200
06 CH48 5240
07 802.11n - HT20 (MIMO) CH36 5180
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08 CH40 5200
09 CHA48 5240
10 CH38 5190
802.11n - HT40 (SISO)
11 CH46 5230
12 CH38 5190
802.11n - HT40 (MIMO)
13 CH46 5230
14 CH36 5180
15 802.11ac - HT20 (SISO) CH40 5200
16 CH48 5240
17 CH36 5180
18 802.11ac - HT20 (MIMO) CH40 5200
19 CHA48 5240
20 CH38 5190
802.11ac - HT40 (SISO)
21 CH46 5230
22 CH38 5190
802.11ac - HT40 (MIMO)
23 CH46 5230
24 802.11ac - HT80 (SISO) CH42 5210
25 802.11ac - HT80 (MIMO) CH42 5210
5.8G band :
Frequency
Mode Channel (MH2)
26 CH149 5745
27 802.11a CH157 5785
28 CH165 5825
29 CH149 5745
30 802.11n - HT20 (SISO) CH157 5785
31 CH165 5825
32 CH149 5745
33 802.11n - HT20 (MIMO) CH157 5785
34 CH165 5825
35 CH151 5755
802.11n - HT40 (SISO)
36 CH159 5795
37 CH151 5755
802.11n - HT40 (MIMO)
38 CH159 5795
39 802.11ac - HT20 (SISO) CH149 5745
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40 CH157 5785
41 CH165 5825
42 CH149 5745
43 802.11ac - HT20 (MIMO) CH157 5785
44 CH165 5825
45 CH151 5755
802.11ac - HT40 (SISO)
46 CH159 5795
47 CH151 5755
802.11ac - HT40 (MIMO)
48 CH159 5795
49 802.11ac - HT80 (SISO) CH155 5775
50 802.11ac - HT80 (MIMO) CH155 5775
NOTE:

1. Below 1 GHz were pre-tested in chamber and chosen the worst case for

conducted and radiated emission test.
2. Above 1 GHz were tested individually.
3. The axis X,Y and Z we evaluate in chamber, the X axis is worst case.

2.4 EUT OPERATING CONDITION
1. For use customer provided continuous transmission EUT.

2. Turn on the power of all equipment and EUT.

3. Open continuous transmission Program “MT76xxE_AP.exe”
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2.5 DESCRIPTION OF SUPPORT UNIT
The EUT was configured by the requirement of ANSI C63.4:2003. All interface ports

were connected to the appropriate support units via specific cables. The support units
and cables are listed below.

NO DEVICE BRAND MODEL # FCC ID/DOC CABLE
1 |PC ASUS M32AA1 R31018 1.5m unshielded power cable.
. 1.8m unshielded power cable.

2 |LCD Monitor DELL U2412Mb R43002 1.5m shielded data cable.
3 |Keyboard ASUS AW211 D41108 1.8m unshielded data cable.
4 [Mouse ASUS MOBTUO R41108 1.5m unshielded data cable.

. 1.5m unshielded power cable.
5 |Printer HP C8991A R33001 1.5m shielded data cable.
6 |USB2.0HDD |TERASYS |F12-U 4912A002 1.5m unshielded power cable.
7 |USB Storage Kingston [N/A DoC 8GB
8 |USB cable N/A N/A N/A 1.2m shielded data cable.

NOTE: For the actual test configuration, please refer to the photos of testing.

2.6 CHANNEL AND FREQUENCY TABLE

5.1G_802.11a/n/ac - HT20

Channel Frequency Channel Frequency
CH36 5180 MHz CH44 5220 MHz
CH40 5200 MHz CH48 5240 MHz

5.1G_802.11n/ac - HT40

Channel Frequency Channel Frequency
CH38 5190 MHz CH46 5230 MHz

5.1G_802.11ac - HT80

Channel Frequency Channel Frequency
CH42 5210 MHz - --

5.8G_802.11a/n/ac - HT20

Channel Frequency Channel Frequency
CH149 5745 MHz CH161 5805 MHz
CH153 5765 MHz CH165 5825 MHz
CH157 5785 MHz - --
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5.8G_802.11n/ac - HT40

Channel Frequency Channel Frequency

CH151 5755 MHz CH159 5795 MHz

5.8G_802.11ac - HT80

Channel Frequency Channel Frequency

CH155 5775 MHz -- --
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3. DESCRIPTION OF APPLIED STANDARDS

The EUT is a wireless product. According to the specifications provided by the
applicant, it must comply with the requirements of the following standards:

47 CFR Part 15, Subpart E, 15.407

ANSI C63.10: 2013

FCC publication KDB 789033 D02 General UNII Test Procedures New Rules

v02r01 Dec 14, 2017

KDB 662911 D01 Multiple Transmitter Output v02rO1 Oct 31, 2013

All tests have been performed and recorded as the above standards.

3.1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

STANDARD
TEST TYPE AND LIMIT RESULTS RESULTS
SECTION
15.203 .
Antenna requirement PASS
15.407(a)(3)
15.207 AC Power Line Conducted Emission PASS
15.407 (e) 6 dB Bandwidth PASS
15.407(a)(1)(iii) )
Maximum Peak Conducted Output Power PASS
15.407(a)(3)
15.407(b)(1)
Band Edge Measurement: PASS
15.407(b)(4)
Transmitter Radiated Emissions
15.209 Limit: Table 15.209 PASS
15.407(a)(1)(iii) _
Power Density: PASS
15.407(a)(3)
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4. TECHNICAL CHARACTERISTICS TEST
4.1 CONDUCTED EMISSION TEST

411 LIMIT
Class A (dBuV) Class B (dBuV)
Frequency (MHz) Quasi-peak Average Quasi-peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0-30.0 73 60 60 50

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

4.1.2 TEST EQUIPMENT

The following test equipment was used for the test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL.
FACILITIES SPECIFCATIONS ARSI R ER SERIAL# & CAL. CENTER
EMI TEST 9 kHz ~ ROHDE & ESCS30/ JAN. 02, 2018
RECEIVER 2.75 GHz SCHWARZ 100376 ETC
EMI TEST 9 kHz ~ ROHDE & ESHS30/ JAN. 09, 2018
RECEIVER 30 MHz SCHWARZ 826003/008 ETC
9252-50-R-24-BNC/ | OCT. 30, 2018
LISN 50 uyH, 50 ohm SOLAR 951315 ETC
NSLK 8127/ DEC. 11, 2018
LISN 50 uyH, 50 ohm SCHWARZBECK 8127-808 ETC
50Q BNC TYPE 50 ohm N/A 11593A/ NOV. 08, 2018
TERMINATOR L1ITEQUOO05 ETC
50Q BNC TYPE 50 ohm N/A B0O0-CD-357/ MAY 17, 2018
TERMINATOR L1ITEQUO09 ETC
HUBER+SUHNE | RG214/U / MAY 08, 2018
COAXIAL CABLE | Sm R #5M (LITCABO013) ETC
FILTER 2 LINE, 30 A FIL.COIL 5?1_943 / NCR
GROUND PLANE 2m (H) x SRT N/A NCR
3 m (W)
GROUND PLANE 2.5m (H) x SRT N/A NCR
3 m (W)
9 kHz ~ 30 MHz
. ROHDE & ESH3Zz2/ FEB. 23, 2018
PULSE LIMITER | Insertion Loss= '
10dB+0.3dB SCHWARZ L1TTESO009 ETC
THERMO-HYGR 15 - 40 °C, SEP. 17, 2018
o 0- 100% RH TOP 20-A/ 6644 ETC

NOTE:

The calibration interval of the above test equipment is one year and the calibrations are traceable to
NML/ROC and NIST/USA.
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4.1.3 TEST SETUP

* 40cm >

Peripheral

EUT

Mon-condiscled lable

B0cm

Mdetal Ground Plane

Receiver

Transformer — AC Fliter

AC Power Input

AC Power Input

NOTE :

1. The EUT was put on a wooden table with 0.8m heights above ground plane, and 0.4m away
from reference ground plane (> 2mx2m).

2. For the actual test configuration, please refer to the photos of testing.

4.1.4 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.10:2013 and
CISPR22:2003. The frequency spectrum from 0.15 MHz to 30 MHz was investigated.
The LISN used was 50 ohm/50uH as specified. All readings were quasi-peak and
average values with 10 kHz resolution bandwidth of the test receiver. The EUT system
was operated in all typical methods by users. Both lines of the power mains of EUT
were measured and the cables connected to EUT and support units were moved to find
the maximum emission levels for each frequency. First, find the margin or higher points
at least 6 points by software, then use manual to find the maximum data. The
procedure is referred on the test procedure of SRT LAB.
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415 TEST RESULT

Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a _CH36
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin Detector Comment
Mk. INe. (MHz) (dBuY) | factor(@B) | (dBuv) (dBuv) («B)
1 0.1500| 41.78 -0.12 41.66 66.00 -24.34 QP
2 0.1500| 28.04 -0.12 27.92 56.00 -28.08 AVG
3 0.1700| 3944 -0.12 39.32 64.96 -25.64 QP
4 0.1700| 2744 -0.12 27.32 54.96 -27.64 AVG
3 0.3900| 39.06 -0.15 38.91 58.06 -19.15 QP
*16 0.3900| 30.83 -0.15 30.68 48.06 -17.38 AVG
7 1.2400] 29.64 -0.06 29.58 56.00 -26.42 QP
8 1.2400]| 20.52 -0.06 20.46 46.00 -25.54 AVG
9 3.3300| 31.70 0.07 N77 56.00 -24.23 QP
10 3.3300| 23.07 0.07 23.14 46.00 -22.86 AVG
11 6.2050| 26.60 0.14 26.74 60.00 -33.26 QP
12 6.2050| 18.50 0.14 18.64 50.00 -31.36 AVG
13 10.0000] 17.18 0.14 17.32 60.00 -42.68 QP
14 10.0000] 11.86 0.14 12.00 50.00 -38.00 AVG
15 19.2450| 26.78 0.50 27.28 60.00 -32.72 QP
16 19.2450| 21.23 0.50 21.73 50.00 -28.27 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C

Frequency Range: 0.15-30 MHz

Humidity:

67 %RH

5.1G

Tested Mode:

802.11a_CH36

Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
0.0 dBu¥
Limit: —_—
AVG:
\ I
40
10
0.150 05 MHz) 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.06 0.07 42.13 66.00 -23.87 QP
2 0.1500] 28.13 0.07 28.20 56.00 -27.80 AVG
3 0.1650] 4042 0.05 40.47 65.21 -24.74 QP
4 0.1650] 29.24 0.05 29.29 5.1 -25.92 AVG
5 0.2700] 28.48 0.04 28.52 61.12 -32.60 QP
6 0.2700] 18.89 0.04 18.93 51.12 -32.19 | AVG
7 0.3850] 38.80 0.11 38.91 58.17 -19.26 QP

*18 0.3850] 30.19 0.11 30.30 48.17 -17.87 AVG
9 1.0750| 29.30 0.05 29.35 56.00 -26.65 QP
10 1.0750] 1843 0.05 1848 46.00 -27.52 | AVG
1" 3.3500] 31.80 0.12 31.92 56.00 -24.08 QP
12 3.3500] 23.38 0.12 23.50 46.00 -22.50 AVG
13 7.3300] 27.78 0.22 28.00 60.00 -32.00 QP
14 7.3300] 21.03 0.22 21.25 50.00 -28.75 AVG
15 10.0000| 14.58 0.32 14.90 60.00 -45.10 QP
16 10.0000] 9.04 0.32 9.36 50.00 -40.64 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 133127”3 '—7%*3-’8 'h”C-T Report No.: FCCA17103001-03
0.167,Ln. , Shan-Tong .
O |re. Rd. Ling 8, Shan-Tong Li TEST REPORT |FCC ID : AHL-ALMONDS3S
Chung-Li Dist., Taoyuan City Page: 17 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH40
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.16 0.12 42.04 65.73 2369 | ap
2 0.1550] 28.52 -0.12 28.40 55.73 -27.33 AVG
3 0.1850] 37.96 0.1 37.85 64.26 -26.41 QP
4 0.1850] 25.70 -0.11 25.59 54.26 -28.67 AVG
5 0.3800] 40.66 0.15 40.51 58.28 A7.77 QP
*16 0.3800] 32.24 0.15 32.09 48.28 -16.19 AVG
7 1.0650| 31.10 -0.05 31.05 56.00 -24.95 QP
8 1.0650| 20.52 -0.05 2047 46.00 -25.53 AVG
9 3.0000] 31.28 0.04 31.32 56.00 -24.68 QP
10 3.0000] 23.15 0.04 23.19 46.00 -22.81 AVG
11 8.1350] 27.64 0.14 27.78 60.00 -32.22 QP
12 8.1350]| 2147 0.14 21.61 50.00 -28.39 AVG
13 10.0000| 18.08 0.14 18.22 60.00 -41.78 QP
14 10.0000] 12.68 0.14 12.82 50.00 -37.18 AVG
15 18.9850| 26.98 048 2746 60.00 -32.54 QP
16 18.9850| 21.37 048 21.85 50.00 -28.15 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR jesting Lab., dnc. Report No.: FCCA17103001-03
0. ,Ln. y an-long .
O |re. Rd. Ling 8, Shan-Tong Li TEST REPORT |FCC ID : AHL-ALMONDS3S
Chung-Li Dist., Taoyuan City Page: 18 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH40
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 40.72 0.06 40.78 65.73 -24.95 QP
2 0.1550] 2643 0.06 26.49 55.73 -29.24 AVG
3 0.1950] 34.86 0.00 34.86 63.82 -28.96 QP
4 0.1950] 23.07 0.00 23.07 53.82 -30.75 AVG
5 0.3850] 38.64 0.1 38.75 58.17 -19.42 QP
*16 0.3850] 29.77 0.11 29.88 48.17 -18.29 AVG
7 0.4850] 30.22 0.11 30.33 56.25 -25.92 QP
8 0.4850] 19.91 0.11 20.02 46.25 -26.23 AVG
9 3.2500] 31.00 0.13 31.13 56.00 -24.87 QP
10 3.2500] 22.66 0.13 22.79 46.00 -23.21 AVG
11 7.3250) 27.72 0.22 27.94 60.00 -32.06 QP
12 7.3250]| 20.78 0.22 21.00 50.00 -29.00 AVG
13 10.0000| 14.52 0.32 14.84 60.00 -45.16 QP
14 10.0000 8.89 0.32 9.21 50.00 -40.79 AVG
15 154250 18.42 045 18.87 60.00 -41.13 QP
16 154250 12.68 045 13.13 50.00 -36.87 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 133127”3 '—7%*3-’8 'h”C-T Report No.: FCCA17103001-03
0.167,Ln. , Shan-Tong .
O |re. Rd. Ling 8, Shan-Tong Li TEST REPORT |FCC ID : AHL-ALMONDS3S
Chung-Li Dist., Taoyuan City Page: 19 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH48
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 4248 -0.12 42.36 65.46 -23.10 QP
2 0.1600] 30.14 -0.12 30.02 55.46 -25.44 AVG
3 0.1850] 38.46 0.1 38.35 64.26 -25.91 QP
4 0.1850] 26.32 -0.11 26.21 54.26 -28.05 AVG
5 0.3850] 41.36 0.15 41.21 58.17 -16.96 QP
*16 0.3850] 32.75 0.15 32.60 48.17 -15.57 AVG
7 1.0650| 31.74 -0.05 31.69 56.00 -24.31 QP
8 1.0650| 20.78 -0.05 20.73 46.00 -25.27 AVG
9 3.1500] 32.76 0.05 32.81 56.00 -23.19 QP
10 3.1500] 2445 0.05 24.50 46.00 -21.50 AVG
11 7.6250] 28.76 0.15 28.91 60.00 -31.09 QP
12 7.6250] 22.11 0.15 22.26 50.00 -27.74 AVG
13 10.0000| 18.54 0.14 18.68 60.00 -41.32 QP
14 10.0000] 13.18 0.14 13.32 50.00 -36.68 AVG
15 19.2150| 27.16 0.50 27.66 60.00 -32.34 QP
16 19.2150] 21.56 0.50 22.06 50.00 -27.94 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 133127”3 '—7%*3-’8 'h”C-T Report No.: FCCA17103001-03
0.167,Ln. , Shan-Tong .
O |re. Rd. Ling 8, Shan-Tong Li TEST REPORT |FCC ID : AHL-ALMONDS3S
Chung-Li Dist., Taoyuan City Page: 20 of 420
820, Taiwan (R.0.C.) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a CH48
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.80 0.07 42.87 66.00 -23.13 QP
2 0.1500] 29.09 0.07 29.16 56.00 -26.84 AVG
3 0.1800] 37.88 0.02 37.90 64.49 -26.59 QP
4 0.1800] 22.99 0.02 23.01 54.49 -3148 AVG
5 0.3800] 39.86 0.1 39.97 58.28 -18.31 QP
*16 0.3800] 31.47 0.11 31.58 48.28 -16.70 AVG
7 1.0650| 30.84 0.05 30.89 56.00 -25.11 QP
8 1.0650| 19.68 0.05 19.73 46.00 -26.27 AVG
9 3.3350] 32.56 0.12 32.68 56.00 -23.32 QP
10 3.3350] 23.75 0.12 23.87 46.00 -22.13 AVG
11 7.4150] 28.74 0.23 28.97 60.00 -31.03 QP
12 74150 21.93 0.23 22.16 50.00 -27.84 AVG
13 10.0000]| 15.28 0.32 15.60 60.00 -44.40 QP
14 10.0000 9.71 0.32 10.03 50.00 -39.97 AVG
15 28.0100| 17.60 0.74 18.34 60.00 -41.66 QP
16 28.0100] 11.41 0.74 12.15 50.00 -37.85 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 1‘2312;‘81 '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 21 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH36
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.82 -0.12 42.70 65.73 -23.03 QP
2 0.1550| 28.85 -0.12 28.73 55.73 -27.00 | AVG
3 0.1950] 37.68 -0.11 37.57 63.82 -26.25 QP
4 0.1950] 26.59 -0.11 26.48 53.82 -27.34 | AVG
5 0.3800] 41.40 -0.15 41.25 58.28 -17.03 QP
*16 0.3800| 32.99 -0.15 32.84 48.28 -15.44 | AVG
7 1.0450| 31.88 -0.05 31.83 56.00 -24.17 QP
8 1.0450] 21.98 -0.0% 21.93 46.00 -24.07 | AVG
9 1.4400] 31.46 -0.06 31.40 56.00 -24.60 QP
10 1.4400| 21.84 -0.06 21.78 46,00 -24.22 | AVG
1" 3.1950| 32.70 0.06 32.76 56.00 -23.24 QP
12 3.1950] 24.38 0.06 24.44 46.00 -21.56 | AVG
13 10.0000] 18.74 0.14 18.88 60.00 41.12 Qp
14 10.0000] 13.31 0.14 13.45 50.00 -36.55 | AVG
15 18.9200] 26.90 048 27.38 60.00 -32.62 QP
16 18.9200] 21.37 048 21.85 50.00 -28.15 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR Igsig;‘gn '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 22 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH36
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1650] 40.74 0.05 40.79 65.21 -24.42 QP
2 0.1650| 29.32 0.05 29.37 55.21 -25.84 | AVG
3 0.1950] 35.98 0.00 35.98 63.82 -27.84 QP
4 0.1950| 23.97 0.00 23.97 53.82 -29.85 | AVG
5 0.3850| 39.62 0.11 39.73 58.17 -18.44 QP

*16 0.3850| 30.73 0.11 30.84 48.17 -17.33 | AVG

7 1.0650| 30.52 0.05 30.57 56.00 -25.43 QP
8 1.0650] 19.14 0.05 19.19 46.00 -26.81 AVG
9 3.2900] 32.22 0.13 32.35 56.00 -23.65 QP
10 3.2900| 23.60 0.13 23.73 46,00 -22.27 | AVG
1" 6.9750| 28.28 0.21 28.49 60.00 -31.51 QP
12 6.9750| 21.08 0.21 21.29 50.00 -28.71 AVG
13 10.0000] 15.14 0.32 15.46 60.00 -44.54 Qp
14 10.0000] 9.57 0.32 9.89 50.00 -40.11 AVG
15 27.7200] 18.66 0.74 19.40 60.00 -40.60 QP
16 27.7200] 8.89 0.74 9.63 50.00 40.37 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 1‘2312;‘81 '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 23 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CHA40
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.62 -0.12 43.50 66.00 -22.50 QP
2 0.1500] 30.14 -0.12 30.02 56.00 -25.98 | AVG
3 0.2000] 37.30 -0.11 37.19 63.61 -26.42 QP
4 0.2000] 24.59 -0.11 24.48 53.61 -29.13 | AVG
5 0.2750| 33.04 -0.13 32.91 60.97 -28.06 QP
6 0.2750| 24.52 -0.13 24.39 50.97 -26.58 | AVG
7 0.3850| 41.66 -0.15 41.51 58.17 -16.66 QP
*18 0.3850] 33.07 0.1% 32.92 48.17 -15.25 | AVG
9 3.4500] 32.84 0.08 32.92 56.00 -23.08 QP
10 3.4500| 24.32 0.08 2440 46,00 -21.60 | AVG
1" 6.8300| 29.22 0.14 29.36 60.00 -30.64 QP
12 6.8300] 21.66 0.14 21.80 50.00 -28.20 | AVG
13 10.0000] 19.04 0.14 19.18 60.00 -40.82 Qp
14 10.0000] 13.5% 0.14 13.69 50.00 -36.31 AVG
15 18.9100] 27.04 048 27.52 60.00 -32.48 QP
16 18.9100] 21.37 048 21.85 50.00 -28.15 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR Igsig;‘gn '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 24 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CHA40
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1600] 41.82 0.05 41.87 65.46 -23.59 QP
2 0.1600] 29.01 0.05 29.06 55.46 -26.40 | AVG
3 0.1950] 36.82 0.00 36.82 63.82 -27.00 QP
4 0.1950| 24.65 0.00 24.65 53.82 -29.17 | AVG
5 0.3750| 39.82 0.10 39.92 58.39 -18.47 QP

*16 0.3750] 31.70 0.10 31.80 48.39 -16.59 | AVG

7 0.8350] 31.10 0.06 31.16 56.00 -24.84 QP
8 0.8350] 22.0 0.06 22.97 46.00 -23.03 | AVG
9 2.9950] 32.02 0.13 32.15 56.00 -23.85 QP
10 2.9950| 23.30 0.13 2343 46,00 -22.57 | AVG
1" 7.2100] 28.90 0.21 29.11 60.00 -30.89 QP
12 7.2100] 21.98 0.21 22.19 50.00 -27.81 AVG
13 10.0000] 15.60 0.32 15.92 60.00 44,08 Qp
14 10.0000] 9.98 0.32 10.30 50.00 -39.70 | AVG
15 28.0300] 22.52 0.74 23.26 60.00 -36.74 QP
16 28.0300] 1540 0.74 16.14 50.00 -33.86 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 1‘2312;‘81 '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 25 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH48
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 42.72 -0.12 42.60 65.46 -22.86 QP
2 0.1600] 30.78 -0.12 30.66 55.46 -24.80 | AVG
3 0.1750] 39.80 -0.12 39.68 64.72 -25.04 QP
4 0.1750] 25.53 -0.12 25.41 54.72 -29.31 AVG
5 0.3750| 41.42 -0.14 41.28 58.39 -17.11 QP
*16 0.3750| 33.22 -0.14 33.08 48.39 -15.31 | AVG
7 1.0900] 31.14 -0.05 31.09 56.00 -24.91 QP
8 1.0900| 20.88 -0.0% 20.83 46.00 -25.17 | AVG
9 3.3000] 33.08 0.06 33.14 56.00 -22.86 QP
10 3.3000] 24.45 0.06 24.51 46,00 -21.49 | AVG
1" 6.7100] 28.80 0.14 28.94 60.00 -31.06 QP
12 6.7100] 21.47 0.14 21.61 50.00 -28.39 | AVG
13 10.0000] 18.92 0.14 19.06 60.00 -40.94 Qp
14 10.0000] 13.66 0.14 13.80 50.00 -36.20 | AVG
15 19.0400] 26.88 049 27.37 60.00 -32.63 QP
16 19.0400] 21.33 049 21.82 50.00 -28.18 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Reference No.: A17103001
Report No.: FCCA17103001-03

TEST REPORT |FCC ID : AHL-ALMOND3S

Page: 26 of 420
Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH48
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 41.48 0.05 41.53 65.21 -23.68 QP
2 0.1650] 30.19 0.05 30.24 55.21 -24.97 AVG
3 0.3800] 39.94 0.11 40.05 58.28 -18.23 QP
*14 0.3800] 31.52 0.11 31.63 48.28 -16.65 AVG
5 0.4400] 32.40 0.1 32.51 57.06 -24.55 QP
6 0.4400] 22.11 0.11 22.22 47.06 -24.84 AVG
7 0.7050] 30.94 0.07 31.01 56.00 -24.99 QP
8 0.7050] 20.25 0.07 20.32 46.00 -25.68 AVG
9 3.0400] 31.92 0.14 32.06 56.00 -23.94 QP
10 3.0400] 23.22 0.14 23.36 46.00 -22.64 AVG
11 7.3850] 28.90 0.23 29.13 60.00 -30.87 QP
12 7.3850]| 22.02 0.23 22.25 50.00 -27.75 AVG
13 10.0000]| 15.58 0.32 15.90 60.00 -44.10 QP
14 10.0000| 10.03 0.32 10.35 50.00 -39.65 AVG
15 27.7400| 23.54 0.74 24.28 60.00 -35.72 QP
16 27.7400| 12.55 0.74 13.29 50.00 -36.71 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR Igsig;‘gn '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 27 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH36
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.54 -0.12 42.42 66.00 -23.58 QP
2 0.1500] 28.52 -0.12 28.40 56.00 -27.60 | AVG
3 0.1650] 41.06 -0.12 40.94 65.21 -24.27 QP
4 0.1650| 29.62 -0.12 29.50 55.21 -25.71 AVG
5 0.1850| 37.44 -0.11 37.33 64.26 -26.93 QP
6 0.1850| 24.38 -0.11 24.27 54.26 -29.99 | AVG
7 0.3850| 39.46 -0.15 39.31 58.17 -18.86 QP

*18 0.3850] 31.23 0.1% 31.08 48.17 =“17.09 | AVG

9 3.4700] 31.32 0.08 31.40 56.00 -24.60 QP
10 34700] 22.50 0.08 22.58 46,00 -23.42 | AVG
1" 7.3100] 28.38 0.13 28.51 60.00 -31.49 QP
12 7.3100] 21.56 0.13 21.69 50.00 -28.31 AVG
13 10.0000] 15.04 0.14 15.18 60.00 44,82 Qp
14 10.0000] 9.57 0.14 .71 50.00 -40.29 | AVG
15 29.9900] 18.22 0.87 19.09 60.00 -40.91 QP
16 29.9900] 1037 0.87 11.24 50.00 -38.76 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH36
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 42.80 0.05 42.85 65.46 -22.61 QP
2 0.1600] 30.52 0.05 30.57 55.46 -24.89 AVG
3 0.2050] 36.08 -0.01 36.07 63.41 -27.34 QP
4 0.2050] 24.11 -0.01 24.10 3.4 -29.31 AVG
5 0.3800] 41.78 0.1 41.89 58.28 -16.39 QP
*16 0.3800] 33.30 0.11 3341 48.28 -14.87 AVG
7 1.0800| 30.76 0.05 30.81 56.00 -25.19 QP
8 1.0800| 20.73 0.05 20.78 46.00 -25.22 AVG
9 3.3350] 33.74 0.12 33.86 56.00 -22.14 QP
10 3.3350] 24.59 0.12 24.71 46.00 -21.29 AVG
11 7.8100] 29.10 0.25 29.35 60.00 -30.65 QP
12 7.8100] 2241 0.25 22.66 50.00 -27.34 AVG
13 10.0000| 18.98 0.32 19.30 60.00 -40.70 QP
14 10.0000| 13.61 0.32 13.93 50.00 -36.07 AVG
15 19.6550| 26.86 0.55 27.41 60.00 -32.59 QP
16 19.6550] 21.28 0.55 21.83 50.00 -28.17 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CHA40
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.98 -0.12 43.86 66.00 -22.14 QP
2 0.1500] 30.30 -0.12 30.18 56.00 -25.82 | AVG
3 0.2000] 37.78 -0.11 37.67 63.61 -25.94 QP
4 0.2000] 24.85 -0.11 24.74 53.61 -28.87 | AVG
5 0.3150| 32.86 -0.13 32.73 59.84 -27.11 QP
6 0.3150| 20.52 -0.13 20.39 49.84 -29.45 | AVG
7 0.3800] 41.90 -0.15 41.75 58.28 -16.53 QP

*18 0.3800] 3345 0.1% 33.30 48.28 -14.98 | AVG

9 3.3150] 33.70 0.07 33.77 56.00 -22.23 QP
10 3.3150| 25.04 0.07 25.11 46,00 -20.89 | AVG
1" 7.4850| 29.40 0.14 29.54 60.00 -30.46 QP
12 7.4850| 22.58 0.14 22.72 50.00 -27.28 | AVG
13 10.0000] 19.20 0.14 19.34 60.00 -40.66 Qp
14 10.0000] 13.78 0.14 13.92 50.00 -36.08 | AVG
15 19.4050] 27.00 0.50 27.50 60.00 -32.50 QP
16 19.4050] 21.37 0.50 21.87 50.00 -28.13 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CHA40
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 43.20 0.06 43.26 65.73 -22.47 QP
2 0.1550] 28.68 0.06 28.74 55.73 -26.99 AVG
3 0.1900] 38.08 0.01 38.09 64.04 -25.95 QP
4 0.1900] 26.05 0.01 26.06 4.4 -27.98 AVG
5 0.2100] 35.28 0.00 35.28 63.21 -27.93 QP
6 0.2100] 22.99 0.00 22.99 53.21 -30.22 AVG
7 0.3850] 40.76 0.11 40.87 58.17 -17.30 QP
*18 0.3850] 31.93 0.11 32.04 48.17 -16.13 AVG
9 3.3650] 32.96 0.12 33.08 56.00 -22.92 QP
10 3.3650] 24.18 0.12 24.30 46.00 -21.70 AVG
11 6.8100] 29.14 0.21 29.35 60.00 -30.65 QP
12 6.8100] 21.80 0.21 22.01 50.00 -27.99 AVG
13 10.0000| 16.00 0.32 16.32 60.00 -43.68 QP
14 10.0000] 10.37 0.32 10.69 50.00 -39.31 AVG
15 14.9950] 19.48 0.44 19.92 60.00 -40.08 QP
16 14.9950] 13.95 0.44 14.39 50.00 -35.61 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH48
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 4412 -0.12 44.00 66.00 -22.00 QP
2 0.1500] 30.52 -0.12 30.40 56.00 -25.60 | AVG
3 0.1641]| 42.86 -0.12 42.74 65.25 -22.51 QP
4 0.1641] 31.89 -0.12 .77 55.26 -23.48 | AVG
5 0.3750| 41.90 -0.14 41.76 58.39 -16.63 QP
*16 0.3750| 33.68 -0.14 33.54 48.39 -14.85 | AVG
7 0.4450| 32.66 -0.14 32.52 56.97 -24.45 QP
8 0.4450] 2345 -0.14 23.31 46.97 -23.66 | AVG
9 3.1650] 33.48 0.05 33.53 56.00 -22.47 QP
10 3.1650| 24.78 0.05 24.83 46,00 -21.17 | AVG
1" 6.8700] 29.30 0.14 29.44 60.00 -30.56 QP
12 6.8700] 22.11 0.14 22.25 50.00 -27.75 | AVG
13 10.0000] 19.28 0.14 19.42 60.00 -40.58 Qp
14 10.0000] 13.89 0.14 14.03 50.00 -35.97 | AVG
15 19.1950| 26.78 0.50 27.28 60.00 -32.72 QP
16 19.1950] 21.28 0.50 21.78 50.00 -28.22 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH48
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 42.34 0.05 42.39 65.21 -22.82 QP
2 0.1650] 30.83 0.05 30.88 55.21 -24.33 | AVG
3 0.2000] 36.90 -0.01 36.89 63.61 -26.72 QP
4 0.2000] 22.83 -0.01 22.82 53.61 -30.79 | AVG
5 0.3800| 40.66 0.11 40.77 58.28 -17.51 QP

*16 0.3800| 32.24 0.11 32.35 48.28 -15.93 | AVG

7 0.4900]| 32.76 0.1 32.87 56.17 -23.30 QP
8 0.4900] 20.62 0.1 20.73 46.17 -25.44 | AVG
9 0.7050] 31.78 0.07 31.85 56.00 -24.15 QP
10 0.7050| 19.68 0.07 19.79 46,00 -26.25 | AVG
1" 2.9750| 32.46 0.13 32.59 56.00 -23.41 QP
12 2.9750| 23.90 0.13 24.03 46.00 -21.97 | AVG
13 7.2150| 29.40 0.22 29.62 60.00 -30.38 Qp
14 7.2150] 22.50 0.22 22.72 50.00 -27.28 | AVG
15 10.0000] 16.08 0.32 16.40 60.00 -43.60 QP
16 10.0000] 10.46 0.32 10.78 50.00 -39.22 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH38
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.24 -0.12 44.12 66.00 -21.88 QP
2 0.1500] 30.88 -0.12 30.76 56.00 -25.24 | AVG
3 0.1700] 4244 -0.12 42.32 64.96 -22.64 QP
4 0.1700] 30.46 -0.12 30.34 54.96 -24.62 | AVG
5 0.3800| 42.18 -0.15 42.03 58.28 -16.25 QP

*16 0.3800| 33.82 -0.15 33.67 48.28 -14.61 | AVG

7 0.6950| 32.24 -0.11 32.13 56.00 -23.87 QP
8 0.6950] 19.97 -0.11 19.86 46.00 -26.14 | AVG
9 3.3050] 33.94 0.06 34.00 56.00 -22.00 QP
10 3.3060| 2547 0.06 25.53 46,00 -20.47 | AVG
1" 7.3200] 29.60 0.13 29.73 60.00 -30.27 QP
12 7.3200] 22.83 0.13 22.96 50.00 -27.04 | AVG
13 10.0000] 19.46 0.14 19.60 60.00 -40.40 Qp
14 10.0000] 14.01 0.14 14.15 50.00 -35.85 | AVG
15 19.4500] 27.00 0.51 27.51 60.00 -32.49 QP
16 19.4500] 2147 0.51 21.98 50.00 -28.02 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH38
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1700] 41.74 0.04 41.78 64.96 -23.18 QP
2 0.1700] 29.24 0.04 29.28 54.96 -25.68 AVG
3 0.2000] 37.22 -0.01 37.21 63.61 -26.40 QP
4 0.2000] 23.75 -0.01 23.74 53.61 -29.87 AVG
5 0.3800] 40.94 0.1 41.05 58.28 -17.23 QP
*16 0.3800] 32.50 0.11 32.61 48.28 -15.67 AVG
7 0.6950] 31.72 0.08 31.80 56.00 -24.20 QP
8 0.6950] 19.74 0.08 19.82 46.00 -26.18 AVG
9 3.4350] 32.30 0.12 32.42 56.00 -23.58 QP
10 3.4350] 23.53 0.12 23.65 46.00 -22.35 AVG
11 6.9750] 29.52 0.21 29.73 60.00 -30.27 QP
12 6.9750] 22.33 0.21 22.54 50.00 -27.46 AVG
13 10.0000| 16.22 0.32 16.54 60.00 -43.46 QP
14 10.0000| 10.54 0.32 10.86 50.00 -39.14 AVG
15 27.9600| 21.88 0.74 22.62 60.00 -37.38 QP
16 27.9600| 16.09 0.74 16.83 50.00 -33.17 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH46
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.26 -0.12 44.14 66.00 -21.86 QP
2 0.1500] 30.73 -0.12 30.61 56.00 -25.39 | AVG
3 0.1700] 4248 -0.12 42.36 64.96 -22.60 QP
4 0.1700] 30.41 -0.12 30.29 54.96 -24.67 | AVG
5 0.2150| 36.48 -0.11 36.37 63.01 -26.64 QP
6 0.2150] 24.91 -0.11 24.80 53.01 -28.21 | AVG
7 0.3800] 42.36 -0.15 42.21 58.28 -16.07 QP
*18 0.3800] 33.90 0.1% 33.75 48.28 -14.53 | AVG
9 1.0700] 32.92 -0.0% 32.87 56.00 -23.13 QP
10 1.0700] 21.52 -0.05 2147 46,00 -24.53 | AVG
1" 2.8350| 31.98 0.02 32.00 56.00 -24.00 QP
12 2.8350| 23.75 0.02 23.77 46.00 -22.23 | AVG
13 10.0000] 19.54 0.14 19.68 60.00 -40.32 Qp
14 10.0000] 14.12 0.14 14.26 50.00 -35.74 | AVG
15 19.4450| 26.94 0.51 27.45 60.00 -32.55 QP
16 19.4450] 21.18 0.51 21.69 50.00 -28.31 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH46
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 42.78 0.05 42.83 65.46 -22.63 QP
2 0.1600] 29.77 0.05 29.82 55.46 -25.64 AVG
3 0.1800] 38.78 0.02 38.80 64.49 -25.69 QP
4 0.1800] 23.53 0.02 23.55 54.49 -30.94 AVG
5 0.3850] 41.10 0.1 41.21 58.17 -16.96 QP
*16 0.3850] 32.15 0.11 32.26 48.17 -15.91 AVG
7 0.4850] 3264 0.11 32.75 56.25 -23.50 QP
8 0.4850] 21.98 0.11 22.09 46.25 -24.16 AVG
9 3.3500] 33.50 0.12 33.62 56.00 -22.38 QP
10 3.3500] 24.65 0.12 24.77 46.00 -21.23 AVG
11 7.0450] 29.52 0.21 29.73 60.00 -30.27 QP
12 7.0450] 22.66 0.21 22.87 50.00 -27.13 AVG
13 10.0000| 16.24 0.32 16.56 60.00 43.44 QP
14 10.0000| 10.54 0.32 10.86 50.00 -39.14 AVG
15 27.9600| 22.56 0.74 23.30 60.00 -36.70 QP
16 27.9600| 16.89 0.74 17.63 50.00 -32.37 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH38
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 43.50 -0.12 43.38 65.73 -22.35 QP
2 0.1550] 29.24 -0.12 29.12 55.73 -26.61 AVG
3 0.1700] 42.16 -0.12 42.04 64.96 -22.92 QP
4 0.1700] 30.14 -0.12 30.02 54.96 -24.94 | AVG
5 0.2100] 36.44 -0.11 36.33 63.21 -26.88 QP
6 0.2100] 24.45 -0.11 24.34 53.21 -28.87 | AVG
7 0.3750] 41.80 -0.14 41.66 58.39 -16.73 QP
*18 0.3750] 33.97 -0.14 33.83 48.39 -14.56 | AVG
9 1.0700] 32.60 -0.0% 32.55 56.00 -23.45 QP
10 1.0700| 2147 -0.05 2142 46,00 -24.58 | AVG
1" 3.2100] 3342 0.06 3348 56.00 -22.52 QP
12 3.2100] 24.91 0.06 24.97 46.00 -21.03 | AVG
13 10.0000] 19.38 0.14 19.52 60.00 -40.48 Qp
14 10.0000] 14.01 0.14 14.15 50.00 -35.85 | AVG
15 19.8400] 26.32 0.52 26.84 60.00 -33.16 QP
16 19.8400] 20.52 0.52 21.04 50.00 -28.96 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH38
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 40.46 0.05 40.51 65.21 -24.70 QP
2 0.1650] 28.60 0.05 28.65 55.21 -26.56 AVG
3 0.2000] 3544 -0.01 35.43 63.61 -28.18 QP
4 0.2000] 21.89 -0.01 21.88 53.61 =31.73 AVG
5 0.3800] 39.10 0.1 39.21 58.28 -19.07 QP
*16 0.3800] 30.78 0.11 30.89 48.28 -17.39 AVG
7 1.0700] 30.34 0.05 30.39 56.00 -25.61 QP
8 1.0700] 18.63 0.05 18.68 46.00 -27.32 AVG
9 3.1950] 3112 0.13 31.25 56.00 -24.7%5 QP
10 3.1950] 22.99 0.13 23.12 46.00 -22.88 AVG
11 6.3150] 27.96 0.19 28.15 60.00 -31.85 QP
12 6.3150]| 20.25 0.19 2044 50.00 -29.56 AVG
13 10.0000] 15.18 0.32 15.50 60.00 -44.50 QP
14 10.0000 9.57 0.32 9.89 50.00 -40.11 AVG
15 29.9900| 16.36 0.79 17.15 60.00 -42.85 QP
16 29.9900 8.15 0.79 8.94 50.00 -41.06 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH46
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 43.74 -0.12 43.62 65.73 -22.11 QP
2 0.1550| 29.62 -0.12 29.50 55.73 -26.23 | AVG
3 0.1700] 42.46 -0.12 42.34 64.96 -22.62 QP
4 0.1700] 30.52 -0.12 3Jo.40 54.96 -24.56 | AVG
5 0.1900] 39.12 -0.11 39.01 64.04 -25.03 QP
6 0.1900| 27.86 -0.11 27.75 54.04 -26.29 | AVG
7 0.3750| 42.26 -0.14 42.12 58.39 -16.27 QP

*18 0.3750] 34.11 -0.14 33.97 48.39 -14.42 | AVG

9 1.4450| 32.26 -0.06 32.20 56.00 -23.80 QP
10 1.4450| 22.50 -0.06 2244 46,00 -23.56 | AVG
1" 3.3500] 33.90 0.07 33.97 56.00 -22.03 QP
12 3.3500] 25.35 0.07 2542 46.00 -20.58 | AVG
13 7.1950| 29.94 0.13 30.07 60.00 -29.93 Qp
14 7.1950] 22.83 0.13 22.96 50.00 -27.04 | AVG
15 10.0000] 19.44 0.14 19.58 60.00 -40.42 QP
16 10.0000] 14.12 0.14 14.26 50.00 -35.74 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH46
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.98 0.07 44.05 66.00 -21.95 QP
2 0.1500] 30.14 0.07 30.21 56.00 -25.79 AVG
3 0.1904] 38.56 0.01 38.57 64.02 -25.4%5 QP
4 0.1904| 26.54 0.01 26.55 54.02 -27.47 AVG
5 0.2100] 35.82 0.00 35.82 63.21 -27.39 QP
6 0.2100] 22.99 0.00 22.99 53.21 -30.22 AVG
7 0.2300] 32.86 0.01 32.87 62.45 -29.58 QP
8 0.2300] 19.20 0.01 19.21 52.45 -33.24 AVG
9 0.3900] 40.32 0.11 4043 58.06 -17.63 QP
* 110 0.3900] 31.56 0.1 31.67 48.06 -16.39 AVG
11 3.1100] 33.12 0.13 33.25 56.00 -22.75 QP
12 3.1100) 24.72 0.13 24.85 46.00 2115 AVG
13 6.7850] 29.36 0.20 29.56 60.00 -30.44 QP
14 6.7850] 22.15 0.20 22.35 50.00 -27.65 AVG
15 10.0000] 16.38 0.32 16.70 60.00 -43.30 QP
16 10,0000 10.79 0.32 11.11 50.00 -38.89 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH36
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.66 -0.12 43.54 66.00 -22.46 QP
2 0.1500] 31.84 -0.12 31.72 56.00 -24.28 | AVG
3 0.1650] 42.22 -0.12 42.10 65.21 -23.11 QP
4 0.1650| 29.92 -0.12 29.80 55.21 -25.41 AVG
5 0.2050| 36.28 -0.11 36.17 63.41 -27.24 QP
6 0.2050| 25.10 -0.11 24.99 53.41 -28.42 | AVG
7 0.3800] 42.32 -0.15 42.17 58.28 -16.11 QP

*18 0.3800] 34.25 0.1% 3410 48.28 -14.18 | AVG

9 3.4350] 34.16 0.07 34.23 56.00 -21.77 QP
10 3.4350| 23.53 0.07 23.60 46,00 -22.40 | AVG
1" 7.4050| 30.22 0.14 30.36 60.00 -29.64 QP
12 7.4050] 21.08 0.14 21.22 50.00 -28.78 | AVG
13 10.0000] 18.32 0.14 18.46 60.00 -41.54 Qp
14 10.0000] 11.41 0.14 11.55 50.00 -38.45 | AVG
15 18.3950] 22.24 046 22.70 60.00 -37.30 QP
16 18.3950| 16.22 046 16.68 50.00 -33.32 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH36
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1550] 42.54 0.06 42.60 65.73 -23.13 QP
2 0.1550] 31.84 0.06 31.90 55.73 -23.83 | AVG
3 0.1800] 38.90 0.02 38.92 64.49 -25.57 QP
4 0.1800] 27.77 0.02 27.79 54.49 -26.70 | AVG
5 0.3850| 40.72 0.11 40.83 58.17 -17.34 QP

*16 0.3850| 33.82 0.11 33.93 48.17 -14.24 | AVG

7 0.8050] 31.14 0.07 31.21 56.00 -24.79 QP
8 0.8050] 20.30 0.07 20.37 46.00 -25.63 | AVG
9 3.1700] 34.34 0.13 .47 56.00 -21.53 QP
10 3.1700] 22.11 0.13 22.24 46,00 -23.76 | AVG
1" 6.2900| 29.92 0.19 30.11 60.00 -29.89 QP
12 6.2900] 20.78 0.19 20.97 50.00 -29.03 | AVG
13 10.0000] 14.76 0.32 15.08 60.00 44,92 Qp
14 10.0000] 7.99 0.32 8.31 50.00 -41.69 | AVG
15 27.9500] 22.58 0.74 23.32 60.00 -36.68 QP
16 27.9500] 16.97 0.74 17.71 50.00 -32.29 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH40
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.26 -0.12 43.14 66.00 -22.86 QP
2 0.1500] 3147 -0.12 31.35 56.00 -24.65 | AVG
3 0.1800] 39.52 -0.11 Jo.M 64.49 -25.08 QP
4 0.1800] 28.93 -0.11 28.82 54.49 -25.67 | AVG
5 0.3900] 41.98 -0.15 41.83 58.06 -16.23 QP

*16 0.3900| 34.32 -0.15 .17 48.06 -13.89 | AVG

7 0.7900] 31.98 -0.08 31.90 56.00 -24.10 QP
8 0.7900] 22.41 -0.08 22.33 46.00 -23.67 | AVG
9 3.2800] 34.40 0.06 34.46 56.00 -21.54 QP
10 3.2800| 22.99 0.06 23.05 46,00 -22.95 | AVG
1" 6.8150| 29.60 0.14 29.74 60.00 -30.26 QP
12 6.8150] 20.73 0.14 20.87 50.00 -29.13 | AVG
13 10.0000] 18.16 0.14 18.30 60.00 41.70 Qp
14 10.0000] 11.64 0.14 11.78 50.00 -38.22 | AVG
15 27.6500] 17.60 0.79 18.39 60.00 -41.61 QP
16 27.6500] 10.29 0.79 11.08 50.00 -38.92 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research &
Testing Lab., Inc.

%%m No.167,Ln. 780, Shan-Tong

Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City

320, Taiwan (R.O.C.)

Reference No.: A17103001
Report No.: FCCA17103001-03

TEST REPORT |FCC ID : AHL-ALMOND3S

Page: 44 of 420
Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH40
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 4242 0.07 4249 66.00 -23.51 QP
2 0.1500] 30.25 0.07 30.32 56.00 -25.68 AVG
3 0.1900] 37.02 0.01 37.03 64.04 -27.01 QP
4 0.1900] 25.29 0.01 25.30 4.4 -28.74 AVG
5 0.3950] 40.00 0.12 40.12 57.96 -17.84 QP
*16 0.3950] 30.30 0.12 30.42 47.96 -17.54 AVG
7 0.7650] 31.94 0.08 32.02 56.00 -23.98 QP
8 0.7650]| 22.24 0.08 22.32 46.00 -23.68 AVG
9 3.4250] 33.36 0.12 33.48 56.00 -22.52 QP
10 34250 22.24 0.12 22.36 46.00 -23.64 AVG
11 6.3500] 29.52 0.19 20.71 60.00 -30.29 QP
12 6.3500] 20.03 0.19 20.22 50.00 -29.78 AVG
13 10.0000| 14.48 0.32 14.80 60.00 -45.20 QP
14 10.0000 821 0.32 8.53 50.00 -41.47 AVG
15 27.9550| 22.62 0.74 23.36 60.00 -36.64 QP
16 27.9550| 16.56 0.74 17.30 50.00 -32.70 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CHA48
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 41.96 -0.12 41.84 65.73 -23.89 QP
2 0.1550] 31.18 -0.12 31.06 55.73 -24.67 | AVG
3 0.1750] 38.86 -0.12 38.74 64.72 -25.98 QP
4 0.1750] 27.30 -0.12 27.18 54.72 -27.54 | AVG
5 0.3600| 37.84 -0.14 37.70 58.73 -21.03 QP
6 0.3600| 27.30 -0.14 27.16 48.73 -21.57 | AVG
7 0.3850| 40.18 -0.15 40.03 58.17 -18.14 QP
*18 0.3850] 33.22 0.1% 33.07 48.17 -15.10 | AVG
9 3.0800] 33.60 0.05 33.65 56.00 -22.35 QP
10 3.0800| 22.66 0.05 22.71 46,00 -23.29 | AVG
1" 6.8250| 29.32 0.14 29.46 60.00 -30.54 QP
12 6.8250| 19.08 0.14 19.22 50.00 -30.78 | AVG
13 10.0000] 14.46 0.14 14.60 60.00 -45.40 Qp
14 10.0000] 7.87 0.14 8.01 50.00 -41.99 | AVG
15 27.9450] 19.82 0.80 20.62 60.00 -39.38 QP
16 27.9450] 11.93 0.80 12.73 50.00 -37.27 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CHA48
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.54 0.06 42.60 65.73 -23.13 QP
2 0.1550] 32.24 0.06 32.30 55.73 -2343 AVG
3 0.1650] 41.30 0.05 41.35 65.21 -23.86 QP
4 0.1650] 29.09 0.05 29.14 5.1 -26.07 AVG
5 0.1904] 37.74 0.01 37.75 64.02 -26.27 QP
6 0.1904] 26.59 0.01 26.60 54.02 -27.42 AVG
7 0.3900] 41.56 0.11 41.67 58.06 -16.39 QP
*18 0.3900] 33.97 0.11 34.08 48.06 -13.98 AVG
9 3.3950] 33.92 0.12 34.04 56.00 -21.96 QP
10 3.3950] 23.38 0.12 23.50 46.00 -22.50 AVG
11 6.9450] 29.66 0.21 29.87 60.00 -30.13 QP
12 6.9450| 20.08 0.21 20.29 50.00 -29.71 AVG
13 10.0000| 17.94 0.32 18.26 60.00 41.74 QP
14 10.0000] 11.56 0.32 11.88 50.00 -38.12 AVG
15 19.3850| 22.08 0.54 22.62 60.00 -37.38 QP
16 19.3850| 16.39 0.54 16.93 50.00 -33.07 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR Igsig;‘gn '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 47 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH36
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 41.30 -0.12 41.18 65.21 -24.03 QP
2 0.1650] 29.01 -0.12 28.89 55.21 -26.32 | AVG
3 0.2050] 35.54 -0.11 35.43 63.41 -27.98 QP
4 0.2050| 24.65 -0.11 24.54 53.41 -28.87 | AVG
5 0.3800] 41.74 -0.15 41.59 58.28 -16.69 QP

*16 0.3800| 33.53 -0.15 33.38 48.28 -14.90 | AVG

7 0.7750] 31.80 -0.08 31.72 56.00 -24.28 QP
8 0.7750] 23.22 -0.08 23.14 46.00 -22.86 | AVG
9 1.1900] 31.78 -0.06 .72 56.00 -24.28 QP
10 1.1900] 22.91 -0.06 22.85 46,00 -23.15 | AVG
1" 3.4750| 33.82 0.08 33.90 56.00 -22.10 QP
12 34750 22.11 0.08 22.19 46.00 -23.81 AVG
13 6.0800| 29.42 0.15 29.57 60.00 -30.43 Qp
14 6.0800] 19.02 0.15 19.17 50.00 -30.83 | AVG
15 10.0000] 17.92 0.14 18.06 60.00 -41.94 QP
16 10.0000] 11.41 0.14 11.55 50.00 -3845 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH36
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.26 0.07 42.33 66.00 -23.67 QP
2 0.1500] 30.08 0.07 30.15 56.00 -25.85 AVG
3 0.1750] 38.74 0.03 38.77 64.72 -25.95 QP
4 0.1750] 27.20 0.03 27.23 54.72 -27.49 AVG
5 0.3850] 40.06 0.1 40.17 58.17 -18.00 QP
*16 0.3850] 33.07 0.11 33.18 48.17 -14.99 AVG
7 0.7650] 31.74 0.08 31.82 56.00 -24.18 QP
8 0.7650]| 22.07 0.08 22.15 46.00 -23.85 AVG
9 3.2000] 33.62 0.13 33.75 56.00 -22.2%5 QP
10 3.2000] 22.58 0.13 2271 46.00 -23.29 AVG
11 6.0850] 29.38 0.19 29.57 60.00 -30.43 QP
12 6.0850] 19.91 0.19 20.10 50.00 -29.90 AVG
13 10.0000]| 14.34 0.32 14.66 60.00 -45.34 QP
14 10.0000 8.15 0.32 8.47 50.00 -41.53 AVG
15 30.0000| 18.68 0.79 1947 60.00 -40.53 QP
16 30.0000] 10.03 0.79 10.82 50.00 -39.18 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH40
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.62 -0.12 42.50 66.00 -23.50 QP
2 0.1500] 30.98 -0.12 30.86 56.00 -25.14 | AVG
3 0.1800] 38.90 -0.11 38.79 64.49 -25.70 QP
4 0.1800] 2843 -0.11 28.32 54.49 -26.17 | AVG
5 0.3800] 41.58 -0.15 41.43 58.28 -16.85 QP

*16 0.3800] 33.30 -0.15 33.15 48.28 -15.13 | AVG

7 0.7750| 31.66 -0.08 31.58 56.00 -24.42 QP
8 0.7750] 23.15 -0.08 23.07 46.00 -22.93 | AVG
9 3.2450] 32.74 0.06 32.80 56.00 -23.20 QP
10 3.2450| 22.07 0.06 2213 46,00 -23.87 | AVG
1" 6.0600| 29.52 0.15 29.67 60.00 -30.33 QP
12 6.0600] 19.68 0.15 19.83 50.00 -30.17 | AVG
13 10.0000] 18.00 0.14 18.14 60.00 -41.86 Qp
14 10.0000] 1149 0.14 11.63 50.00 -38.37 | AVG
15 18.5800] 21.72 046 22.18 60.00 -37.82 QP
16 18.5800] 15.68 046 16.14 50.00 -33.86 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH40
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.22 0.07 42.29 66.00 -23.71 QP
2 0.1500] 30.19 0.07 30.26 56.00 -25.74 AVG
3 0.1900] 36.78 0.01 36.79 64.04 -27.2%5 QP
4 0.1900] 25.10 0.01 25.11 4.4 -28.93 AVG
5 0.3850] 40.06 0.1 40.17 58.17 -18.00 QP
*16 0.3850] 32.99 0.11 33.10 48.17 -15.07 AVG
7 0.9700] 31.24 0.04 31.28 56.00 -24.72 QP
8 0.9700] 22.11 0.04 22.15 46.00 -23.85 AVG
9 3.3750] 34.16 0.12 34.28 56.00 -21.72 QP
10 3.3750] 23.38 0.12 23.50 46.00 -22.50 AVG
11 6.6200] 29.88 0.20 30.08 60.00 -29.92 QP
12 6.6200] 21.03 0.20 21.23 50.00 -28.77 AVG
13 10.0000| 14.56 0.32 14.88 60.00 -45.12 QP
14 10.0000 8.15 0.32 8.47 50.00 -41.53 AVG
15 27.9550| 22.74 0.74 23.48 60.00 -36.52 QP
16 27.9550| 16.81 0.74 17.55 50.00 -3245 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CHA48
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.86 -0.12 42.74 66.00 -23.26 QP
2 0.1500] 31.28 -0.12 31.16 56.00 -24.84 | AVG
3 0.1800] 39.16 -0.11 39.05 64.49 -25.44 QP
4 0.1800] 28.68 -0.11 28.57 54.49 -25.92 | AVG
5 0.2200] 34.10 -0.11 33.99 62.82 -28.83 QP
6 0.2200] 23.30 -0.11 23.19 52.82 -29.63 | AVG
7 0.3850| 41.76 -0.15 41.61 58.17 -16.56 QP

*18 0.3850] 34.72 0.1% .57 48.17 -13.60 | AVG

9 3.3750] 34.32 0.07 34.39 56.00 -21.61 QP
10 3.3750| 24.04 0.07 24.11 46,00 -21.89 | AVG
1" 6.6500| 28.54 0.14 28.68 60.00 -31.32 QP
12 6.6500] 17.88 0.14 18.02 50.00 -31.98 | AVG
13 10.0000] 17.82 0.14 17.96 60.00 -42.04 Qp
14 10.0000] 11.64 0.14 11.78 50.00 -38.22 | AVG
15 19.7750] 22.32 0.51 22.83 60.00 -37.17 QP
16 19.7750] 17.13 0.51 17.64 50.00 -32.36 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CHA48
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.08 0.07 42.15 66.00 -23.85 QP
2 0.1500] 30.03 0.07 30.10 56.00 -25.90 | AVG
3 0.1700] 38.96 0.04 39.00 64.96 -25.96 QP
4 0.1700] 26.43 0.04 26.47 54.96 -2849 | AVG
5 0.3950| 39.62 0.12 39.74 57.96 -18.22 QP

*16 0.3950| 30.03 0.12 30.15 47.96 -17.81 | AVG

7 0.7650] 31.60 0.08 31.68 56.00 -24.32 QP
8 0.7650] 21.80 0.08 21.88 46.00 -24.12 | AVG
9 3.2900] 33.32 0.13 33.45 56.00 -22.55 QP
10 3.2900| 22.50 0.13 22.63 46,00 -23.37 | AVG
1" 6.3859| 29.12 0.20 29.32 60.00 -30.68 QP
12 6.3859| 19.45 0.20 19.65 50.00 -30.35 | AVG
13 10.0000] 14.58 0.32 14.90 60.00 -45.10 Qp
14 10.0000] 7.99 0.32 8.31 50.00 -41.69 | AVG
15 29.9900] 17.90 0.79 18.69 60.00 -41.31 QP
16 29.9900] 9.76 0.79 10.55 50.00 -39.45 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH38
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.78 -0.12 42.66 65.73 -23.07 QP
2 0.1550] 32.50 -0.12 32.38 55.73 -23.35 | AVG
3 0.1850] 38.60 -0.11 38.49 64.26 -25.77 QP
4 0.1850| 27.72 -0.11 27.61 54.26 -26.65 | AVG
5 0.3250| 35.92 -0.13 35.79 59.58 -23.79 QP
6 0.3250| 27.30 -0.13 2717 49.58 2241 | AVG
7 0.3850| 41.86 -0.15 41.71 58.17 -16.46 QP

*18 0.3850] 34.M 0.1% .76 48.17 =13.41 AVG

9 3.3750] 34.68 0.07 .75 56.00 -21.25 QP
10 3.3750| 23.97 0.07 24.04 46,00 -21.96 | AVG
1" 6.2050| 29.06 0.14 29.20 60.00 -30.80 QP
12 6.2050] 18.36 0.14 18.50 50.00 -31.50 | AVG
13 10.0000] 18.04 0.14 18.18 60.00 -41.82 Qp
14 10.0000] 11.56 0.14 11.70 50.00 -38.30 | AVG
15 19.0400] 22.50 049 22.99 60.00 -37.01 QP
16 19.0400] 16.81 049 17.30 50.00 -32.70 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH38
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1500] 42.36 0.07 42.43 66.00 -23.57 QP
2 0.1500] 30.46 0.07 30.53 56.00 -2547 | AVG
3 0.1750] 38.80 0.03 38.83 64.72 -25.89 QP
4 0.1750| 27.35 0.03 27.38 54.72 -27.34 | AVG
5 0.1950| 35.78 0.00 35.78 63.82 -28.04 QP
6 0.1950| 23.90 0.00 23.90 53.82 -29.92 | AVG
7 0.3300] 33.56 0.07 33.63 59.45 -25.82 QP
8 0.3300] 24.97 0.07 25.04 49.45 -24.41 AVG
9 0.3900] 40.02 0.1 40.13 58.06 =17.93 QP

* 110 0.3900] 32.50 0.11 32.61 48.06 -15.45 | AVG

1" 3.4450| 33.80 0.12 33.92 56.00 -22.08 QP
12 3.4450| 22.02 0.12 22.14 46.00 -23.86 | AVG
13 7.2550| 28.80 0.22 29.02 60.00 -30.98 Qp
14 7.2550] 19.%1 0.22 19.73 50.00 -30.27 | AVG
15 10.0000] 14.36 0.32 14.68 60.00 -45.32 QP
16 10.0000] 7.82 0.32 8.14 50.00 41.86 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH46
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 4214 -0.12 42.02 65.73 -23.71 QP
2 0.1550] 31.89 -0.12 377 55.73 -23.96 | AVG
3 0.1850] 38.00 -0.11 37.89 64.26 -26.37 QP
4 0.1850| 27.20 -0.11 27.09 54.26 2717 | AVG
5 0.3850| 41.28 -0.15 41.13 58.17 -17.04 QP

*16 0.3850| 34.38 -0.15 34.23 48.17 -13.94 | AVG

7 0.7750] 31.52 -0.08 31.44 56.00 -24.56 QP
8 0.7750] 22.01 -0.08 22.83 46.00 -23.17 | AVG
9 3.3350] 33.78 0.07 33.85 56.00 -22.15 QP
10 3.3350| 22.33 0.07 2240 46,00 -23.60 | AVG
1" 6.7600| 29.26 0.14 29.40 60.00 -30.60 QP
12 6.7600] 20.25 0.14 20.39 50.00 -29.61 AVG
13 10.0000] 17.68 0.14 17.82 60.00 42,18 Qp
14 10.0000] 11.34 0.14 11.48 50.00 -38.52 | AVG
15 18.7700] 22.06 048 22.54 60.00 -37.46 QP
16 18.7700] 16.05 048 16.53 50.00 -33.47 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH46
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1590] 4144 0.06 41.50 65.52 -24.02 QP
2 0.1590] 30.67 0.06 30.73 55.52 -24.79 AVG
3 0.1950] 35.68 0.00 35.68 63.82 -28.14 QP
4 0.1950] 23.75 0.00 23.75 53.82 -30.07 AVG
5 0.3950] 39.86 0.12 39.98 57.96 -17.98 QP
*16 0.3950] 30.19 0.12 30.31 47.96 -17.65 AVG
7 0.7750] 3146 0.07 31.53 56.00 -24.47 QP
8 0.7750] 22.58 0.07 22.65 46.00 -23.35 AVG
9 3.2450] 32.78 0.13 32.91 56.00 -23.09 QP
10 3.2450] 2142 0.13 21.55 46.00 -24.45 AVG
11 6.5400] 29.34 0.20 29.54 60.00 -30.46 QP
12 6.5400] 19.02 0.20 19.22 50.00 -30.78 AVG
13 10.0000| 14.46 0.32 14.78 60.00 -45.22 QP
14 10.0000 8.15 0.32 8.47 50.00 -41.53 AVG
15 27.9500| 22.54 0.74 23.28 60.00 -36.72 QP
16 27.9500| 17.43 0.74 18.17 50.00 -31.83 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH38
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.64 -0.12 42.52 66.00 -23.48 QP
2 0.1500] 31.08 -0.12 30.96 56.00 -25.04 | AVG
3 0.1700] 39.58 -0.12 39.46 64.96 -25.50 QP
4 0.1700] 27.68 -0.12 27.56 54.96 -27.40 | AVG
5 0.3300] 35.82 -0.14 35.68 59.45 -23.77 QP
6 0.3300| 27.05 -0.14 26.91 49.45 -22.54 | AVG
7 0.3800]| 41.62 -0.15 41.47 58.28 -16.81 QP
*18 0.3800] 33.38 0.1% 33.23 48.28 -15.05 | AVG
9 3.1050] 33.98 0.05 34.03 56.00 -21.97 QP
10 3.1050| 23.45 0.05 23.50 46,00 -22.50 | AVG
1" 6.6350| 29.44 0.14 29.58 60.00 -30.42 QP
12 6.6350| 20.78 0.14 20.92 50.00 -29.08 | AVG
13 10.0000] 17.22 0.14 17.36 60.00 -42.64 Qp
14 10.0000] 10.62 0.14 10.76 50.00 -39.24 | AVG
15 19.5800] 22.68 0.51 23.19 60.00 -36.81 QP
16 19.5800] 17.05 0.51 17.56 50.00 -3244 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH38
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 40.00 0.05 40.05 65.21 -25.16 QP
2 0.1650| 27.25 0.05 27.30 55.21 -27.91 AVG
3 0.2200] 3214 0.00 32.14 62.82 -30.68 QP
4 0.2200] 20.19 0.00 20.19 52.82 -32.63 | AVG
5 0.3850| 39.72 0.11 39.83 58.17 -18.34 QP

*16 0.3850] 32.M1 0.11 32.52 48.17 -15.65 | AVG

7 0.8000] 31.04 0.07 3111 56.00 -24.89 QP
8 0.8000] 20.88 0.07 20.95 46.00 -25.05 | AVG
9 3.2750] 32.56 0.13 32.69 56.00 -23.31 QP
10 3.2750| 20.62 0.13 20.75 46,00 -25.25 | AVG
1" 6.9850| 28.14 0.21 28.35 60.00 -31.6% QP
12 6.9850| 18.95 0.21 19.16 50.00 -30.84 | AVG
13 10.0000] 13.78 0.32 14.10 60.00 -45.90 Qp
14 10.0000] 7.29 0.32 7.61 50.00 -42.39 | AVG
15 28.2950] 17.50 0.74 18.24 60.00 41.76 QP
16 28.2950] 10.71 0.74 11.45 50.00 -38.55 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH46
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 41.96 -0.12 41.84 66.00 -24.16 QP
2 0.1500] 30.52 -0.12 30.40 56.00 -25.60 | AVG
3 0.1750] 38.50 -0.12 38.38 64.72 -26.34 QP
4 0.1750| 27.82 -0.12 27.70 54.72 -27.02 | AVG
5 0.3300] 35.40 -0.14 35.26 59.45 -24.19 QP
6 0.3300] 26.48 -0.14 26.34 49.45 -23.11 | AVG
7 0.3800] 41.04 -0.15 40.89 58.28 -17.39 QP
*18 0.3800] 32.83 0.1% 32.68 48.28 -15.60 | AVG
9 0.7500] 31.08 -0.09 30.99 56.00 -25.01 QP
10 0.7500] 22.15 -0.09 22.06 46,00 -23.94 | AVG
1" 2.9850| 32.78 0.03 32.81 56.00 -23.19 QP
12 2.9850| 22.50 0.03 22.53 46.00 -2347 | AVG
13 6.3000| 27.90 0.14 28.04 60.00 -31.96 Qp
14 6.3000] 17.51 0.14 17.65 50.00 -32.35 | AVG
15 10.0000] 16.92 0.14 17.06 60.00 -42.94 QP
16 10.0000] 10.29 0.14 10.43 50.00 -39.57 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH46
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 41.38 0.07 4145 66.00 -24.5%5 QP
2 0.1500] 29.55 0.07 29.62 56.00 -26.38 AVG
3 0.1900] 35.84 0.01 35.85 64.04 -28.19 QP
4 0.1900] 24.04 0.01 24.05 4.4 -29.99 AVG
5 0.3900] 39.06 0.1 39.17 58.06 -18.89 QP
*16 0.3900] 31.33 0.11 31.44 48.06 -16.62 AVG
7 0.5700] 30.70 0.09 30.79 56.00 -25.21 QP
8 0.5700] 19.80 0.09 19.89 46.00 -26.11 AVG
9 0.9850] 30.72 0.04 30.76 56.00 -25.24 QP
10 0.9850] 20.62 0.04 20.66 46.00 -25.34 AVG
11 3.3100] 33.30 0.12 3342 56.00 -22.58 QP
12 3.3100] 22.50 0.12 22.62 46.00 -23.38 AVG
13 6.8250] 28.34 0.21 28.55 60.00 -31.45 QP
14 6.8250| 18.70 0.21 18.91 50.00 -31.09 AVG
15 10.0000] 13.96 0.32 14.28 60.00 -45.72 QP
16 10,0000 7.64 0.32 7.96 50.00 -42.04 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80 _CH42
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 41.76 -0.12 41.64 65.73 -24.09 QP
2 0.1550] 31.56 -0.12 31.44 55.73 -24.29 | AVG
3 0.1900] 36.80 -0.11 36.69 64.04 -27.35 QP
4 0.1900] 25.76 -0.11 25.65 54.04 -28.39 | AVG
5 0.3850| 41.18 -0.15 41.03 58.17 -17.14 QP
*16 0.3850| 33.97 -0.15 33.82 48.17 -14.35 | AVG
7 2.8250| 31.92 0.02 31.94 56.00 -24.06 QP
8 2.8250| 22.24 0.02 22.26 46.00 -23.74 | AVG
9 3.4450] 33.06 0.08 33.14 56.00 -22.86 QP
10 3.4450| 21.56 0.08 21.64 46,00 -24.36 | AVG
1" 8.1400| 27.14 0.14 27.28 60.00 -32.72 QP
12 8.1400] 18.57 0.14 18.71 50.00 -31.29 | AVG
13 10.0000] 17.10 0.14 17.24 60.00 42.76 Qp
14 10.0000] 10.71 0.14 10.85 50.00 -39.15 | AVG
15 18.9950| 22.56 048 23.04 60.00 -36.96 QP
16 18.9950] 16.81 048 17.29 50.00 -32.71 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80 _CH42
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 41.18 0.06 41.24 65.73 -24.49 QP
2 0.1550] 3046 0.06 30.52 55.73 -25.21 AVG
3 0.1900] 35.98 0.01 35.99 64.04 -28.05 QP
4 0.1900] 24.11 0.01 24.12 4.4 -29.92 AVG
5 0.3850] 39.52 0.1 39.63 58.17 -18.54 QP
*16 0.3850] 32.11 0.11 32.22 48.17 -15.95 AVG
7 1.1550| 29.72 0.06 20.78 56.00 -26.22 QP
8 1.1550| 18.70 0.06 18.76 46.00 -27.24 AVG
9 3.3950] 33.22 0.12 33.34 56.00 -22.66 QP
10 3.3950] 22.66 0.12 22.78 46.00 -23.22 AVG
11 7.0900] 28.12 0.21 28.33 60.00 -31.67 QP
12 7.0900] 18.09 0.21 18.30 50.00 -31.70 AVG
13 10.0000| 13.80 0.32 14.12 60.00 -15.88 QP
14 10.0000 7.59 0.32 7.91 50.00 -42.09 AVG
15 28.3250| 21.06 0.74 21.80 60.00 -38.20 QP
16 28.3250| 12.61 0.74 13.35 50.00 -36.65 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80 _CH42
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 41.94 -0.12 41.82 65.73 -23.91 QP
2 0.1550] 31.70 -0.12 31.58 55.73 -24.15 | AVG
3 0.1800] 38.34 -0.11 38.23 64.49 -26.26 QP
4 0.1800] 27.86 -0.11 27.75 54.49 -26.74 | AVG
5 0.3850| 41.24 -0.15 41.09 58.17 -17.08 QP
*16 0.3850| 34.04 -0.15 33.89 48.17 -14.28 | AVG
7 0.8000] 31.04 -0.08 30.96 56.00 -25.04 QP
8 0.8000] 21.18 -0.08 21.10 46.00 -24.90 | AVG
9 3.2600] 33.56 0.06 33.62 56.00 -22.38 QP
10 3.2600| 22.66 0.06 22.72 46,00 -23.28 | AVG
1" 6.3800| 28.12 0.14 28.26 60.00 -31.74 QP
12 6.3800] 19.27 0.14 19.41 50.00 -30.59 | AVG
13 10.0000] 17.18 0.14 17.32 60.00 -42.68 Qp
14 10.0000] 10.71 0.14 10.85 50.00 -39.15 | AVG
15 19.7850| 22.58 0.51 23.09 60.00 -36.91 QP
16 19.7850] 17.13 0.51 17.64 50.00 -32.36 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.1G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80 _CH42
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 41.02 0.06 41.08 65.73 -24.65 QP
2 0.1550] 30.30 0.06 30.36 55.73 -25.37 AVG
3 0.1700] 38.22 0.04 38.26 64.96 -26.70 QP
4 0.1700] 25.70 0.04 25.74 54.96 -29.22 AVG
5 0.2100] 32.84 0.00 32.84 63.21 -30.37 QP
6 0.2100] 20.83 0.00 20.83 53.21 -32.38 AVG
7 0.3850] 39.36 0.11 3947 58.17 -18.70 QP
*18 0.3850] 31.98 0.11 32.09 48.17 -16.08 AVG
9 1.2050| 30.04 0.06 30.10 56.00 -25.90 QP
10 1.2050| 19.86 0.06 19.92 46.00 -26.08 AVG
11 3.4250] 3248 0.12 32.60 56.00 -23.40 QP
12 3.4250] 21.23 0.12 21.35 46.00 -24.65 AVG
13 6.3200] 28.60 0.19 28.79 60.00 -31.21 QP
14 6.3200] 18.57 0.19 18.76 50.00 -31.24 AVG
15 10.0000] 13.96 0.32 14.28 60.00 -45.72 QP
16 10,0000 7.53 0.32 7.85 50.00 4215 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH149
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500| 42.32 0.12 42.20 66.00 2380 | ap
2 0.1500] 28.60 -0.12 28.48 56.00 -27.52 AVG
3 0.2550] 30.62 -0.12 30.50 61.59 -31.09 QP
4 0.2550] 20.30 -0.12 2018 51.59 =31.41 AVG
5 0.3850] 38.90 0.15 38.75 58.17 -19.42 QP
*16 0.3850] 30.41 0.15 30.26 48.17 -17.91 AVG
7 1.0650| 29.80 -0.05 20.75 56.00 -26.25 QP
8 1.0650| 19.86 -0.05 19.81 46.00 -26.19 AVG
9 3.0100] 30.06 0.04 30.10 56.00 -25.90 QP
10 3.0100] 22.07 0.04 2211 46.00 -23.89 AVG
11 7.3250] 26.24 0.13 26.37 60.00 -33.63 QP
12 7.3250] 19.33 0.13 1946 50.00 -30.54 AVG
13 10.0000]| 16.98 0.14 17.12 60.00 -42.88 QP
14 10.0000| 11.71 0.14 11.85 50.00 -38.15 AVG
15 18.1550| 25.00 045 2545 60.00 -34.55 QP
16 18.1550| 19.57 045 20.02 50.00 -29.98 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C

Frequency Range: 0.15-30 MHz

Humidity:

67 %RH

5.8G

Tested Mode:

802.11a_CH149

Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
0.0 dBu¥
Limit: —_—
AVG:
40
10
0.150 05 MHz) 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.02 0.07 42.09 66.00 -23.91 QP
2 0.1500] 27.95 0.07 28.02 56.00 -27.98 AVG
3 0.1700] 39.26 0.04 39.30 64.96 -25.66 QP
4 0.1700] 26.95 0.04 26.99 54.96 -27.97 AVG
5 0.3850] 3748 0.11 37.59 58.17 -20.58 QP

*16 0.3850] 28.85 0.11 28.96 48.17 -19.21 AVG
7 0.4700] 29.12 0.11 29.23 56.51 -27.28 QP
8 0.4700] 20.25 0.11 20.36 46.51 -26.15 AVG
9 3.3500] 31.12 0.12 31.24 56.00 -24.76 QP
10 3.3500] 22.58 0.12 22.70 46.00 -23.30 | AVG
1" 7.4300] 26.34 0.23 26.57 60.00 -33.43 QP
12 7.4300] 19.57 0.23 19.80 50.00 -30.20 AVG
13 10.0000] 16.30 0.32 16.62 60.00 -43.38 QP
14 10.0000| 10.62 0.32 10.94 50.00 -39.06 AVG
15 11.4350| 22.60 0.36 22.96 60.00 -37.04 QP
16 11.4350| 18.83 0.36 19.19 50.00 -30.81 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH157
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1700] 40.56 -0.12 40.44 64.96 -24.52 QP
2 0.1700] 29.17 -0.12 29.05 54.96 -25.91 AVG
3 0.2050] 35.80 0.1 35.69 63.41 -27.72 QP
4 0.2050] 24.25 -0.11 24.14 3.4 -29.27 AVG
5 0.3800] 39.78 0.15 39.63 58.28 -18.65 QP
*16 0.3800] 31.84 0.15 31.69 48.28 -16.59 AVG
7 1.0600| 30.22 -0.05 3017 56.00 -25.83 QP
8 1.0600] 21.13 -0.05 21.08 46.00 -24.92 AVG
9 3.2100] 31.84 0.06 31.90 56.00 -24.10 QP
10 3.2100] 23.82 0.06 23.88 46.00 -22.12 AVG
11 7.8100] 27.12 0.15 27.27 60.00 -32.73 QP
12 7.8100] 20.78 0.15 20.93 50.00 -29.07 AVG
13 10.0000| 17.74 0.14 17.88 60.00 4212 QP
14 10.0000] 12.48 0.14 12.62 50.00 -37.38 AVG
15 19.1100] 26.18 049 26.67 60.00 -33.33 QP
16 19.1100] 20.78 049 21.27 50.00 -28.73 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.



Spectrum Research &
Testing Lab., Inc.

NS\A/RV\XM‘A& No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City

320, Taiwan (R.O.C.)

Reference No.: A17103001
Report No.: FCCA17103001-03

TEST REPORT |FCC ID : AHL-ALMOND3S

Page: 68 of 420
Date: Dec. 28, 2017

Temperature: 24 °C

Frequency Range: 0.15-30 MHz

Humidity:

67 %RH

5.8G

Tested Mode:

802.11a_CH157

Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
0.0 dBu¥
Limit: —_—
AVG:
40
10
0.150 05 MHz) 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 40.62 0.05 40.67 65.21 -24.54 QP
2 0.1650] 27.15 0.05 27.20 55.21 -28.01 AVG
3 0.1850] 36.84 0.01 36.85 64.26 -27.41 QP
4 0.1850] 21.84 0.01 21.85 54.26 -32.41 AVG
5 0.3850] 38.44 0.11 38.55 58.17 -19.62 QP

*16 0.3850] 30.03 0.11 30.14 48.17 -18.03 | AVG
7 1.0400| 29.34 0.04 29.38 56.00 -26.62 QP
8 1.0400| 20.19 0.04 20.23 46.00 =25.77 AVG
9 3.2950] 31.88 0.13 32.01 56.00 -23.99 QP
10 3.2950] 23.68 0.13 23.81 46.00 -22.19 | AVG
1" 7.1300] 27.58 0.21 27.79 60.00 =32.21 QP
12 7.1300] 20.52 0.21 20.73 50.00 -20.27 AVG
13 10.0000] 1554 0.32 15.86 60.00 -44.14 QP
14 10.0000] 9.89 0.32 10.21 50.00 -39.79 AVG
15 11.4300| 2042 0.36 20.78 60.00 -39.22 QP
16 11.4300| 16.81 0.36 17.17 50.00 -32.83 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH165
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Line
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.60 -0.12 4248 65.73 -23.25 QP
2 0.1550] 28.93 -0.12 28.81 55.73 -26.92 AVG
3 0.1650] 41.52 -0.12 4140 65.21 -23.81 QP
4 0.1650] 28.93 -0.12 28.81 5.1 -26.40 AVG
5 0.2500] 31.26 0.12 31.14 61.76 -30.62 QP
6 0.2500] 21.13 0.12 21.01 51.76 -30.75 AVG
7 0.3850] 40.50 -0.15 40.35 58.17 -17.82 QP
*18 0.3850] 32.11 -0.15 31.96 48.17 -16.21 AVG
9 3.3050] 32.86 0.06 32.92 56.00 -23.08 QP
10 3.3050] 24.65 0.06 24.71 46.00 -21.29 AVG
11 7.5950] 28.04 0.15 28.19 60.00 -31.81 QP
12 7.5950]| 2147 0.15 21.62 50.00 -28.38 AVG
13 10.0000| 18.22 0.14 18.36 60.00 -41.64 QP
14 10.0000] 13.12 0.14 13.26 50.00 -36.74 AVG
15 19.2750| 26.04 0.50 26.54 60.00 -33.46 QP
16 19.2750| 20.57 0.50 21.07 50.00 -28.93 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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SR jesting Lab., dnc. Report No.: FCCA17103001-03
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode:
802.11a_CH165
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.08 0.07 43.15 66.00 -22.85 QP
2 0.1500] 30.83 0.07 30.90 56.00 -25.10 AVG
3 0.1850] 37.16 0.01 377 64.26 -27.09 QP
4 0.1850] 21.98 0.01 21.99 54.26 -32.27 AVG
5 0.3800] 39.38 0.1 39.49 58.28 -18.79 QP
*16 0.3800] 31.23 0.11 31.34 48.28 -16.94 AVG
7 0.4950] 31.36 0.11 31.47 56.08 -24.61 QP
8 0.4950] 18.36 0.11 1847 46.08 -27.61 AVG
9 3.4050] 32.22 0.12 32.34 56.00 -23.66 QP
10 3.4050] 23.97 0.12 24.09 46.00 -21.91 AVG
11 7.0400] 28.02 0.21 28.23 60.00 -31.77 QP
12 7.0400] 2113 0.21 21.34 50.00 -28.66 AVG
13 10.0000| 16.02 0.32 16.34 60.00 -43.66 QP
14 10.0000| 10.20 0.32 10.52 50.00 -39.48 AVG
15 11.4200] 22.78 0.36 23.14 60.00 -36.86 QP
16 11.4200] 18.95 0.36 19.31 50.00 -30.69 AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH149
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 43.12 -0.12 43.00 65.73 -22.73 QP
2 0.1550| 28.77 -0.12 28.65 55.73 -27.08 | AVG
3 0.1900] 38.28 -0.11 3817 64.04 -25.87 QP
4 0.1900] 25.76 -0.11 25.65 54.04 -28.39 | AVG
5 0.2800| 33.62 -0.13 3349 60.82 -27.33 QP
6 0.2800| 24.25 -0.13 24.12 50.82 -26.70 | AVG
7 0.3800] 41.00 -0.15 40.85 58.28 -17.43 QP
*18 0.3800] 321 0.1% 32.76 48.28 -15.52 | AVG
9 1.0700] 31.44 -0.0% 31.39 56.00 -24.61 QP
10 1.0700| 20.98 -0.05 20.93 46,00 -25.07 | AVG
1" 3.3300] 33.12 0.07 33.19 56.00 -22.81 QP
12 3.3300] 24.59 0.07 24.66 46.00 -21.34 | AVG
13 10.0000] 18.72 0.14 18.86 60.00 41.14 Qp
14 10.0000] 13.43 0.14 13.57 50.00 -36.43 | AVG
15 19.4284| 25.90 0.51 26.41 60.00 -33.59 QP
16 19.4284] 2041 0.51 20.92 50.00 -29.08 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH149
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.62 0.06 42.68 65.73 -23.05 QP
2 0.1550] 28.35 0.06 28.41 55.73 -27.32 AVG
3 0.1900] 37.40 0.01 37.41 64.04 -26.63 QP
4 0.1900] 24.32 0.01 24.33 4.4 -29.71 AVG
5 0.2650] 29.92 0.03 29.95 61.27 -31.32 QP
6 0.2650] 20.62 0.03 20.65 51.27 -30.62 AVG
7 0.3800] 3948 0.11 39.59 58.28 -18.69 QP
*18 0.3800] 31.66 0.11 .77 48.28 -16.51 AVG
9 0.7050] 31.26 0.07 31.33 56.00 -24.67 QP
10 0.7050] 17.20 0.07 17.27 46.00 -28.73 AVG
11 3.1050] 31.98 0.13 3211 56.00 -23.89 QP
12 3.1050] 24.11 0.13 24.24 46.00 -21.76 AVG
13 7.3300] 28.46 0.22 28.68 60.00 -31.32 QP
14 7.3300] 21.66 0.22 21.88 50.00 -28.12 AVG
15 10.0000] 16.02 0.32 16.34 60.00 -43.66 QP
16 10.0000] 10.54 0.32 10.86 50.00 -39.14 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH157
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 42.52 -0.12 42.40 65.46 -23.06 QP
2 0.1600] 28.77 -0.12 28.65 55.46 -26.81 AVG
3 0.2000] 37.90 -0.11 37.79 63.61 -25.82 QP
4 0.2000] 26.69 -0.11 26.58 53.61 -27.03 | AVG
5 0.2800| 33.78 -0.13 33.65 60.82 2717 QP
6 0.2800| 24.52 -0.13 24.39 50.82 -26.43 | AVG
7 0.3850] 41.04 -0.15 40.89 58.17 -17.28 QP

*18 0.3850] 32.99 0.1% 32.84 48.17 -15.33 | AVG

9 1.0700] 31.94 -0.0% 31.89 56.00 -24.11 QP
10 1.0700] 21.33 -0.05 21.28 46,00 -24.72 | AVG
1" 3.0550| 32.54 0.04 32.58 56.00 -23.42 QP
12 3.0550] 24.65 0.04 24.69 46.00 -21.31 AVG
13 10.0000] 18.98 0.14 19.12 60.00 -40.88 Qp
14 10.0000] 13.78 0.14 13.92 50.00 -36.08 | AVG
15 19.9150] 25.26 0.52 25.78 60.00 -34.22 QP
16 19.9150] 19.74 0.52 20.26 50.00 -29.74 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH157
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.40 0.07 4347 66.00 -22.53 QP
2 0.1500] 30.98 0.07 31.05 56.00 -24.95 AVG
3 0.1700] 41.18 0.04 41.22 64.96 -23.74 QP
4 0.1700] 2947 0.04 29.51 54.96 -25.45 AVG
5 0.2500] 29.32 0.02 29.34 61.76 -32.42 QP
6 0.2500] 18.83 0.02 18.85 51.76 -32.91 AVG
7 0.3750] 39.74 0.10 39.84 58.39 -18.55 QP
*18 0.3750] 31.75% 0.10 31.85 48.39 -16.54 AVG
9 1.4200| 30.72 0.09 30.81 56.00 -25.19 QP
10 14200 21.33 0.09 2142 46.00 -24.58 AVG
11 3.1650] 32.28 0.13 3241 56.00 -23.59 QP
12 3.1650]| 24.25 0.13 24.38 46.00 -21.62 AVG
13 6.8950] 28.62 0.21 28.83 60.00 -31.17 QP
14 6.8950] 21.52 0.21 21.73 50.00 -28.27 AVG
15 10,0000 16.46 0.32 16.78 60.00 -43.22 QP
16 10.0000| 10.71 0.32 11.03 50.00 -38.97 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH165
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.40 -0.12 44.28 66.00 -21.72 QP
2 0.1500] 31.61 -0.12 31.49 56.00 -24.51 AVG
3 0.1700] 41.92 -0.12 41.80 64.96 -23.16 QP
4 0.1700] 30.67 -0.12 30.55 54.96 -24.41 AVG
5 0.2072] 36.56 -0.11 36.45 63.32 -26.87 QP
6 0.2072] 24.11 -0.11 24.00 53.32 -29.32 | AVG
7 0.3800] 4144 -0.15 41.29 58.28 -16.99 QP

*18 0.3800] 33.75 0.1% 33.60 48.28 -14.68 | AVG

9 1.0700] 32.36 -0.0% 32.31 56.00 -23.69 QP
10 1.0700] 21.56 -0.05 21.51 46,00 -24.49 | AVG
1" 3.2500| 3342 0.06 3348 56.00 -22.52 QP
12 3.2500] 25.22 0.06 25.28 46.00 -20.72 | AVG
13 10.0000] 19.16 0.14 19.30 60.00 -40.70 Qp
14 10.0000] 13.89 0.14 14.03 50.00 -35.97 | AVG
15 19.5150] 25.96 0.51 26.47 60.00 -33.53 QP
16 19.5150] 20.30 0.51 20.81 50.00 -29.19 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH165
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.56 0.07 43.63 66.00 -22.37 QP
2 0.1500] 30.93 0.07 31.00 56.00 -25.00 AVG
3 0.1950] 37.54 0.00 37.54 63.82 -26.28 QP
4 0.1950] 25.82 0.00 25.82 53.82 -28.00 AVG
5 0.2800] 31.24 0.04 31.28 60.82 -29.54 QP
6 0.2800] 21.80 0.04 21.84 50.82 -28.98 AVG
7 0.3850] 40.12 0.11 40.23 58.17 -17.94 QP
*18 0.3850] 31.75% 0.11 31.86 48.17 -16.31 AVG
9 2.9300] 31.66 0.13 31.79 56.00 -24.21 QP
10 2.9300] 23.97 0.13 24.10 46.00 -21.90 AVG
11 6.8350] 28.60 0.21 28.81 60.00 -31.19 QP
12 6.8350| 21.56 0.21 M.77 50.00 -28.23 AVG
13 10.0000]| 16.32 0.32 16.64 60.00 -43.36 QP
14 10.0000| 10.71 0.32 11.03 50.00 -38.97 AVG
15 11.4200] 21.60 0.36 21.96 60.00 -38.04 QP
16 11.4200| 14.91 0.36 15.27 50.00 -34.73 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research & Reference No.: A17103001
SR 1‘2312;‘81 '—7%*3-’8 Lr;i_-Ton Report No.: FCCA17103001-03
BN o Lot shantono . | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 77 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH149
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.80 -0.12 44.68 66.00 -21.32 QP
2 0.1500] 32.24 -0.12 32.12 56.00 -23.88 | AVG
3 0.1750] 41.50 -0.12 41.38 64.72 -23.34 QP
4 0.1750| 28.93 -0.12 28.81 54.72 -25.91 AVG
5 0.2150| 36.04 -0.11 35.93 63.01 -27.08 QP
6 0.2150| 23.38 -0.11 23.27 53.01 -29.74 | AVG
7 0.3800] 41.70 -0.15 41.55 58.28 -16.73 QP
*18 0.3800] 33.97 0.1% 33.82 48.28 1446 | AVG
9 3.2500] 33.58 0.06 33.64 56.00 -22.36 QP
10 3.2500| 25.53 0.06 25.59 46,00 -20.41 | AVG
1" 6.7200] 29.02 0.14 29.16 60.00 -30.84 QP
12 6.7200] 21.80 0.14 21.94 50.00 -28.06 | AVG
13 10.0000] 19.48 0.14 19.62 60.00 -40.38 Qp
14 10.0000] 14.17 0.14 14.31 50.00 -35.69 | AVG
15 19.5450| 25.86 0.51 26.37 60.00 -33.63 QP
16 19.5450] 20.36 0.51 20.87 50.00 -29.13 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH149
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.98 0.07 44.05 66.00 -21.95 QP
2 0.1500] 31.37 0.07 31.44 56.00 -24.56 | AVG
3 0.1700] 41.60 0.04 41.64 64.96 -23.32 QP
4 0.1700] 29.84 0.04 29.88 54.96 -25.08 | AVG
5 0.2200] 34.16 0.00 .16 62.82 -28.66 QP
6 0.2200] 21.28 0.00 21.28 52.82 -31.54 | AVG
7 0.3750] 40.06 0.10 40.16 58.39 -18.23 QP

*18 0.3750] 3211 0.10 J2.21 48.39 -16.18 | AVG

9 0.4550] 32.96 0.1 33.07 56.78 -23.71 QP
10 0.4550| 23.75 0.11 23.86 46.78 -22,.92 | AVG
1" 2.9600| 31.70 0.13 31.83 56.00 -24.17 QP
12 2.9600| 23.97 0.13 24.10 46.00 -21.90 | AVG
13 6.6150| 28.84 0.20 29.04 60.00 -30.96 Qp
14 6.6150] 21.52 0.20 21.72 50.00 -28.28 | AVG
15 10.0000] 16.68 0.32 17.00 60.00 -43.00 QP
16 10.0000] 11.03 0.32 11.35 50.00 -38.65 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH157
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.84 -0.12 44.72 66.00 -21.28 QP
2 0.1500] 32.41 -0.12 32.29 56.00 -23.71 AVG
3 0.1650] 42.96 -0.12 42.84 65.21 -22.37 QP
4 0.1650] 30.57 -0.12 30.45 55.21 -24.76 | AVG
5 0.3750| 41.84 -0.14 41.70 58.39 -16.69 QP
*16 0.3750] 33.90 -0.14 33.76 48.39 -14.63 | AVG
7 0.4850| 32.86 -0.14 32.72 56.25 -23.53 QP
8 0.4850] 20.08 -0.14 19.94 46.25 -26.31 AVG
9 3.3750] 33.66 0.07 33.73 56.00 -22.27 QP
10 3.3750| 25.29 0.07 25.36 46,00 -20.64 | AVG
1" 7.7400| 29.30 0.15 29.45 60.00 -30.5% QP
12 7.7400] 22.83 0.15 22.98 50.00 -27.02 | AVG
13 10.0000] 19.66 0.14 19.80 60.00 40,20 Qp
14 10.0000] 14.39 0.14 14.53 50.00 -3547 | AVG
15 18.7650] 25.88 048 26.36 60.00 -33.64 QP
16 18.7650] 20.46 048 20.94 50.00 -29.06 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH157
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.06 0.07 44.13 66.00 -21.87 QP
2 0.1500] 31.33 0.07 31.40 56.00 -24.60 AVG
3 0.2000] 37.40 -0.01 37.39 63.61 -26.22 QP
4 0.2000] 25.16 -0.01 25.15 53.61 -28.46 AVG
5 0.2650] 30.56 0.03 30.59 61.27 -30.68 QP
6 0.2650] 21.37 0.03 21.40 51.27 -29.87 AVG
7 0.3800] 4054 0.11 40.65 58.28 -17.63 QP
*18 0.3800] 32.50 0.11 32.61 48.28 -15.67 AVG
9 0.4950] 32.36 0.11 32.47 56.08 -23.61 QP
10 0.4950] 19.39 0.1 19.50 46.08 -26.58 AVG
11 3.2250] 33.12 0.13 33.25 56.00 -22.75 QP
12 3.2250]| 24.78 0.13 24.91 46.00 -21.09 AVG
13 6.7650] 29.04 0.20 29.24 60.00 -30.76 QP
14 6.7650] 21.84 0.20 22.04 50.00 -27.96 AVG
15 10.0000] 16.58 0.32 16.90 60.00 -43.10 QP
16 10,0000 11.18 0.32 11.50 50.00 -38.50 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH165
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 43.72 -0.12 43.60 65.46 -21.86 QP
2 0.1600] 29.62 -0.12 29.50 55.46 -25.96 | AVG
3 0.1950] 38.96 -0.11 38.85 63.82 -24.97 QP
4 0.1950| 27.95 -0.11 27.84 53.82 -25.98 | AVG
5 0.2280| 34.46 -0.12 34.34 62.52 -28.18 QP
6 0.2280| 21.47 -0.12 21.35 52.52 3117 | AVG
7 0.3850| 41.78 -0.15 41.63 58.17 -16.54 QP
*18 0.3850] 33.60 0.1% 33.45 48.17 -14.72 | AVG
9 0.4700] 32.50 -0.14 32.36 56.51 -24.15 QP
10 04700] 22.91 -0.14 22.77 46.51 -23.74 | AVG
1" 3.2850| 33.84 0.06 33.90 56.00 -22.10 QP
12 3.2850| 25.76 0.06 25.82 46.00 -20.18 | AVG
13 10.0000] 19.36 0.14 19.50 60.00 -40.50 Qp
14 10.0000] 14.06 0.14 14.20 50.00 -35.80 | AVG
15 19.9100] 25.20 0.52 25.72 60.00 -34.28 QP
16 19.9100] 19.74 0.52 20.26 50.00 -29.74 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT20_CH165
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1600] 42.78 0.05 42.83 65.46 -22.63 QP
2 0.1600] 28.09 0.05 28.14 55.46 -27.32 | AVG
3 0.1900] 37.98 0.01 37.99 64.04 -26.05 QP
4 0.1900] 24.91 0.01 24.92 54.04 -29.12 | AVG
5 0.3750| 40.06 0.10 40.16 58.39 -18.23 QP

*16 0.3750| 32.07 0.10 32.17 48.39 -16.22 | AVG

7 0.4550| 32.86 0.1 32.97 56.78 -23.81 QP
8 0.4550] 23.60 0.1 23.71 46.78 -23.07 | AVG
9 1.0700] 31.64 0.05 31.69 56.00 -24.31 QP
10 1.0700| 20.52 0.05 20.57 46,00 -2543 | AVG
1" 2.8600| 31.46 0.14 31.60 56.00 -24.40 QP
12 2.8600] 23.53 0.14 23.67 46.00 -22.33 | AVG
13 7.1900| 29.20 0.21 29.41 60.00 -30.59 Qp
14 7.1900] 22.02 0.21 22.23 50.00 -27.77 | AVG
15 10.0000] 15.18 0.32 15.50 60.00 -44.50 QP
16 10.0000] 9.71 0.32 10.03 50.00 -39.97 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH151
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.88 -0.12 44.76 66.00 -21.24 QP
2 0.1500] 32.33 -0.12 32.21 56.00 -23.79 | AVG
3 0.1700] 42.28 -0.12 42.16 64.96 -22.80 QP
4 0.1700] 30.88 -0.12 30.76 54.96 -24.20 | AVG
5 0.2050| 37.82 -0.11 37.71 63.41 -25.70 QP
6 0.2050| 25.35 -0.11 25.24 53.41 -28.17 | AVG
7 0.3850| 41.82 -0.15 41.67 58.17 -16.50 QP
*18 0.3850] 33.38 0.1% 33.23 48.17 -14.94 | AVG
9 3.4450] 33.24 0.08 33.32 56.00 -22.68 QP
10 3.4450| 25.10 0.08 25.18 46,00 -20.82 | AVG
1" 6.7000] 29.00 0.14 29.14 60.00 -30.86 QP
12 6.7000] 21.70 0.14 21.84 50.00 -28.16 | AVG
13 10.0000] 18.08 0.14 18.22 60.00 41.78 Qp
14 10.0000] 12.61 0.14 12.75 50.00 -37.25 | AVG
15 19.1600] 25.98 049 26.47 60.00 -33.53 QP
16 19.1600] 20.57 049 21.06 50.00 -28.94 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH151
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.04 0.07 4.1 66.00 -21.89 QP
2 0.1500] 31.98 0.07 32.05 56.00 -23.95 | AVG
3 0.2000] 37.28 -0.01 37.27 63.61 -26.34 QP
4 0.2000] 25.22 -0.01 25.21 53.61 -2840 | AVG
5 0.3800| 40.62 0.11 40.73 58.28 -17.5% QP

*16 0.3800| 32.58 0.11 32.69 48.28 -15.59 | AVG

7 0.4600] 33.16 0.1 33.27 56.69 -23.42 QP
8 0.4600] 23.45 0.1 23.56 46.69 -23.13 | AVG
9 1.4200] 30.60 0.09 30.69 56.00 -25.31 QP
10 1.4200| 21.70 0.09 21.79 46,00 -24.21 | AVG
1" 3.2000| 32.92 0.13 33.05 56.00 -22.95 QP
12 3.2000] 24.85 0.13 24.98 46.00 -21.02 | AVG
13 7.3800| 29.02 0.23 29.25 60.00 -30.75 Qp
14 7.3800] 2241 0.23 22.64 50.00 -27.36 | AVG
15 10.0000] 15.56 0.32 15.88 60.00 -44.12 QP
16 10.0000] 9.80 0.32 10.12 50.00 -39.88 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH159
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 45.20 -0.12 43.08 66.00 -20.92 QP
2 0.1500] 32.58 -0.12 32.46 56.00 -23.54 | AVG
3 0.1750] 41.68 -0.12 41.56 64.72 -23.16 QP
4 0.1750| 29.17 -0.12 29.05 54.72 -25.67 | AVG
5 0.2000] 38.44 -0.11 38.33 63.61 -25.28 QP
6 0.2000| 27.25 -0.11 27.14 53.61 -26.47 | AVG
7 0.3750| 41.78 -0.14 41.64 58.39 -16.75 QP

*18 0.3750] 33.90 -0.14 33.76 48.39 -14.63 | AVG

9 0.6600] 31.80 -0.11 31.69 56.00 -24.31 QP
10 0.6600| 22,99 -0.11 22.88 46,00 -23.12 | AVG
1" 3.3750| 33.70 0.07 33.77 56.00 -22.23 QP
12 3.3750] 25.16 0.07 25.23 46.00 -20.77 | AVG
13 10.0000] 17.94 0.14 18.08 60.00 41,92 Qp
14 10.0000] 12.68 0.14 12.82 50.00 -37.18 | AVG
15 10.6100] 15.78 0.16 15.94 60.00 -44.06 QP
16 10.6100] 10.37 0.16 10.53 50.00 -39.47 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH159
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1600] 42.76 0.05 42.81 65.46 -22.65 QP
2 0.1600]| 23.68 0.05 28.73 55.46 -26.73 | AVG
3 0.2700] 31.00 0.04 31.04 61.12 -30.08 QP
4 0.2700] 21.56 0.04 21.60 51.12 -29.52 | AVG
5 0.3800| 40.68 0.11 40.79 58.28 -17.49 QP

*16 0.3800| 32.66 0.11 32.77 48.28 -15.51 | AVG

7 0.6600] 31.64 0.08 31.72 56.00 -24.28 QP
8 0.6600] 22.75 0.08 22.83 46.00 -23.17 | AVG
9 1.0350| 3098 0.04 31.02 56.00 -24.98 QP
10 1.0350| 21.93 0.04 21.97 46,00 -24.03 | AVG
1" 3.2800| 33.26 0.13 33.39 56.00 -22.61 QP
12 3.2800] 25.04 0.13 2517 46.00 -20.83 | AVG
13 7.1100] 29.18 0.21 29.39 60.00 -30.61 Qp
14 7.1100] 22.24 0.21 22.45 50.00 -27.55 | AVG
15 10.0000] 1546 0.32 15.78 60.00 -44.22 QP
16 10.0000] 9.89 0.32 10.21 50.00 -39.79 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH151
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.90 -0.12 44.78 66.00 -21.22 QP
2 0.1500] 32.66 -0.12 32.54 56.00 -23.46 | AVG
3 0.1700] 42.58 -0.12 42.46 64.96 -22.50 QP
4 0.1700] 31.08 -0.12 30.96 54.96 -24.00 | AVG
5 0.2000] 38.48 -0.11 38.37 63.61 -25.24 QP
6 0.2000] 27.44 -0.11 27.33 53.61 -26.28 | AVG
7 0.3750| 41.86 -0.14 41.72 58.39 -16.67 QP

*18 0.3750] 33.97 -0.14 33.83 48.39 -14.56 | AVG

9 2.6850] 31.64 0.00 31.64 56.00 -24.36 QP
10 2.6850| 24.25 0.00 24.25 46,00 -21.75 | AVG
1" 3.4100] 33.76 0.07 33.83 56.00 -22.17 QP
12 3.4100] 25.53 0.07 25.60 46.00 -2040 | AVG
13 7.0350| 29.52 0.13 29.65 60.00 -30.35 Qp
14 7.0350] 22.24 0.13 22.37 50.00 -27.63 | AVG
15 10.0000] 18.08 0.14 18.22 60.00 41.78 QP
16 10.0000] 12.68 0.14 12.82 50.00 -37.18 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH151
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.04 0.07 4.1 66.00 -21.89 QP
2 0.1500] 32.11 0.07 32.18 56.00 -23.82 | AVG
3 0.1650] 42.38 0.05 42.43 65.21 -22.78 QP
4 0.1650| 28.77 0.05 28.82 55.21 -26.39 | AVG
5 0.3850| 40.66 0.11 40.77 58.17 -17.40 QP

*16 0.3850] 32.11 0.11 32.22 48.17 -15.95 | AVG

7 0.4400] 33.12 0.1 33.23 57.06 -23.83 QP
8 0.4400] 23.75 0.1 23.86 47.06 -23.20 | AVG
9 0.7000] 32.28 0.08 32.36 56.00 -23.64 QP
10 0.7000] 19.63 0.08 19.71 46,00 -26.29 | AVG
1" 3.0350| 32.38 0.14 32.52 56.00 -23.48 QP
12 3.0350] 24.65 0.14 24.79 46.00 2121 AVG
13 6.7300] 29.24 0.20 29.44 60.00 -30.56 Qp
14 6.7300] 21.89 0.20 22.09 50.00 -27.91 AVG
15 10.0000] 15.62 0.32 15.94 60.00 -44.06 QP
16 10.0000] 9.94 0.32 10.26 50.00 -39.74 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH159
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 43.42 -0.12 43.30 65.46 -22.16 QP
2 0.1600] 29.24 -0.12 29.12 55.46 -26.34 | AVG
3 0.1800] 40.20 -0.11 40.09 64.49 -24.40 QP
4 0.1800] 25.82 -0.11 25.71 54.49 -28.78 | AVG
5 0.3800| 42.24 -0.15 42.09 58.28 -16.19 QP

*16 0.3800| 34.32 -0.15 .17 48.28 1411 | AVG

7 0.4450| 33.82 -0.14 33.68 56.97 -23.29 QP
8 0.4450] 24.97 -0.14 24.83 46.97 -22.14 | AVG
9 3.1650] 33.50 0.05 33.55 56.00 -22.45 QP
10 3.1650| 25.35 0.05 2540 46,00 -20.60 | AVG
1" 6.2650| 29.14 0.14 29.28 60.00 -30.72 QP
12 6.2650] 21.61 0.14 21.75 50.00 -28.25 | AVG
13 10.0000] 18.08 0.14 18.22 60.00 41.78 Qp
14 10.0000] 12.87 0.14 13.01 50.00 -36.99 | AVG
15 19.1150] 26.20 049 26.69 60.00 -33.31 QP
16 19.1150] 20.62 049 21.11 50.00 -28.89 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11n - HT40_CH159
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.32 0.07 44.39 66.00 -21.61 QP
2 0.1500] 31.70 0.07 377 56.00 -24.23 | AVG
3 0.1650] 4244 0.05 42.49 65.21 -22.72 QP
4 0.1650| 28.85 0.05 28.90 55.21 -26.31 AVG
5 0.1850| 38.52 0.01 38.53 64.26 -25.73 QP
6 0.1850| 23.15 0.01 23.16 54.26 -31.10 | AVG
7 0.3900] 40.10 0.1 40.21 58.06 -17.85 QP

*18 0.3900] 31.03 0.1 31.14 48.06 -16.92 | AVG

9 0.4550] 33.10 0.1 33.21 56.78 -23.57 QP
10 0.4550| 24.18 0.11 24.29 46.78 -22.49 | AVG
1" 3.4200| 32.82 0.12 32.94 56.00 -23.06 QP
12 3.4200] 24.72 0.12 24.84 46.00 -21.16 | AVG
13 4.5100| 28.16 0.12 28.28 56.00 -27.72 Qp
14 4.3100] 18.50 0.12 18.62 46.00 -27.38 | AVG
15 10.0000] 15.68 0.32 16.00 60.00 -44.00 QP
16 10.0000] 9.89 0.32 10.21 50.00 -39.79 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH149
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 43.14 -0.12 43.02 65.21 -22.19 QP
2 0.1650] 30.83 -0.12 30.71 55.21 -24.50 | AVG
3 0.1850] 39.32 -0.11 Jo.21 64.26 -25.05 QP
4 0.1850| 24.72 -0.11 24.61 54.26 -29.65 | AVG
5 0.3800| 42.16 -0.15 42.01 58.28 -16.27 QP

*16 0.3800| 34.32 -0.15 .17 48.28 1411 | AVG

7 0.7000] 3210 -0.11 31.99 56.00 -24.01 QP
8 0.7000] 19.68 -0.11 19.57 46.00 -26143 | AVG
9 3.4800] 33.10 0.08 33.18 56.00 -22.82 QP
10 3.4800| 24.97 0.08 25.05 46,00 -20.95 | AVG
1" 7.5700] 29.70 0.15 29.85 60.00 -30.1% QP
12 7.5700] 22.91 0.15 23.06 50.00 -26.94 | AVG
13 10.0000] 18.30 0.14 18.44 60.00 -41.56 Qp
14 10.0000] 12.87 0.14 13.01 50.00 -36.99 | AVG
15 18.6100] 25.68 046 26.14 60.00 -33.86 QP
16 18.6100] 20.41 046 20.87 50.00 -29.13 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH149
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1500] 44.20 0.07 44.27 66.00 -21.73 QP
2 0.1500] 31.56 0.07 31.63 56.00 -24.37 | AVG
3 0.1750] 41.20 0.03 41.23 64.72 -23.49 QP
4 0.1750| 28.00 0.03 28.12 54.72 -26.60 | AVG
5 0.2950| 31.52 0.05 3.57 60.38 -28.81 QP
6 0.2950| 20.67 0.05 20.72 50.38 -29.66 | AVG
7 0.3800] 40.80 0.1 40.91 58.28 -17.37 QP

*18 0.3800] 321 0.1 33.02 48.28 -15.26 | AVG

9 0.6950] 32.56 0.08 32.64 56.00 -23.36 QP
10 0.6950| 20.57 0.08 20.65 46,00 -25.35 | AVG
1" 3.3500] 33.04 0.12 33.16 56.00 -22.84 QP
12 3.3500] 24.78 0.12 24.90 46.00 -21.10 | AVG
13 6.4600| 29.34 0.20 29.54 60.00 -30.46 Qp
14 6.4600] 21.66 0.20 21.86 50.00 -28.14 | AVG
15 10.0000] 15.68 0.32 16.00 60.00 -44.00 QP
16 10.0000] 9.89 0.32 10.21 50.00 -39.79 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH157
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 45.00 -0.12 44.88 66.00 -21.12 QP
2 0.1500] 32.66 -0.12 32.54 56.00 -23.46 | AVG
3 0.1650] 43.10 -0.12 42.98 65.21 -22.23 QP
4 0.1650] 30.57 -0.12 30.45 55.21 -24.76 | AVG
5 0.2050| 38.10 -0.11 37.99 63.41 -25.42 QP
6 0.2050| 25.29 -0.11 25.18 53.41 -28.23 | AVG
7 0.3800] 42.20 -0.15 42.05 58.28 -16.23 QP

*18 0.3800] 34.25 0.1% 3410 48.28 -14.18 | AVG

9 0.7050] 32.70 -0.10 32.60 56.00 -23.40 QP
10 0.7050| 18.09 -0.10 17.99 46,00 -28.01 | AVG
1" 3.3250| 33.72 0.07 33.79 56.00 -22.21 QP
12 3.3250] 25.59 0.07 25.66 46.00 -20.34 | AVG
13 7.1150| 29.54 0.13 29.67 60.00 -30.33 Qp
14 7.1150] 22.66 0.13 22.79 50.00 -27.21 AVG
15 10.0000] 18.20 0.14 18.34 60.00 -41.66 QP
16 10.0000] 12.87 0.14 13.01 50.00 -36.99 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH157
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading Corrected Result Limit Margin Detector Comment
Mk. [No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 44.28 0.07 44.35 66.00 -21.6%5 QP
2 0.1500] 31.61 0.07 31.68 56.00 -24.32 AVG
3 0.1700] 42.06 0.04 4210 64.96 -22.86 QP
4 0.1700] 30.25 0.04 30.29 54.96 -24.67 AVG
5 0.2050] 36.92 -0.01 36.91 63.41 -26.50 QP
6 0.2050] 23.97 -0.01 23.96 53.41 -29.45 AVG
7 0.3850] 40.80 0.11 40.91 58.17 -17.26 QP
*18 0.3850] 32.24 0.11 32.35 48.17 -15.82 AVG
9 0.7000] 31.60 0.08 31.68 56.00 -24.32 QP
10 0.7000] 1945 0.08 19.53 46.00 -26.47 AVG
11 2.9050] 31.96 0.13 32.09 56.00 -23.91 QP
12 2.9050]| 24.25 0.13 24.38 46.00 -21.62 AVG
13 7.2150] 29.28 0.22 29.50 60.00 -30.50 QP
14 7.2150] 22.41 0.22 22.63 50.00 -27.37 AVG
15 10.0000] 15.84 0.32 16.16 60.00 -43.84 QP
16 10,0000 10.03 0.32 10.35 50.00 -39.65 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH165
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 43.18 -0.12 43.06 65.21 -22.15 QP
2 0.1650] 30.88 -0.12 30.76 55.21 -24.45 | AVG
3 0.2800] 34.46 0,13 34.33 60.82 -26.49 QP
4 0.2800] 25.29 -0.13 25.16 50.82 -25.66 | AVG
5 0.3750| 42.16 -0.14 42.02 58.39 -16.37 QP

*16 0.3750| 34.04 -0.14 33.90 48.39 -14.49 | AVG

7 0.6950] 33.10 -0.11 32.99 56.00 -23.01 QP
8 0.6950] 21.28 -0.11 2117 46.00 -24.83 | AVG
9 3.1350] 33.82 0.05 33.87 56.00 -22.13 QP
10 3.1350| 25.82 0.05 25.87 46,00 -20.13 | AVG
1" 7.1600| 29.56 0.13 29.69 60.00 =30.31 QP
12 7.1600] 22.66 0.13 22.79 50.00 -27.21 AVG
13 10.0000] 18.28 0.14 18.42 60.00 -41.58 Qp
14 10.0000] 12.87 0.14 13.01 50.00 -36.99 | AVG
15 18.5500] 25.66 046 26.12 60.00 -33.88 QP
16 18.5500] 20.19 046 20.65 50.00 -29.35 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH165
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 42.84 0.05 42.89 65.46 -22.57 QP
2 0.1600] 28.60 0.05 28.65 55.46 -26.81 AVG
3 0.1900] 3842 0.01 38.43 64.04 -25.61 QP
4 0.1900] 24.97 0.01 24.98 54.04 -29.06 | AVG
5 0.2700] 30.94 0.04 30.98 61.12 -30.14 QP
6 0.2700] 21.84 0.04 21.88 51.12 -29.24 | AVG
7 0.3750| 40.60 0.10 40.70 58.39 -17.69 QP

*18 0.3750] 3241 0.10 32.51 48.39 -15.88 | AVG

9 0.6950| 32.76 0.08 32.84 56.00 -23.16 QP
10 0.6950| 20.83 0.08 20.91 46,00 -25.09 | AVG
1" 3.1600| 32.98 0.13 33.1 56.00 -22.89 QP
12 3.1600] 24.91 0.13 25.04 46.00 -20.96 | AVG
13 7.5000| 29.20 0.24 29.44 60.00 -30.56 Qp
14 7.5000] 22.58 0.24 22.82 50.00 -27.18 | AVG
15 10.0000] 15.72 0.32 16.04 60.00 -43.96 QP
16 10.0000] 9.94 0.32 10.26 50.00 -39.74 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH149
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.60 -0.12 42.48 66.00 -23.52 QP
2 0.1500] 2843 -0.12 28.31 56.00 -27.69 | AVG
3 0.1800] 37.20 -0.11 37.09 64.49 -27.40 QP
4 0.1800] 23.90 -0.11 23.79 54.49 -30.70 | AVG
5 0.2900] 31.52 -0.13 31.39 60.52 -29.13 QP
6 0.2900| 21.52 -0.13 21.39 50.52 -29.13 | AVG
7 0.3850| 38.70 -0.15 38.55 58.17 -19.62 QP

*18 0.3850] 30.36 0.1% 30.21 48.17 “17.96 | AVG

9 3.2050] 30.94 0.06 31.00 56.00 -25.00 QP
10 3.2050| 22.58 0.06 22.64 46,00 -23.36 | AVG
1" 7.2000| 26.52 0.13 26.65 60.00 -33.3%5 QP
12 7.2000] 19.51 0.13 19.64 50.00 -30.36 | AVG
13 10.0000] 15.38 0.14 15.52 60.00 -44.48 Qp
14 10.0000] 9.85 0.14 9.99 50.00 -40.01 AVG
15 19.1950] 26.24 0.50 26.74 60.00 -33.26 QP
16 19.1950] 20.67 0.50 21.17 50.00 -28.83 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH149
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: —_—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 41.72 0.07 41.79 66.00 -24.21 QP
2 0.1500] 27.58 0.07 27.65 56.00 -28.35 | AVG
3 0.1722| 38.16 0.03 38.19 64.85 -26.66 QP
4 0.1722]| 24.85 0.03 24.88 54.85 -29.97 | AVG
5 0.2800| 28.38 0.04 28.42 60.82 -32.40 QP
6 0.2800] 19.33 0.04 19.37 50.82 -31.45 | AVG
7 0.3900] 36.42 0.1 36.53 58.06 -21.53 QP

*18 0.3900] 28.35 0.1 28.46 48.06 -19.60 | AVG

9 2.9950] 29.74 0.13 29.87 56.00 -26.13 QP
10 2.9950| 21.37 0.13 21.50 46,00 -24.50 | AVG
1" 6.5600| 26.52 0.20 26.72 60.00 -33.28 QP
12 6.5600] 18.63 0.20 18.83 50.00 -31.17 | AVG
13 10.0000] 17.62 0.32 17.94 60.00 -42.06 Qp
14 10.0000] 11.78 0.32 12.10 50.00 -37.90 | AVG
15 26.8300] 1648 0.71 17.19 60.00 -42.81 QP
16 26.8300] 10.87 0.71 11.58 50.00 -3842 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH157
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 40.78 -0.12 40.66 65.21 -24.55 QP
2 0.1650] 30.25 -0.12 30.13 55.21 -25.08 | AVG
3 0.1850] 37.26 -0.11 3715 64.26 -27.11 QP
4 0.1850] 25.53 -0.11 2542 54.26 -28.84 | AVG
5 0.3900] 39.42 -0.15 39.27 58.06 -18.79 QP

*16 0.3900] 31.23 -0.15 31.08 48.06 -16.98 | AVG

7 1.3450| 29.44 -0.05 29.39 56.00 -26.61 QP
8 1.3450| 21.42 -0.0% 21.37 46.00 -24.63 | AVG
9 3.3250] 3214 0.07 J2.21 56.00 -23.79 QP
10 3.3250| 23.38 0.07 2345 46,00 -22.55 | AVG
1" 7.1950| 27.42 0.13 27.55 60.00 -32.4%5 QP
12 7.1950| 20.62 0.13 20.75 50.00 -29.25 | AVG
13 10.0000] 16.44 0.14 16.58 60.00 43.42 Qp
14 10.0000] 11.03 0.14 117 50.00 -38.83 | AVG
15 19.4200] 26.10 0.50 26.60 60.00 -33.40 QP
16 19.4200] 20.62 0.50 21.12 50.00 -28.88 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH157
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1600] 39.82 0.05 39.87 65.46 -25.59 QP
2 0.1600] 27.25 0.05 27.30 55.46 -28.16 AVG
3 0.1750] 36.82 0.03 36.85 64.72 -27.87 QP
4 0.1750] 22.91 0.03 22.94 54.72 -31.78 AVG
5 0.3800] 37.70 0.1 37.81 58.28 -20.47 QP
*16 0.3800] 29.32 0.11 29.43 48.28 -18.85 AVG
7 1.0550| 29.42 0.05 2047 56.00 -26.53 QP
8 1.0550| 19.20 0.05 19.25 46.00 -26.795 AVG
9 2.9150]| 29.72 0.13 29.85 56.00 -26.15 QP
10 2.9150] 21.70 0.13 21.83 46.00 -24.17 AVG
11 7.2100] 27.20 0.21 2741 60.00 -32.59 QP
12 7.21000 20.14 0.21 20.35 50.00 -29.65 AVG
13 10.0000]| 16.98 0.32 17.30 60.00 -42.70 QP
14 10.0000| 11.11 0.32 1143 50.00 -38.57 AVG
15 284150 15.76 0.75 16.51 60.00 4349 QP
16 284150 10.03 0.75 10.78 50.00 -39.22 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH165
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
Al
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 39.76 -0.12 39.64 66.00 -26.36 QP
2 0.1500] 26.59 -0.12 26.47 56.00 -29.53 | AVG
3 0.1850] 34.80 -0.11 34.69 64.26 -29.57 QP
4 0.1850| 22.75 -0.11 22.64 54.26 -31.62 | AVG
5 0.2700| 29.22 -0.12 29.10 61.12 -32.02 QP
6 0.2700| 20.36 -0.12 20.24 51.12 -30.88 | AVG
7 0.3850| 38.28 -0.15 38.13 58.17 -20.04 QP
*18 0.3850] 29.55 0.1% 29.40 48.17 “18.77 | AVG
9 3.3550] 30.62 0.07 30.69 56.00 -25.31 QP
10 3.3550| 21.89 0.07 21.96 46,00 -24.04 | AVG
1" 6.5150| 25.94 0.14 26.08 60.00 -33.92 QP
12 6.5150] 18.36 0.14 18.50 50.00 -31.50 | AVG
13 10.0000] 20.14 0.14 20.28 60.00 -39.72 Qp
14 10.0000] 14.81 0.14 14.95 50.00 -35.05 | AVG
15 20.0200] 22.84 0.52 23.36 60.00 -36.64 QP
16 20.0200] 17.05 0.52 17.57 50.00 -3243 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT20_CH165
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 41.96 0.07 42.03 66.00 -23.97 QP
2 0.1500] 28.68 0.07 28.75 56.00 -27.25 AVG
3 0.1650] 40.46 0.05 40.51 65.21 -24.70 QP
4 0.1650] 29.24 0.05 29.29 5.1 -25.92 AVG
5 0.3850] 39.12 0.1 39.23 58.17 -18.94 QP
*16 0.3850] 30.25 0.11 30.36 48.17 -17.81 AVG
7 0.4650] 30.50 0.11 30.61 56.60 -25.99 QP
8 0.4650] 21.89 0.11 22.00 46.60 -24.60 AVG
9 3.1250] 31.58 0.13 31.71 56.00 -24.29 QP
10 3.1250) 23.22 0.13 23.35 46.00 -22.65 AVG
11 7.1550] 27.90 0.21 2811 60.00 -31.89 QP
12 7.1550] 20.88 0.21 21.09 50.00 -28.91 AVG
13 10.0000| 17.54 0.32 17.86 60.00 -42.14 QP
14 10.0000] 11.56 0.32 11.88 50.00 -38.12 AVG
15 27.8000| 17.30 0.74 18.04 60.00 -41.96 QP
16 27.8000] 1149 0.74 12.23 50.00 -37.77 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH151
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.30 -0.12 42.18 66.00 -23.82 QP
2 0.1500] 2843 -0.12 28.31 56.00 -27.69 | AVG
3 0.1650] 40.82 -0.12 40.70 65.21 -24.51 QP
4 0.1650| 29.32 -0.12 29.20 55.21 -26.01 AVG
5 0.1850| 36.86 -0.11 36.75 64.26 -27.51 QP
6 0.1850| 23.45 -0.11 23.34 54.26 -30.92 | AVG
7 0.3900| 38.62 -0.15 38.47 58.06 -19.59 QP

*18 0.3900] 29.77 0.1% 29.62 48.06 -18.44 | AVG

9 1.2050| 29.22 -0.06 29.16 56.00 -26.84 QP
10 1.2050| 2113 -0.06 21.07 46,00 -24.93 | AVG
1" 3.4400] 31.70 0.08 31.78 56.00 -24,22 QP
12 3.4400] 22.83 0.08 22.91 46.00 -23.00 | AVG
13 6.9100| 28.06 0.14 28.20 60.00 -31.80 Qp
14 6.9100] 20.93 0.14 21.07 50.00 -28.93 | AVG
15 10.0000] 17.54 0.14 17.68 60.00 -42.32 QP
16 10.0000] 11.56 0.14 11.70 50.00 -38.30 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH151
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1500] 43.06 0.07 43.13 66.00 -22.87 QP
2 0.1500] 29.55 0.07 29.62 56.00 -26.38 | AVG
3 0.1700] 40.74 0.04 40.78 64.96 -24.18 QP
4 0.1700] 28.77 0.04 28.81 54.96 -26.15 | AVG
5 0.2000] 36.54 -0.01 36.53 63.61 -27.08 QP
6 0.2000] 24.04 -0.01 24.03 53.61 -29.58 | AVG
7 0.3750| 40.72 0.10 40.82 58.39 -17.57 QP

*18 0.3750] 32.50 0.10 32.60 48.39 -15.79 | AVG

9 3.3000] 32.94 0.13 33.07 56.00 -22.93 QP
10 3.3000] 24.38 0.13 24.51 46,00 -21.49 | AVG
1" 6.6650| 28.10 0.20 28.30 60.00 -31.70 QP
12 6.6650| 20.57 0.20 20.77 50.00 -29.23 | AVG
13 10.0000] 16.60 0.32 16.92 60.00 -43.08 Qp
14 10.0000] 11.11 0.32 11.43 50.00 -38.57 | AVG
15 18.6900] 25.36 0.52 25.88 60.00 -34.12 QP
16 18.6900] 19.86 0.52 20.38 50.00 -29.62 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH159
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.16 -0.12 43.04 66.00 -22.96 QP
2 0.1500] 2947 -0.12 29.35 56.00 -26.65 | AVG
3 0.1700] 40.68 -0.12 40.56 64.96 -24.40 QP
4 0.1700] 29.09 -0.12 28.97 54.96 -25.99 | AVG
5 0.2050| 35.22 -0.11 351 63.41 -28.30 QP
6 0.2050| 23.45 -0.11 23.34 53.41 -30.07 | AVG
7 0.3750| 4046 -0.14 40.32 58.39 -18.07 QP

*18 0.3750] 32.24 -0.14 32.10 48.39 -16.29 | AVG

9 3.2450] 32.26 0.06 32.32 56.00 -23.68 QP
10 3.2450] 24.11 0.06 2417 46,00 -21.83 | AVG
1" 7.1700| 28.34 0.13 2847 60.00 -31.53 QP
12 7.1700] 21.23 0.13 21.36 50.00 -28.64 | AVG
13 10.0000] 16.94 0.14 17.08 60.00 42,92 Qp
14 10.0000] 11.34 0.14 11.48 50.00 -38.52 | AVG
15 18.4450] 25.98 046 26.44 60.00 -33.56 QP
16 18.4450] 20.52 046 20.98 50.00 -29.02 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH159
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.00 0.06 42.06 65.73 -23.67 QP
2 0.1550] 27.82 0.06 27.88 55.73 -27.85 AVG
3 0.1900] 36.72 0.01 36.73 64.04 -27.31 QP
4 0.1900] 24.72 0.01 24.73 4.4 -29.31 AVG
5 0.2100] 33.72 0.00 33.72 63.21 -29.49 QP
6 0.2100] 22.50 0.00 22.50 53.21 -30.71 AVG
7 0.3850] 39.26 0.11 39.37 58.17 -18.80 QP
*18 0.3850] 30.36 0.11 30.47 48.17 -17.70 AVG
9 2.8350] 30.14 0.14 30.28 56.00 -25.72 QP
10 2.8350] 22.11 0.14 22.25 46.00 -23.75 AVG
11 7.0450] 28.54 0.21 28.75 60.00 -31.25 QP
12 7.0450] 21.37 0.21 21.58 50.00 -28.42 AVG
13 10.0000| 18.60 0.32 18.92 60.00 -41.08 QP
14 10,0000 12.74 0.32 13.06 50.00 -36.94 AVG
15 27.4500| 18.52 0.72 19.24 60.00 -40.76 QP
16 274500 12.93 0.72 13.65 50.00 -36.35 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH151
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.64 -0.12 42.52 66.00 -23.48 QP
2 0.1500] 29.09 -0.12 28.97 56.00 -27.03 | AVG
3 0.1700] 40.38 -0.12 40.26 64.96 -24.70 QP
4 0.1700] 28.77 -0.12 28.65 54.96 -26.31 AVG
5 0.2000] 36.12 -0.11 36.01 63.61 -27.60 QP
6 0.2000| 23.82 -0.11 23.71 53.61 -29.90 | AVG
7 0.3850| 40.22 -0.15 40.07 58.17 -18.10 QP

*18 0.3850] 31.56 0.1% .41 48.17 -16.76 | AVG

9 1.2550| 30.30 -0.0% 30.25 56.00 -25.75 QP
10 1.2550| 21.03 -0.05 20.98 46,00 -25.02 | AVG
1" 3.4100] 32.22 0.07 32.29 56.00 -23.71 QP
12 3.4100] 23.75 0.07 23.82 46.00 -22.18 | AVG
13 10.0000] 16.92 0.14 17.06 60.00 -42.94 Qp
14 10.0000] 11.34 0.14 11.48 50.00 -38.52 | AVG
15 20.0450| 25.26 0.52 25.78 60.00 -34.22 QP
16 20.0450] 19.51 0.52 20.03 50.00 -29.97 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH151
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.24 0.07 42.31 66.00 -23.69 QP
2 0.1500] 2947 0.07 29.54 56.00 -26.46 AVG
3 0.1650] 40.90 0.05 40.95 65.21 -24.26 QP
4 0.1650] 29.09 0.05 29.14 5.1 -26.07 AVG
5 0.2650] 28.90 0.03 28.93 61.27 -32.34 QP
6 0.2650] 19.45 0.03 19.48 51.27 -31.79 AVG
7 0.3750] 38.68 0.10 38.78 58.39 -19.61 QP
*18 0.3750] 30.46 0.10 30.56 48.39 -17.83 AVG
9 0.4900] 3144 0.11 31.55 56.17 -24.62 QP
10 0.4900] 19.33 0.1 19.44 46.17 -26.73 AVG
11 3.3050] 32.06 0.12 32.18 56.00 -23.82 QP
12 3.3050| 23.68 0.12 23.80 46.00 -22.20 AVG
13 6.9350] 28.18 0.21 28.39 60.00 -31.61 QP
14 6.9350] 21.13 0.21 21.34 50.00 -28.66 AVG
15 10.0000] 18.16 0.32 1848 60.00 -41.52 QP
16 10,0000] 12.41 0.32 12.73 50.00 -37.27 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH159
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 43.32 -0.12 43.20 66.00 -22.80 QP
2 0.1500] 30.03 -0.12 29.91 56.00 -26.09 | AVG
3 0.1700] 41.08 -0.12 40.96 64.96 -24.00 QP
4 0.1700] 29.62 -0.12 29.50 54.96 -2546 | AVG
5 0.1950| 37.24 -0.11 3713 63.82 -26.69 QP
6 0.1950| 26.59 -0.11 26.48 53.82 -27.34 | AVG
7 0.3850| 40.54 -0.15 40.39 58.17 -17.78 QP

*18 0.3850] 31.93 0.1% 31.78 48.17 -16.39 | AVG

9 1.0700] 31.58 -0.0% 31.53 56.00 -24.47 QP
10 1.0700] 2113 -0.05 21.08 46,00 -24,92 | AVG
1" 3.1800| 32.58 0.05 32.63 56.00 -23.37 QP
12 3.1800] 24.52 0.05 24.57 46.00 -21.43 | AVG
13 7.1100| 28.74 0.13 28.87 60.00 -31.13 Qp
14 7.1100] 21.80 0.13 21.93 50.00 -28.07 | AVG
15 10.0000] 17.56 0.14 17.70 60.00 -42.30 QP
16 10.0000] 11.71 0.14 11.85 50.00 -38.15 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT40_CH159
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
\ I
40
-10
0.150 05 [MHz) b 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 41.02 0.05 41.07 65.21 -24.14 QP
2 0.1650] 29.40 0.05 2045 55.21 -25.76 AVG
3 0.1900] 36.80 0.01 36.81 64.04 -27.23 QP
4 0.1900] 24.97 0.01 24.98 4.4 -29.06 AVG
5 0.3850] 39.00 0.1 39.11 58.17 -19.06 QP
*16 0.3850] 30.41 0.11 30.52 48.17 -17.65 AVG
7 0.6950] 30.62 0.08 30.70 56.00 -25.30 QP
8 0.6950] 18.95% 0.08 19.03 46.00 -26.97 AVG
9 1.6250| 29.70 0.12 29.82 56.00 -26.18 QP
10 1.6250| 21.23 0.12 21.35 46.00 -24.65 AVG
11 3.1750] 32.00 0.13 3213 56.00 -23.87 QP
12 3.1750] 23.90 0.13 24.03 46.00 -21.97 AVG
13 6.6350] 28.34 0.20 28.54 60.00 -31.46 QP
14 6.6350] 20.93 0.20 21.13 50.00 -28.87 AVG
15 10.0000] 18.20 0.32 18.52 60.00 -41.48 QP
16 10,0000 12.21 0.32 12.53 50.00 -3747 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80_CH155
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1650] 41.76 -0.12 41.64 65.21 -23.57 QP
2 0.1650] 30.57 -0.12 30.45 55.21 -24.76 | AVG
3 0.2000] 37.00 -0.11 36.89 63.61 -26.72 QP
4 0.2000] 24.91 -0.11 24.80 53.61 -28.81 AVG
5 0.3000] 32.58 -0.13 3245 60.24 -27.79 QP
6 0.3000] 21.75 -0.13 21.62 50.24 -28.62 | AVG
7 0.3850] 40.50 -0.15 40.35 58.17 -17.82 QP

*18 0.3850] 32.11 0.1% 31.96 48.17 -16.21 AVG

9 3.1650] 32.76 0.05 32.81 56.00 -23.19 QP
10 3.1650| 24.72 0.05 24.77 46,00 -21.23 | AVG
1" 7.3800| 28.68 0.14 28.82 60.00 -31.18 QP
12 7.3800] 2215 0.14 22.29 50.00 -27.71 AVG
13 10.0000] 17.46 0.14 17.60 60.00 -42.40 Qp
14 10.0000] 11.78 0.14 11.92 50.00 -38.08 | AVG
15 19.8200] 25.60 0.52 26.12 60.00 -33.88 QP
16 19.8200] 20.08 0.52 20.60 50.00 -2940 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80_CH155
(SISO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Neutral

90.0 dBu¥
Limit: _—
AVG:
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

M. [No {MHz) (dBuY) | factor(dB) | (dBuv) (dBuv) {dB)
1 0.1550] 42.30 0.06 42.36 65.73 -23.37 QP
2 0.1550| 28.35 0.06 28.41 55.73 -27.32 | AVG
3 0.1750] 39.04 0.03 39.07 64.72 -25.65 QP
4 0.1750] 25.35 0.03 25.38 54.72 -29.34 | AVG
5 0.1950| 36.46 0.00 36.46 63.82 -27.36 QP
6 0.1950| 24.59 0.00 24.59 53.82 -29.23 | AVG
7 0.3800] 3942 0.1 39.53 58.28 -18.75 QP

*18 0.3800] 31.28 0.1 31.39 48.28 -16.89 | AVG

9 3.3150] 32.36 0.12 J2.48 56.00 -23.52 QP
10 3.3150] 24.11 0.12 24.23 46,00 -21.77 | AVG
1" 6.9100] 28.40 0.21 28.61 60.00 -31.39 QP
12 6.9100] 21.37 0.21 21.58 50.00 -2842 | AVG
13 10.0000] 18.26 0.32 18.58 60.00 41.42 Qp
14 10.0000] 1248 0.32 12.80 50.00 -37.20 | AVG
15 13.5150] 19.52 041 19.93 60.00 -40.07 QP
16 13.5150] 14.06 041 14.47 50.00 -35.53 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80_CH155
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017

Power Line Measured : Line

90.0 dBu¥
Limit: _—
AVG:
\ I
40
-10
0.150 0.5 [MHz] 5 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1550] 42.86 -0.12 42.74 65.73 -22.99 QP
2 0.1550] 29.24 -0.12 29.12 55.73 -26.61 AVG
3 0.1650] 42.00 -0.12 41.88 65.21 -23.33 QP
4 0.1650] 30.57 -0.12 30.45 55.21 -24.76 | AVG
5 0.1900] 38.10 -0.11 37.99 64.04 -26.05 QP
6 0.1900| 26.48 -0.11 26.37 54.04 -27.67 | AVG
7 0.3850] 40.90 -0.15 40.75 58.17 -17.42 QP

*18 0.3850] 32.33 0.1% 32.18 48.17 -15.99 | AVG

9 3.2700] 32.66 0.06 32.72 56.00 -23.28 QP
10 3.2700| 24.52 0.06 24.58 46,00 -21.42 | AVG
1" 6.0400| 27.90 0.15 28.05 60.00 -31.9%5 QP
12 6.0400] 20.14 0.15 20.29 50.00 -29.71 AVG
13 10.0000] 17.94 0.14 18.08 60.00 41,92 Qp
14 10.0000] 12.28 0.14 12.42 50.00 -37.58 | AVG
15 19.5950] 25.96 0.51 26.47 60.00 -33.53 QP
16 19.5950] 20.41 0.51 20.92 50.00 -29.08 | AVG

NOTE :
1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin = Result — Limit.
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Temperature: 24 °C Humidity: 67 %RH
5.8G
Frequency Range: 0.15-30MHz  Tested Mode: 802.11ac - HT80_CH155
(MIMO)
Receiver Detector: Q.P. and AV. Tested Date: Nov. 09, 2017
Power Line Measured : Neutral
90.0 dBu¥Y
Limit: —_—
AVG:
40
-10
0.150 05 [MHz) LY 30.000
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. |No {MHz) (dBuv) | factor(aB) | (aBuV) (dBuY) (dB)
1 0.1500] 42.78 0.07 42.85 66.00 -23.15 QP
2 0.1500] 29.55 0.07 29.62 56.00 -26.38 AVG
3 0.1750] 39.32 0.03 39.35 64.72 -25.37 QP
4 0.1750] 25.59 0.03 25.62 54.72 -29.10 AVG
5 0.1850] 37.36 0.01 37.37 64.26 -26.89 QP
6 0.1850] 23.22 0.01 23.23 54.26 -31.03 AVG
7 0.3850] 3940 0.11 39.51 58.17 -18.66 QP
*18 0.3850] 30.88 0.11 30.99 48.17 -17.18 AVG
9 3.0600] 31.38 0.14 31.52 56.00 -24.48 QP
10 3.0600] 23.22 0.14 23.36 46.00 -22.64 AVG
11 7.0350] 28.78 0.21 28.99 60.00 -31.01 QP
12 7.0350] 21.89 0.21 22.10 50.00 -27.90 AVG
13 10.0000| 18.56 0.32 18.88 60.00 -41.12 QP
14 10.0000| 12.61 0.32 12.93 50.00 -37.07 AVG
15 293550 19.90 0.78 20.68 60.00 -39.32 QP
16 29.3550| 15.01 0.78 15.79 50.00 -34.21 AVG

NOTE :

1. Measurement uncertainty is 2.92 dB.
2. Result = Reading + Correction factor.
3. Corrected Factor = Cable loss + Insertion loss of LISN

Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.

4. Margin = Result — Limit.



Spectrum Research &
Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

BLERY oao7in. 760 ShanTorg. | TEQT REPORT |FCC ID : AHL-ALMOND3S

Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

Page: 115 of 420
Date: Dec. 28, 2017

4.2 RADIATED EMISSION TEST
421 LIMIT

FCC Partl5, Subpart C Section 15.209 limit of radiated emission for frequency
belowl000MHz. The emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

FREQUENCY (MH2) (FrLEI;%VSOT”RSﬂStZS DISTANCE (m) F'ELaSI\F}/'fn'\)'GTH
0.009 - 0.490 2400/F(kHz) 300 67.6-20log(kHz)
0.490 - 1.705 24000/F (kHz) 30 87.6-20log(kHz)
1.705 - 30 30 30 30
30 - 88 100 3 40.0
88 - 216 150 3 43.5
216 - 960 200 3 46.0

Above 960 500 3 54.0

NOTE:

1. 30 dBuV (in 30m) = 70 dBuV (in 3m).

2. In the emission tables above , the tighter limit applies at the band edges.
3. Distance refers to the distance between measuring instrument, antemma, and the closest point of any

part of the device or system.

FCC Part 15, Section15.35(b) limit of radiated emission for frequency above 1000 MHz

Class A (dBuV/m) (at 3m) | Class B (dBuV/m) (at 3m)
FREQUENCY (MHz)
PEAK AVERAGE PEAK AVERAGE
Above 1000 80.0 60.0 74.0 54.0
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4.2.2 TEST EQUIPMENT
The following test equipment was used during the radiated emission test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
aElLree | o SRlIFCATIORE i TR ST RER SERIAL# CAL. CENTER

EMI TEST 9 kHz ~ ROHDE & ESCS30/ JAN. 02, 2018
RECEIVER 2.75 GHz SCHWARZ 100376 ETC
SPECTRUM ROHDE & FSP40 / JAN. 02, 2018
ANALYZER 9kHz ~40GHz | o \vARZ 100093 ETC
BICONICAL 30 MHz ~ EMCO 3110/ MAY 14, 2018
ANTENNA 200 MHz 11966C ETC
LOG PERIODIC | 200 MHzZ ~ EMCO 3146/ OCT. 27, 2018
ANTENNA 1 GHz 9002-2686 ETC

1GHz ~ 3115/ NOV. 24, 2018
HORNANTENNA | 1 ¢ 1y, EMCO 9602-4681 ETC
HORN ANTENNA | 18 ~ 40 GHZ ETS-LINDGREN | 3116 /00032255 EES 25,2018

0.1 MHz ~ 8447D / NOV. 14, 2018
PRE-AMPLIFIER | 1 3 Gp2 HP 2944A06746 ETC

1GHz ~ 84498/ DEC. 29, 2018
PRE-AMPLIFIER | 56 5 GHz AGILENT 3008A01995 ETC
OPEN AREA 3-10M RT AO2 MAR. 09, 2018
TEST SITE MEASUREMENT SRT002 SRT
ANECHOIC 3M RT AOL/ SEP. 13, 2018
CHAMBER MEASUREMENT SRT001 SRT

LMR-400 / MAY 08, 2018

COAXIAL CABLE | 30 M TIMES HIOM(LLTCABOLA)| ETC

UPTO 40 GHz | HUBER+SUHNE | SF102-46/2*11SK | FEB. 23, 2018
K-TYPE CABLE | 5, R 252 IMY2611/2 | ETC

UP TO 40 GHz, | HUBER+SUHNE | SF102/2*11SK252| SEP. 28, 2018
K-TYPECABLE | 1, R IMY3331/2 ETC
FILTER 2 LINE, 30 A FIL.COIL 5%943/ NCR
THERMO-HYGR |15 - 40 C, SEP. 17, 2018
o 0 1009% RH TOP 20-A/ 7685 e

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.
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4.2.3 TEST SET-UP
30 MHz ~ 1 GHz

|
| 3m |

|

Im fo4m
EUT

Non-conducted fable

Controller
(Tuntable/Antenna)

Filter L AC Power Input ; Pre-amplifier
P Recelver P 50 ohm coaxial
cahle
Above 1 GHz
'Y
Turn Table (Horn antenna)
T—4m
EUT l

power cabl

)
n —

135 coaxial

LA —

T Zround plane

Y

am

| Spectrum analyzer Ii Pre-amplifie

Filter — Power input

NOTE: The EUT system was put on a wooden table with 1.5m heights above a ground plane.
For the actual test configuration, please refer to the photos of testing.
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4.2.4 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.10:2013 and
CISPR 22:2003. When the frequency spectrum measured started from 30 MHz to 1
GHz, then use antenna is a BICONICAL ANTENNA & LOG PERIODIC ANTENNA. The
measurements were made at an open area test site with 3 meter measurement
distance under 1 GHz and with 3m distance above 1GHz. The frequency spectrum
measured started from 30 MHz to 1 GHz, all readings were quasi-peak values with 120
kHz resolution bandwidth of the test receiver. Above 1 GHz, the measurements were
made at an open area test site with 3 meter measurement distance and all readings
were peak or average values with 1 MHz resolution bandwidth of the test receiver. The
EUT system was operated in all typical methods by users. The cables connected to
EUT and support units were moved to find the maximum emission levels for each
frequency. First, find the margin or higher points at least 6 points by software, then use
manual to find the maximum data. The procedure is referred on the test procedure of
SRT LAB.
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425 TEST RESULT

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M—-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH

5.1G
802.11a_CH36

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.18 2.24 9.57 28.14 46.57 30.24 40 -9.76 | 352 | 3.66
442.21 4.68 17.56 | 28.09 43.10 37.26 46 -8.74 | 61 | 2.73
460.93 4.78 17.94 | 28.17 35.14 29.68 46 -16.32 | 283 | 2.67
498.02 5.00 19.11 | 28.36 34.18 29.93 46 -16.07 | 185 | 2.55
517.84 5.11 18.70 | 28.38 41.08 36.52 46 -9.48 | 204 | 2.49
749.31 6.42 21.73 | 28.15 34.14 34.14 46 -11.86 | 120 | 1.52
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
50.29 2.20 11.60 | 28.16 45.27 30.91 40 -9.09 15 | 1.11
67.03 2.27 7.30 28.11 52.82 34.28 40 -5.72 88 | 1.25
91.52 2.38 8.06 28.03 50.81 33.23 44 -10.27 | 19 | 1.33
174.67 2.91 16.06 | 27.67 36.56 27.85 44 -15.65| 97 | 1.45
186.44 2.99 16.60 | 27.62 35.91 27.87 44 -15.63 | 28 | 2.48
749.81 6.42 21.73 | 28.15 33.75 33.75 46 -12.25 | 274 | 3.34

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M-1GHz Tested Mode:
802.11a_CHA40
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
58.79 2.25 9.28 28.13 | 46.81 30.20 40 -9.80 | 224 | 3.64
173.92 2.90 16.02 | 27.68 36.55 27.79 44 -15.71 | 350 | 3.55
325.86 3.94 | 1545 | 27.33 37.05 29.11 46 -16.89 | 272 | 3.08
499.43 5.00 19.21 | 28.37 41.68 37.53 46 -8.47 | 93 | 2.55
514.28 5.09 18.67 | 28.38 | 40.09 35.47 46 -10.53 | 193 | 2.50
748.31 6.42 | 21.75 | 28.15 33,51 33.53 46 -12.47 | 120 | 1.28
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
69.30 2.27 6.90 28.10 54.10 35.17 40 -4.83 | 258 | 1.02
88.77 2.36 7.48 28.04 50.94 32.75 44 -10.75| 18 | 1.18
174.49 2.91 16.06 | 27.67 38.27 29.56 44 -13.94 | 27 | 1.45
466.02 4.81 18.02 | 28.20 37.21 31.84 46 -14.16 | 146 | 2.35
516.85 5.11 18.69 | 28.38 39.47 34.89 46 -11.11 | 351 | 251
748.36 6.42 | 21.75 | 28.15 35.59 35.61 46 -10.39 | 274 | 3.33

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M-1GHz Tested Mode:
802.11a CH48
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.21 2.24 9.57 28.14 | 46.19 29.86 40 -10.14 | 10 | 3.68
175.48 2.92 16.10 | 27.67 35.87 27.21 44 -16.29 | 184 | 3.44
499.99 5.00 19.21 | 28.37 35.62 31.47 46 -14.53 | 174 | 2.55
516.52 5.11 18.69 | 28.38 38.25 33.67 46 -12.33 | 122 | 2.15
749.80 6.42 | 21.73 | 28.15 34.38 34.38 46 -11.62 | 341 | 1.77
799.17 6.68 | 21.85 | 27.97 29.85 30.41 46 -1559 | 73 | 1.62
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
48.58 2.19 12.57 | 28.17 44.01 30.60 40 -9.40 | 107 | 1.07
67.62 2.27 7.30 28.11 54.46 35.92 40 -4.08 | 39 |1.12
88.94 2.36 7.48 28.04 51.40 33.21 44 -10.29 | 313 | 1.18
190.13 3.01 16.80 | 27.60 34.96 27.17 44 -16.33 | 157 | 1.50
411.01 4.55 17.02 | 27.93 | 40.31 33.94 46 -12.06 | 249 | 2.18
749.44 6.42 | 21.73 | 28.15 35.33 35.33 46 -10.67 | 137 | 3.25
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.1G

802.11n - HT20_CH36
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.40 2.24 9.57 28.14 46.19 29.86 40 -10.14 | 331 | 3.63
164.91 2.86 15.54 | 27.72 36.78 27.46 44 -16.04 | 222 | 3.58
188.23 3.00 16.70 | 27.61 35.62 27.71 44 -15.79 | 350 | 2.51
499.17 5.00 19.21 | 28.37 35.62 31.47 46 -1453 | 187 | 1.55
514.62 5.09 18.67 | 28.38 41.47 36.85 46 -9.15 | 194 | 1.30
748.37 6.42 21.75 | 28.15 34.21 34.23 46 -11.77 | 120 | 1.28
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
49.85 2.19 12.38 | 28.16 44.42 30.83 40 -9.17 14 | 1.06
67.02 2.27 7.30 28.11 54.20 35.66 40 -4.34 16 | 1.11
88.94 2.36 7.48 28.04 51.32 33.13 44 -10.37 | 189 | 1.18
171.18 2.89 15.94 | 27.69 38.60 29.74 44 -13.76 | 27 | 1.44
513.53 5.09 18.66 | 28.38 37.77 33.14 46 -12.86 | 151 | 2.50
749.71 6.42 21.73 | 28.15 33.69 33.69 46 -12.31 | 274 | 3.33

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CHA40
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
61.38 2.26 8.50 28.12 | 46.99 29.63 40 -10.37 | 354 | 3.60
149.60 277 | 1475 | 27.78 | 48.05 37.78 44 -5.72 | 359 | 3.51
464.98 4.80 | 18.00 | 28.19 37.16 31.76 46 -14.24 | 85 | 2.65
499.21 5.00 | 19.21 | 28.37 37.32 33.17 46 -12.83 | 188 | 2.55
520.53 5.13 | 18.74 | 28.38 | 36.88 32.37 46 -13.63 | 191 | 2.48
749.02 6.42 | 21.73 | 28.15 | 32.28 32.28 46 -13.72 | 118 | 1.40
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
48.20 219 | 1257 | 28.17 | 43.50 30.09 40 -9.91 | 214 | 1.06
67.81 2.27 7.30 28.11 54.73 36.19 40 -3.81 | 16 |1.12
89.37 2.37 7.64 28.04 | 51.82 33.80 44 -9.70 | 118 | 1.18
410.56 454 | 17.00 | 27.93 | 40.18 33.79 46 -12.21 | 141 | 2.18
514.94 5.09 | 18.67 | 28.38 | 43.40 38.78 46 -7.22 | 51 | 2.50
749.66 6.42 | 21.73 | 28.15 | 34.19 34.19 46 -11.81 | 274 | 3.11
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

Detector Type:

Tested By:

24 °C

Humidity:

30 M

-1GHz

Tested Mode:

Quasi-peak

IF Bandwidth:

Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.1G

802.11n - HT20_CH48
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.73 2.24 9.57 28.14 46.41 30.08 40 -0.92 | 352 | 3.66
463.14 4.80 17.98 | 28.19 34.91 29.50 46 -16.50 | 283 | 2.66
498.98 5.00 19.11 | 28.36 35.94 31.69 46 -14.31| 87 | 2.55
515.52 5.10 18.68 | 28.38 35.44 30.84 46 -15.16 | 211 | 2.50
749.07 6.42 21.73 | 28.15 29.78 29.78 46 -16.22 | 116 | 1.78
798.39 6.68 21.90 | 27.98 28.85 29.46 46 -16.54 | 50 | 1.42
Antenna Polarization : Vertical

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBpV) [(dBpV/m)
48.30 2.19 12.57 | 28.17 44 .99 31.58 40 -8.42 | 224 | 1.13
69.22 2.27 6.90 28.10 54.06 35.13 40 -4.87 16 | 1.24
163.91 2.86 15.48 | 27.72 36.94 27.56 44 -1594 | 78 | 1.41
242.57 3.37 12.10 | 27.38 46.95 35.03 46 -10.97 | 34 | 2.16
514.48 5.09 18.67 | 28.38 42.89 38.27 46 -7.73 | 151 | 2.50
748.02 6.42 21.75 | 28.15 33.79 33.81 46 -12.19 | 274 | 3.12
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 125 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH36
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
58.28 2.25 9.28 28.13 | 46.43 29.82 40 -10.18 | 352 | 3.68
173.47 290 | 16.02 | 27.68 36.11 27.35 44 -16.15 | 350 | 3.56
463.01 480 | 17.98 | 28.19 36.28 30.87 46 -15.13 | 284 | 2.66
499.56 5.00 | 19.21 | 28.37 36.78 32.63 46 -13.37 | 188 | 2.55
749.94 6.42 | 21.73 | 28.15 | 32.54 32.54 46 -13.46 | 354 | 1.86
798.24 6.68 | 21.90 | 27.98 | 28.96 29.57 46 -16.43 | 120 | 1.62
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
59.66 2.25 8.99 28.13 | 48.30 31.41 40 -8.59 | 315 | 1.09
68.75 2.27 7.10 28.10 | 54.21 35.48 40 -452 | 16 | 1.12
192.08 3.03 | 1588 | 27.60 | 36.70 28.01 44 -1549 | 29 | 1.50
469.39 4.83 | 18.07 | 28.22 35.23 29.91 46 -16.09 | 146 | 2.36
517.22 5.11 18.70 | 28.38 | 38.96 34.40 46 -11.60 | 151 | 2.51
748.93 6.42 | 21.75 | 28.15 | 32.31 32.33 46 -13.67 | 274 | 3.34
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

Detector Type:

Tested By:

24 °C

Humidity:

30 M

-1GHz

Tested Mode:

Quasi-peak

IF Bandwidth:

Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.1G

802.11n - HT20_CH40
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBuV) |[(dBpV/m)
56.69 2.24 9.86 28.14 45.26 29.22 40 -10.78 | 351 | 3.68
70.35 2.27 6.70 28.10 48.85 29.72 40 -10.28 | 36 | 3.59
178.19 2.94 16.22 | 27.66 35.69 27.19 44 -16.31 | 349 | 3.28
499.20 5.00 19.21 | 28.37 36.32 32.17 46 -13.83 | 87 | 2.55
514.74 5.09 18.67 | 28.38 40.75 36.13 46 -9.87 | 193 | 2.50
749.85 6.42 21.73 | 28.15 34.02 34.02 46 -11.98 | 120 | 1.71
Antenna Polarization : Vertical

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBpV) [(dBpV/m)
69.82 2.27 6.90 28.10 54.95 36.02 40 -3.98 | 216 | 1.14
88.04 2.36 7.48 28.04 51.66 33.47 44 -10.03 | 18 | 1.18
174.11 2.91 16.06 | 27.67 37.20 28.49 44 -15.01| 27 | 1.45
408.63 4,54 16.82 | 27.92 37.79 31.23 46 -14.77 | 140 | 2.17
514.27 5.09 18.67 | 28.38 36.14 31.52 46 -14.48 | 151 | 2.44
749.91 6.42 21.73 | 28.15 33.40 33.40 46 -12.60 | 274 | 3.32
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH48
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.56 2.24 9.57 28.14 | 47.15 30.82 40 -9.18 | 353 | 3.62
68.80 2.27 7.10 28.10 | 47.02 28.29 40 -11.71 | 57 | 3.57
458.12 477 | 17.83 | 28.16 | 36.28 30.71 46 -15.29 | 283 | 2.68
498.68 5.00 19.11 | 28.36 | 35.66 31.41 46 -14.59 | 187 | 2.55
749.21 6.42 | 21.73 | 28.15 | 31.14 31.14 46 -14.86 | 117 | 1.66
926.37 750 | 24.06 | 27.44 | 28.02 32.13 46 -13.87 | 130 | 1.14
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
47.75 218 | 12.82 | 28.17 | 44.86 31.69 40 -831 | 14 |1.08
68.98 2.27 7.10 28.10 | 54.21 35.48 40 -4.52 | 244 | 1.12
88.13 2.36 7.48 28.04 | 52.59 34.40 44 -9.10 | 18 |1.18
164.04 2.86 | 1554 | 27.72 37.20 27.88 44 -1562 | 26 | 141
193.55 3.03 | 15.42 | 27.59 37.87 28.73 44 -14.77 | 29 | 1.89
749.08 6.42 | 21.73 | 28.15 | 32.30 32.30 46 -13.70 | 274 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH38
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.52 2.24 9.57 28.14 | 46.03 29.70 40 -10.30 | 352 | 3.67
95.01 2.40 9.10 28.02 | 43.48 26.96 44 -16.54 | 64 | 3.60
468.88 4.82 | 18.05 | 28.21 34.80 29.46 46 -16.54 | 283 | 2.64
499.92 5.00 | 19.21 | 28.37 35.34 31.19 46 -14.81 | 186 | 2.55
520.17 5.13 | 18.74 | 28.38 | 41.22 36.71 46 -9.29 | 195 | 2.48
749.54 6.42 | 21.73 | 28.15 | 31.48 31.48 46 -14.52 | 217 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
49.65 219 | 12.38 | 28.16 | 44.14 30.55 40 -9.45 | 314 | 1.06
69.80 2.27 6.90 28.10 | 54.65 35.72 40 -4.28 | 78 | 1.12
91.37 2.38 8.06 28.03 | 51.20 33.62 44 -9.88 | 59 |1.19
173.05 290 | 16.02 | 27.68 | 36.64 27.88 44 -15.62 | 27 | 1.44
514.92 5.09 | 18.67 | 28.38 | 37.04 32.42 46 -13.58 | 151 | 2.50
749.58 6.42 | 21.73 | 28.15 | 32.85 32.85 46 -13.15 | 274 | 3.13
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH46
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.67 2.24 9.57 28.14 | 46.50 30.17 40 -0.83 | 334 | 3.64
320.12 3.90 | 15.44 | 27.29 39.77 31.83 46 -14.17 | 274 | 3.10
471.95 4.84 | 18.09 | 28.23 | 36.60 31.31 46 -14.69 | 286 | 2.63
491.03 496 | 18.45 | 28.33 | 36.38 31.47 46 -14.53 | 187 | 2.57
499.86 5.00 | 19.21 | 28.37 36.80 32.65 46 -13.35| 188 | 2.55
749.42 6.42 | 21.73 | 28.15 | 31.32 31.32 46 -14.68 | 117 | 1.59
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |(dBpVv/m)
69.88 2.27 6.90 28.10 | 54.18 35.25 40 -4.75 | 216 | 1.12
90.35 2.38 7.80 28.03 | 51.33 33.48 44 -10.02 | 228 | 1.19
172.16 289 | 1598 | 27.68 | 36.72 27.91 44 -15.59 | 327 | 1.44
398.78 448 | 16.19 | 27.87 36.95 29.76 46 -16.24 | 139 | 2.14
514.99 5.09 | 18.67 | 28.38 | 40.26 35.64 46 -10.36 | 151 | 2.50
749.25 6.42 | 21.73 | 28.15 | 32.30 32.30 46 -13.70 | 274 | 3.17
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH38
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
62.39 2.26 8.30 28.12 | 47.29 29.73 40 -10.27 | 354 | 3.66
94.01 2.40 8.84 28.02 | 44.09 27.31 44 -16.19 | 42 | 3.60
464.76 4.80 | 18.00 | 28.19 37.16 31.76 46 -14.24 | 285 | 2.66
499.28 5.00 | 19.21 | 28.37 35.14 30.99 46 -15.01 | 187 | 2.55
517.44 5.11 18.70 | 28.38 | 34.79 30.23 46 -15.77 | 187 | 1.97
749.07 6.42 | 21.73 | 28.15 | 32.85 32.85 46 -13.15 | 119 | 1.45
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
49.43 219 | 12.38 | 28.16 | 44.60 31.01 40 -8.99 | 317 | 1.06
67.66 2.27 7.30 28.11 53.77 35.23 40 477 | 214 | 1.12
90.19 2.38 7.80 28.03 | 50.62 32.77 44 -10.73 | 199 | 1.19
499.20 5.00 | 19.21 | 28.37 35.94 31.79 46 -14.21 | 220 | 2.45
517.56 5.11 18.70 | 28.38 | 37.23 32.67 46 -13.33 | 151 | 251
749.59 6.42 | 21.73 | 28.15 | 34.07 34.07 46 -11.93 | 274 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH46
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
61.06 2.26 8.50 28.12 | 47.36 30.00 40 -10.00 | 354 | 3.60
499.83 5.00 | 19.21 | 28.37 37.02 32.87 46 -13.13 | 188 | 2.55
515.18 510 | 18.68 | 28.38 | 36.64 32.04 46 -13.96 | 189 | 2.50
749.25 6.42 | 21.73 | 28.15 | 31.87 31.87 46 -14.13 | 271 | 1.78
797.42 6.67 | 21.96 | 27.98 | 28.99 29.64 46 -16.36 | 120 | 1.63
921.60 7.46 | 24.01 | 27.47 27.87 31.88 46 -14.12 | 130 | 1.24
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
48.17 219 | 1257 | 28.17 | 44.46 31.05 40 -895 | 14 | 1.06
68.48 2.27 7.10 28.10 | 53.52 34.79 40 521 | 96 | 1.12
88.69 2.36 7.48 28.04 | 51.13 32.94 44 -10.56 | 18 | 1.18
492.03 496 | 1855 | 28.33 | 36.91 32.09 46 -13.91 | 149 | 2.43
515.15 510 | 18.68 | 28.38 | 36.16 31.56 46 -14.44 | 151 | 2.50
747.97 6.41 | 21.78 | 28.16 | 34.72 34.75 46 -11.25 | 274 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH36
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
58.50 2.25 9.28 28.13 | 46.99 30.38 40 -9.62 | 305 | 3.64
173.84 290 | 16.02 | 27.68 | 36.10 27.34 44 -16.16 | 137 | 3.56
465.91 481 | 18.01 | 28.20 | 35.07 29.69 46 -16.31 | 133 | 2.65
499.03 5.00 | 19.21 | 28.37 38.28 34.13 46 -11.87 | 115 | 2.55
517.67 5.11 18.70 | 28.38 | 36.60 32.04 46 -13.96 | 217 | 2.49
749.93 6.42 | 21.73 | 28.15 | 33.54 33.54 46 -12.46 | 241 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
68.49 2.27 7.10 28.10 | 54.48 35.75 40 -4.25 | 195 | 1.12
87.17 2.36 7.32 28.04 | 48.49 30.12 40 -0.88 | 126 | 1.18
412.02 455 | 17.04 | 27.94 | 41.56 35.21 46 -10.79 | 340 | 2.18
488.81 494 | 18.33 | 28.31 36.68 31.64 46 -14.36 | 196 | 2.42
516.95 5.11 18.69 | 28.38 | 39.39 34.81 46 -11.19 | 111 | 251
749.58 6.42 | 21.73 | 28.15 | 32.26 32.26 46 -13.74 | 245 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH40
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
56.67 2.24 9.86 28.14 | 45.94 29.90 40 -10.10 | 277 | 3.62
325.14 3.94 | 1545 | 27.33 | 37.37 29.43 46 -16.57 | 12 | 3.09
469.97 4.83 | 18.07 | 28.22 35.07 29.75 46 -16.25 | 247 | 2.64
485.35 492 | 18.29 | 28.30 | 35.05 29.97 46 -16.03 | 164 | 2.59
499.02 5.00 | 19.21 | 28.37 35.56 31.41 46 -14.59 | 287 | 2.55
748.74 6.42 | 21.75 | 28.15 | 31.83 31.85 46 -14.15| 98 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
50.39 2.20 11.60 | 28.16 | 44.53 30.17 40 -9.83 | 258 | 1.06
67.14 2.27 7.30 28.11 48.70 30.16 40 -9.84 | 193 | 1.11
91.05 2.38 8.06 28.03 | 50.02 32.44 44 -11.06 | 89 | 1.19
175.83 292 | 16.10 | 27.67 37.75 29.09 44 -14.41 | 280 | 1.45
514.73 5.09 | 18.67 | 28.38 | 39.47 34.85 46 -11.15 | 316 | 2.50
749.94 6.42 | 21.73 | 28.15 | 32.12 32.12 46 -13.88 | 38 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CHA48
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.16 2.24 9.57 28.14 | 46.87 30.54 40 -9.46 | 325 | 3.52
334.97 4.00 | 15.47 | 27.39 | 45.65 37.73 46 -8.27 | 326 | 3.06
493.24 497 | 18.64 | 28.34 | 38.20 33.48 46 -12.52 | 13 | 2.57
499.03 5.00 | 19.21 | 28.37 36.61 32.46 46 -13.54 | 321 | 2.55
513.82 5.09 | 18.66 | 28.38 | 39.46 34.83 46 -11.17 | 163 | 2.50
749.65 6.42 | 21.73 | 28.15 | 31.49 31.49 46 -14.51 | 255 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
57.35 2.24 9.57 28.14 | 48.86 32.53 40 -7.47 | 314 | 1.08
67.91 2.27 7.30 28.11 48.72 30.18 40 -9.82 | 43 |1.12
88.03 2.36 7.48 28.04 | 50.63 32.44 44 -11.06 | 209 | 1.18
167.07 2.87 | 15.72 | 27.71 38.26 29.15 44 -14.35| 355 | 1.42
198.60 3.07 | 13.12 | 27.57 | 43.87 32.50 44 -11.00 | 278 | 1.52
748.83 6.42 | 21.75 | 28.15 | 32.06 32.08 46 -13.92 | 235 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH36
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
58.34 2.25 9.28 28.13 | 47.18 30.57 40 -9.43 | 161 | 3.61
94.09 2.40 8.84 28.02 | 43.88 27.10 44 -16.40 | 204 | 3.55
176.17 292 | 16.14 | 27.67 35.74 27.14 44 -16.36 | 272 | 3.32
499.85 5.00 | 19.21 | 28.37 37.17 33.02 46 -1298 | 52 | 255
749.61 6.42 | 21.73 | 28.15 | 32.29 32.29 46 -13.71 | 288 | 1.77
917.87 7.44 | 23.97 | 27.48 | 28.33 32.26 46 -13.74 | 236 | 1.25
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
69.26 2.27 6.90 28.10 | 54.91 35.98 40 -4.02 | 115 | 1.12
88.90 2.36 7.48 28.04 | 52.12 33.93 44 -9.57 | 324 | 1.18
174.33 291 | 16.06 | 27.67 35.65 26.94 44 -16.56 | 167 | 1.45
499.57 5.00 | 19.21 | 28.37 34.22 30.07 46 -15.93 | 301 | 2.45
514.41 5.09 | 18.67 | 28.38 | 35.33 30.71 46 -15.29 | 72 | 2.50
749.08 6.42 | 21.73 | 28.15 | 32.15 32.15 46 -13.85| 91 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH40
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
60.36 2.26 8.70 28.13 | 46.82 29.65 40 -10.35 | 214 | 3.58
69.92 2.27 6.90 28.10 | 48.61 29.68 40 -10.32 | 156 | 3.42
190.57 3.01 | 16.80 | 27.60 | 35.07 27.28 44 -16.22 | 179 | 3.35
499.01 5.00 | 19.21 | 28.37 36.10 31.95 46 -14.05| 18 | 255
515.84 510 | 18.68 | 28.38 | 39.39 34.79 46 -11.21 | 345 | 2.50
749.41 6.42 | 21.73 | 28.15 | 30.73 30.73 46 -15.27 | 345 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
48.58 219 | 1257 | 28.17 | 43.43 30.02 40 -098 | 42 | 1.06
67.15 2.27 7.30 28.11 52.91 34.37 40 -5.63 | 246 | 1.11
91.02 2.38 8.06 28.03 | 50.85 33.27 44 -10.23 | 52 | 1.19
513.68 5.09 | 18.66 | 28.38 | 41.66 37.03 46 -8.97 | 347 | 2.50
520.99 5.13 | 18.74 | 28.38 | 36.92 32.41 46 -13.59 | 291 | 2.52
749.43 6.42 | 21.73 | 28.15 | 33.47 33.47 46 -12.53 | 140 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CHA48
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.43 2.24 9.57 28.14 | 46.29 29.96 40 -10.04 | 348 | 3.63
300.09 3.76 | 15.00 | 27.14 | 38.68 30.30 46 -15.70 | 259 | 3.16
499.18 5.00 | 19.21 | 28.37 34.79 30.64 46 -15.36 | 330 | 2.55
514.22 5.09 | 18.67 | 28.38 | 39.37 34.75 46 -11.25 | 306 | 2.50
749.97 6.42 | 21.73 | 28.15 | 31.92 31.92 46 -14.08| 68 | 1.77
921.65 7.46 | 24.01 | 27.47 28.54 32.55 46 -13.45| 352 | 1.24
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
47.88 218 | 12.82 | 28.17 | 44.41 31.24 40 -8.76 | 200 | 1.06
69.37 2.27 6.90 28.10 | 54.40 35.47 40 -453 | 32 |1.12
88.02 2.36 7.48 28.04 | 52.40 34.21 44 -9.29 | 295 | 1.18
164.46 2.86 | 1554 | 27.72 36.63 27.31 44 -16.19 | 222 | 1.42
212.17 3.16 11.78 | 2751 | 49.94 37.37 44 -6.13 | 104 | 1.56
749.66 6.42 | 21.73 | 28.15 | 33.24 33.24 46 -12.76 | 69 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT40_CH38
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
61.31 2.26 8.50 28.12 | 47.41 30.05 40 -9.95 | 335 | 3.60
186.24 299 | 16.60 | 27.62 36.36 28.32 44 -15.18 | 147 | 3.52
462.07 479 | 17.97 | 28.18 | 37.79 32.36 46 -13.64 | 320 | 2.66
499.51 5.00 | 19.21 | 28.37 36.32 32.17 46 -13.83| 29 | 255
517.08 5.11 18.70 | 28.38 | 38.35 33.79 46 -12.21 | 320 | 2.49
748.71 6.42 | 21.75 | 28.15 | 30.96 30.98 46 -15.02 | 264 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
57.54 2.24 9.57 28.14 | 47.66 31.33 40 -8.67 | 300 | 1.09
67.32 2.27 7.30 28.11 54.01 35.47 40 -453 | 275 | 1.12
88.98 2.36 7.48 28.04 | 52.63 34.44 44 -9.06 | 112 | 1.18
190.60 3.01 | 16.80 | 27.60 | 35.52 27.73 44 -15.77 | 157 | 1.50
499.14 5.00 | 19.21 | 28.37 33.89 29.74 46 -16.26 | 98 | 2.45
747.98 6.41 | 21.78 | 28.16 | 32.56 32.59 46 -13.41 | 49 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT40_CH46
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
62.47 2.26 8.30 28.12 | 47.95 30.39 40 -9.61 | 158 | 3.60
172.13 289 | 1598 | 27.68 | 35.99 27.18 44 -16.32 | 301 | 3.56
472.84 4.85 18.11 | 28.23 | 34.56 29.28 46 -16.72 | 173 | 2.63
499.99 5.00 | 19.21 | 28.37 36.45 32.30 46 -13.70 | 209 | 2.55
748.50 6.42 | 21.75 | 28.15 | 30.73 30.75 46 -15.25| 103 | 1.78
919.34 7.45 | 23.99 | 27.47 25.50 29.47 46 -16.53 | 191 | 1.25
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
47.70 218 | 12.82 | 28.17 | 43.74 30.57 40 -943 | 64 | 1.05
66.31 2.27 7.50 28.11 54.24 35.90 40 -410 | 40 | 1.11
88.08 2.36 7.48 28.04 | 52.26 34.07 44 -9.43 | 310 | 1.18
176.49 292 | 16.14 | 27.67 35.98 27.38 44 -16.12 | 166 | 1.45
517.25 5.11 18.70 | 28.38 | 44.31 39.75 46 -6.25 | 180 | 2.51
749.23 6.42 | 21.73 | 28.15 | 34.00 34.00 46 -12.00 | 208 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.1G

802.11ac - HT40_CH38
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.19 2.24 9.57 28.14 46.53 30.20 40 -9.80 | 244 | 3.66
181.24 2.96 16.35 | 27.64 35.15 26.81 44 -16.69 | 123 | 3.53
471.94 4.84 18.09 | 28.23 35.53 30.24 46 -15.76 | 167 | 2.63
499.35 5.00 19.21 | 28.37 36.01 31.86 46 -14.14 | 270 | 2.55
668.78 5.95 21.22 | 28.36 33.23 32.05 46 -13.95| 18 | 2.02
748.42 6.42 21.75 | 28.15 31.92 31.94 46 -14.06 | 189 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
49.61 2.19 12.38 | 28.16 42.64 29.05 40 -10.95| 79 | 1.06
68.72 2.27 7.10 28.10 55.54 36.81 40 -3.19 51 | 1.12
89.38 2.37 7.64 28.04 50.74 32.72 44 -10.78 | 301 | 1.18
499.05 5.00 19.21 | 28.37 33.64 29.49 46 -16.51 | 351 | 2.45
513.11 5.09 18.66 | 28.38 39.73 35.10 46 -10.90 | 346 | 2.49
748.46 6.42 21.75 | 28.15 30.52 30.54 46 -15.46 | 128 | 3.22

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT40_CH46
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
58.60 2.25 9.28 28.13 | 46.18 29.57 40 -10.43 | 138 | 3.61
350.83 412 | 15.20 | 27.51 | 46.12 37.93 46 -8.07 | 210 | 3.01
499.26 5.00 | 19.21 | 28.37 37.54 33.39 46 -12.61 | 355 | 2.55
519.94 5.12 | 18.73 | 28.38 | 40.16 35.63 46 -10.37 | 286 | 2.48
748.77 6.42 | 21.75 | 28.15 | 31.80 31.82 46 -14.18 | 277 | 1.78
922.16 747 | 24.02 | 27.46 | 28.33 32.36 46 -13.64 | 172 | 1.24
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
59.73 2.25 8.99 28.13 | 49.22 32.33 40 -7.67 | 27 | 1.09
67.81 2.27 7.30 28.11 54.48 35.94 40 -4.06 | 190 | 1.12
89.23 2.37 7.64 28.04 | 51.62 33.60 44 -9.90 | 223 | 1.18
191.39 3.02 | 16.34 | 27.60 | 36.35 28.11 44 -15.39 | 224 | 1.50
513.08 5.09 | 18.66 | 28.38 | 42.53 37.90 46 -8.10 | 240 | 2.49
749.42 6.42 | 21.73 | 28.15 | 33.22 33.22 46 -12.78 | 82 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT80 _CH42
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
57.19 2.24 9.57 28.14 | 46.66 30.33 40 -9.67 | 213 | 3.62
174.43 291 | 16.06 | 27.67 35.90 27.19 44 -16.31 | 326 | 3.55
335.32 4.01 | 15.47 | 27.40 | 39.47 31.55 46 -14.45| 28 | 3.06
464.55 4.80 | 18.00 | 28.19 35.37 29.97 46 -16.03| 8 | 2.66
499.06 5.00 | 19.21 | 28.37 37.60 33.45 46 -12.55 | 42 | 255
748.81 6.42 | 21.75 | 28.15 | 30.94 30.96 46 -15.04 | 110 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |(dBpVv/m)
70.90 2.27 6.70 28.10 | 54.80 35.67 40 -4.33 | 16 | 1.13
88.08 2.36 7.48 28.04 | 51.65 33.46 44 -10.04 | 267 | 1.18
173.35 290 | 16.02 | 27.68 | 35.41 26.65 44 -16.85| 89 |1.44
398.51 448 | 16.19 | 27.87 36.30 29.11 46 -16.89 | 245 | 2.14
517.77 511 18.70 | 28.38 | 42.25 37.69 46 -831 | 64 | 251
749.84 6.42 | 21.73 | 28.15 | 33.20 33.20 46 -12.80 | 117 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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5.1G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT80 _CH42
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
56.46 2.24 9.86 28.14 | 46.79 30.75 40 -9.25 | 65 | 3.62
62.12 2.26 8.30 28.12 | 47.24 29.68 40 -10.32 | 150 | 3.58
178.07 294 | 16.22 | 27.66 | 35.79 27.29 44 -16.21 | 37 | 3.54
499.85 5.00 | 19.21 | 28.37 36.03 31.88 46 -14.12 | 112 | 2.55
516.96 5.11 18.69 | 28.38 | 39.39 34.81 46 -11.19 | 357 | 2.49
749.27 6.42 | 21.73 | 28.15 | 32.00 32.00 46 -14.00| 35 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
49.62 219 | 12.38 | 28.16 | 43.97 30.38 40 -9.62 | 221 | 1.06
67.01 2.27 7.30 28.11 54.15 35.61 40 -4.39 | 262 | 1.11
89.34 2.37 7.64 28.04 | 50.83 32.81 44 -10.69| 69 | 1.18
166.87 2.87 | 15.66 | 27.71 36.85 27.67 44 -15.83 | 51 | 142
499.54 5.00 | 19.21 | 28.37 38.54 34.39 46 -11.61 | 349 | 2.45
749.18 6.42 | 21.73 | 28.15 | 32.78 32.78 46 -13.22 | 160 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

%%m No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

Reference No.: A17103001

Page: 144 of 420
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Report No.: FCCA17103001-03
TEST REPORT |[Fcc ID : AHL-ALMOND3S

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M-1GHz Tested Mode:
802.11a _CH149
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
208.18 3.14 11.88 | 27.53 | 42.28 29.77 44 -13.73| 36 | 3.68
275.46 3.58 13.50 | 27.25 39.18 29.01 46 -16.99 | 268 | 3.24
312.93 3.85 1542 | 27.23 | 42.93 34.97 46 -11.03| 76 | 3.12
514.07 5.09 18.67 | 28.38 | 42.75 38.13 46 -7.87 | 195 | 2.50
748.84 6.42 | 21.75 | 28.15 33.36 33.38 46 -12.62 | 119 | 1.78
823.22 6.83 | 2291 | 27.88 28.20 30.06 46 -15.94 | 123 | 1.47
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
72.63 2.28 6.60 28.09 49.56 30.35 40 -9.65 | 317 | 1.11
86.29 2.35 7.16 28.04 | 47.79 29.25 40 -10.75| 18 | 1.17
207.05 3.13 11.92 | 27.53 | 40.05 27.57 44 -15.93 | 230 | 1.55
313.33 3.85 15.43 | 27.24 39.59 31.63 46 -14.37 | 131 | 1.88
514.85 5.09 18.67 | 28.38 37.74 33.12 46 -12.88 | 151 | 2.50
719.01 6.24 | 21.88 | 28.25 29.59 29.45 46 -16.55 | 271 | 3.13

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Report No.: FCCA17103001-03
TEST REPORT |[Fcc ID : AHL-ALMOND3S

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M-1GHz Tested Mode:
802.11a CH157
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
207.54 3.13 1192 | 2753 | 46.08 33.60 44 -990 | 36 | 3.45
314.81 3.86 1543 | 27.24 | 40.43 32.48 46 -13.52 | 274 | 3.12
499.04 5.00 19.21 | 28.37 34.23 30.08 46 -15.92 | 185 | 2.55
661.98 591 | 21.10 | 28.36 | 43.13 41.77 46 -4.23 | 212 | 2.05
749.35 6.42 | 21.73 | 28.15 31.28 31.28 46 -14.72 | 117 | 1.78
796.08 6.67 | 22.01 | 27.98 28.84 29.53 46 -16.47 | 120 | 1.63
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
74.69 2.28 6.50 28.08 | 48.33 29.03 40 -1097 | 17 | 1.14
84.15 2.33 6.84 28.05 | 48.84 29.96 40 -10.04 | 18 | 1.17
205.28 3.12 12.00 | 27.54 | 40.67 28.25 44 -15.25| 30 | 154
314.40 3.86 15.43 | 27.24 39.85 31.90 46 -14.10 | 131 | 1.88
492.72 4.96 18.55 | 28.33 35.02 30.20 46 -15.80 | 149 | 2.43
514.63 5.09 18.67 | 28.38 | 43.55 38.93 46 -7.07 | 151 | 2.50

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Report No.: FCCA17103001-03
TEST REPORT |[Fcc ID : AHL-ALMOND3S

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M-1GHz Tested Mode:
802.11a _CH165
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
64.77 2.26 7.90 28.12 39.53 21.58 40 -18.42 | 346 | 3.63
202.25 3.10 12.12 | 27.55 | 40.98 28.65 44 -14.85 | 119 | 3.47
273.09 3.57 13.42 | 27.25 38.49 28.22 46 -17.78 | 268 | 3.25
310.14 3.83 1542 | 27.21 42.39 34.43 46 -11.57 | 76 | 3.13
515.81 5.10 18.68 | 28.38 39.45 34.85 46 -11.15 | 192 | 2.54
749.98 6.42 | 21.73 | 28.15 35.41 35.41 46 -10.59 | 121 | 1.66
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
73.96 2.28 6.55 28.09 48.50 29.24 40 -10.76 | 217 | 1.07
87.31 2.36 7.32 28.04 | 44.81 26.44 40 -13.56 | 18 | 1.18
315.04 3.87 15.43 | 27.25 | 40.09 32.14 46 -13.86 | 131 | 1.88
457.83 4.76 17.78 | 28.16 | 42.38 36.76 46 -9.24 | 45 | 2.32
517.19 5.11 18.70 | 28.38 | 40.14 35.58 46 -10.42 | 151 | 2.51
718.22 6.23 | 21.87 | 28.26 30.32 30.17 46 -15.83 | 271 | 3.24

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH149
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
210.11 3.15 11.80 | 27.52 | 44.28 31.71 44 -11.79 | 36 | 3.51
312.92 3.85 | 15.42 | 27.23 | 43.00 35.04 46 -10.96 | 276 | 3.12
498.87 5.00 19.11 | 28.36 | 32.31 28.06 46 -17.94 | 184 | 2.55
513.33 5.09 | 18.66 | 28.38 | 38.92 34.29 46 -11.71 | 292 | 251
749.04 6.42 | 21.73 | 28.15 | 33.12 33.12 46 -12.88 | 19 | 1.78
798.21 6.68 | 21.90 | 27.98 | 29.39 30.00 46 -16.00 | 120 | 1.24
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
74.63 2.28 6.50 28.08 | 48.66 29.36 40 -10.64 | 17 | 1.08
87.07 2.36 7.32 28.04 | 44.68 26.31 40 -13.69 | 318 | 1.18
207.25 3.13 11.92 | 27.53 | 40.02 27.54 44 -1596| 30 | 155
309.18 3.82 | 1538 | 27.21 | 41.03 33.03 46 -12.97 | 130 | 1.86
353.73 4.14 | 15.37 | 2753 | 39.34 31.32 46 -14.68 | 135 | 2.00
514.96 5.09 | 18.67 | 28.38 | 38.59 33.97 46 -12.03 | 151 | 2.44
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 148 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH157
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
208.52 3.14 11.88 | 27.53 | 41.65 29.14 44 -14.36 | 123 | 3.29
315.05 3.87 | 1543 | 27.25 | 43.39 35.44 46 -10.56 | 95 | 3.12
497.34 499 | 19.02 | 28.36 | 36.25 31.91 46 -14.09 | 313 | 2.55
512.78 5.08 | 18.64 | 28.38 | 32.18 27.53 46 -18.47 | 202 | 2.51
719.99 6.24 | 21.88 | 28.25 | 28.82 28.68 46 -17.32 | 19 | 1.87
749.45 6.42 | 21.73 | 28.15 | 33.36 33.36 46 -12.64 | 155 | 1.66
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
72.24 2.28 6.60 28.09 | 47.53 28.32 40 -11.68 | 321 | 1.13
86.97 2.35 7.16 28.04 | 49.17 30.63 40 -9.37 | 47 |1.18
315.03 3.87 | 1543 | 27.25 | 39.50 31.55 46 -14.45| 34 | 1.88
514.88 5.09 | 18.67 | 28.38 | 40.67 36.05 46 -9.95 | 229 | 2.50
719.16 6.24 | 21.88 | 28.25 | 30.20 30.06 46 -1594 | 70 | 3.13
748.73 6.42 | 21.75 | 28.15 | 29.47 29.49 46 -16.51| 82 |3.24
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH165
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
67.48 2.27 7.30 28.11 39.55 21.01 40 -18.99 | 223 | 3.74
208.31 3.14 11.88 | 27.53 | 41.75 29.24 44 -14.26 | 85 | 3.45
314.02 3.86 | 15.43 | 27.24 | 42.68 34.73 46 -11.27 | 53 | 3.12
517.78 5.11 18.70 | 28.38 39.11 34.55 46 -11.45 | 307 | 2.49
720.40 6.24 | 21.88 | 28.25 | 41.29 41.16 46 -4.84 | 166 | 1.86
749.97 6.42 | 21.73 | 28.15 | 32.47 32.47 46 -13.53 | 105 | 1.53
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
74.60 2.28 6.50 28.08 | 48.04 28.74 40 -11.26 | 26 | 1.14
88.98 2.36 7.48 28.04 | 48.43 30.24 44 -13.26 | 221 | 1.18
314.13 3.86 | 1543 | 27.24 | 40.40 32.45 46 -13.55| 133 | 1.88
393.07 445 | 16.41 | 27.83 | 39.31 32.34 46 -13.66 | 318 | 2.12
498.26 5.00 19.11 | 28.36 | 35.04 30.79 46 -15.21 | 50 | 2.45
517.85 5.11 18.70 | 28.38 | 34.66 30.10 46 -1590| 78 | 2.69
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Reference No.: A17103001
Report No.: FCCA17103001-03
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Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH149
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
212.27 3.16 11.78 | 27.51 45.45 32.88 44 -10.62 | 36 | 3.21
309.13 3.82 15.38 | 27.21 41.97 33.97 46 -12.03 | 275 | 3.14
514.46 5.09 18.67 | 28.38 | 41.38 36.76 46 -9.24 | 195 | 2.50
720.96 6.24 | 21.88 | 28.25 37.43 37.30 46 -8.70 | 211 | 1.86
749.20 6.42 | 21.73 | 28.15 33.37 33.37 46 -12.63 | 119 | 1.78
799.93 6.68 | 21.85 | 27.97 28.35 28.91 46 -17.09| 135 | 1.44
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
73.56 2.28 6.55 28.09 46.56 27.30 40 -12.70 | 317 | 1.13
83.12 2.32 6.68 28.05 | 49.52 30.47 40 -953 | 18 |1.16
314.86 3.86 1543 | 27.24 | 41.10 33.15 46 -12.85| 131 | 1.88
490.98 4.95 18.36 | 28.32 40.19 35.18 46 -10.82 | 256 | 2.43
513.34 5.09 18.66 | 28.38 39.15 34.52 46 -11.48 | 151 | 2.49
719.17 6.24 | 21.88 | 28.25 29.66 29.52 46 -16.48 | 271 | 3.13
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT20_CH157
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
208.18 3.14 11.88 | 27.53 | 43.70 31.19 44 -12.31| 36 | 3.45
315.34 3.87 | 1543 | 27.25 | 43.23 35.28 46 -10.72 | 277 | 3.12
491.05 496 | 18.45 | 28.33 | 33.78 28.87 46 -17.13 | 184 | 2.57
514.97 5.09 | 18.67 | 28.38 | 37.23 32.61 46 -13.39| 90 | 2.50
749.63 6.42 | 21.73 | 28.15 | 32.30 32.30 46 -13.70 | 118 | 1.77
799.12 6.68 | 21.85 | 27.97 29.08 29.64 46 -16.36 | 120 | 1.62
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
73.70 2.28 6.55 28.09 | 47.81 28.55 40 -11.45 | 217 | 1.14
84.26 2.33 6.84 28.05 | 49.40 30.52 40 -0.48 | 181 | 1.17
315.88 3.87 | 1543 | 27.25 | 40.49 32.54 46 -13.46 | 131 | 1.87
490.15 495 | 18.36 | 28.32 37.51 32.50 46 -13.50 | 149 | 2.42
719.06 6.24 | 21.88 | 28.25 | 30.24 30.10 46 -15.90 | 271 | 3.13
748.49 6.42 | 21.75 | 28.15 | 29.87 29.89 46 -16.11 | 274 | 3.33
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11n - HT20_CH165
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
210.71 3.15 11.80 | 27.52 44.67 32.10 44 -11.40 | 36 | 3.33
309.14 3.82 15.38 | 27.21 43.09 35.09 46 -10.91 | 275 | 3.14
514.08 5.09 18.67 | 28.38 40.91 36.29 46 -9.71 | 193 | 2.50
678.63 6.00 21.40 | 28.34 29.44 28.50 46 -17.50 | 197 | 1.99
719.22 6.24 21.88 | 28.25 28.95 28.81 46 -17.19 | 200 | 1.87
748.95 6.42 21.75 | 28.15 32.75 32.77 46 -13.23 | 118 | 1.62
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
79.38 2.30 6.25 28.07 54.98 35.46 40 -4.54 17 | 1.15
311.92 3.84 15.42 | 27.22 40.22 32.26 46 -13.74 | 131 | 1.87
398.10 4.48 16.19 | 27.87 36.13 28.94 46 -17.06 | 189 | 2.14
514.45 5.09 18.67 | 28.38 36.21 31.59 46 -14.41 | 151 | 2.50
720.27 6.24 21.88 | 28.25 38.41 38.28 46 -71.72 | 272 | 3.13
749.88 6.42 21.73 | 28.15 36.85 36.85 46 -9.15 | 274 | 3.25

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH151
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
312.13 3.85 | 15.42 | 27.23 | 41.84 33.88 46 -12.12 | 251 | 3.13
462.85 479 | 17.97 | 28.18 | 41.01 35.58 46 -10.42 | 322 | 2.66
514.02 5.09 | 18.67 | 28.38 | 33.12 28.50 46 -17.50 | 251 | 2.50
624.93 570 | 20.48 | 28.40 | 35.08 32.86 46 -13.14 | 214 | 2.16
749.29 6.42 | 21.73 | 28.15 | 32.24 32.24 46 -13.76 | 264 | 1.78
794.46 6.66 | 22.11 | 27.99 28.96 29.74 46 -16.26 | 318 | 1.64
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
80.69 2.30 6.20 28.06 | 47.94 28.38 40 -11.62 | 312 | 1.16
287.13 3.67 | 1391 | 27.19 | 46.01 36.39 46 -9.61 | 316 | 1.80
312.02 3.85 | 1542 | 27.23 | 40.57 32.61 46 -13.39 | 107 | 1.87
516.75 5.11 18.69 | 28.38 | 37.07 32.49 46 -13.51 | 349 | 251
719.43 6.24 | 21.88 | 28.25 | 30.27 30.13 46 -15.87 | 56 | 3.13
749.81 6.42 | 21.73 | 28.15 | 29.95 29.95 46 -16.05 | 269 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

Detector Type:

Tested By:

24 °C

Humidity:

30 M

-1GHz

Tested Mode:

Quasi-peak

IF Bandwidth:

Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11n - HT40_CH159
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBuV) |[(dBpV/m)
314.84 3.86 15.43 | 27.24 41.83 33.88 46 -12.12 | 281 | 3.12
459.01 4.77 17.89 | 28.17 41.09 35.58 46 -10.42 | 287 | 2.67
490.95 4.95 18.36 | 28.32 33.51 28.50 46 -17.50 | 124 | 2.57
514.33 5.09 18.67 | 28.38 37.48 32.86 46 -13.14 | 134 | 2.50
624.29 5.70 20.48 | 28.40 34.46 32.24 46 -13.76 | 34 | 2.16
749.78 6.42 21.73 | 28.15 29.74 29.74 46 -16.26 | 80 | 1.77
Antenna Polarization : Vertical

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBpV) [(dBpV/m)
78.62 2.29 6.30 28.07 47.86 28.38 40 -11.62 | 293 | 1.15
313.70 3.85 15.43 | 27.24 44.35 36.39 46 -9.61 | 163 | 1.88
395.35 4.46 16.32 | 27.84 39.67 32.61 46 -13.39 | 83 | 2.13
490.86 4,95 18.36 | 28.32 37.50 32.49 46 -13.51 | 43 | 2.43
514.17 5.09 18.67 | 28.38 34.75 30.13 46 -15.87 | 221 | 2.50
749.92 6.42 21.73 | 28.15 29.95 29.95 46 -16.05| 49 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

%%m No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 155 of 420

Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11n - HT40_CH151
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
222.75 3.22 11.72 | 27.47 46.40 33.88 46 -12.12 | 145 | 3.40
314.89 3.86 15.43 | 27.24 43.53 35.58 46 -10.42 | 358 | 3.12
418.10 4.58 17.16 | 27.97 34.73 28.50 46 -1750 | 51 | 2.80
624.37 5.70 20.48 | 28.40 35.08 32.86 46 -13.14 | 98 | 2.16
719.62 6.24 21.88 | 28.25 32.38 32.24 46 -13.76 | 284 | 1.87
749.05 6.42 21.73 | 28.15 29.74 29.74 46 -16.26 | 351 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
78.60 2.29 6.30 28.07 47.86 28.38 40 -11.62 | 294 | 1.15
313.31 3.85 15.43 | 27.24 44.35 36.39 46 -9.61 | 46 | 1.88
323.94 3.93 15.45 | 27.31 40.55 32.61 46 -13.39 | 293 | 1.91
398.55 4.48 16.19 | 27.87 39.68 32.49 46 -13.51 | 230 | 2.14
719.07 6.24 21.88 | 28.25 30.27 30.13 46 -15.87 | 186 | 3.13
749.84 6.42 21.73 | 28.15 29.95 29.95 46 -16.05 | 123 | 3.23

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 156 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11n - HT40_CH159
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
70.52 2.27 6.70 28.10 | 47.01 27.88 40 -12.12 | 38 | 3.87
216.08 3.19 11.74 | 27.49 | 48.15 35.58 46 -10.42 | 93 | 3.42
462.33 479 | 17.97 | 28.18 | 33.93 28.50 46 -17.50 | 163 | 2.66
488.96 494 | 18.33 | 28.31 37.90 32.86 46 -13.14 | 32 | 2.58
624.14 570 | 20.48 | 28.40 | 34.46 32.24 46 -13.76 | 102 | 2.16
749.73 6.42 | 21.73 | 28.15 | 29.74 29.74 46 -16.26 | 179 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
79.61 2.30 6.25 28.07 | 47.90 28.38 40 -11.62 | 250 | 1.15
312.25 3.85 | 1542 | 27.23 | 44.35 36.39 46 -9.61 | 136 | 1.87
398.43 448 | 16.19 | 27.87 39.80 32.61 46 -13.39| 29 | 214
516.17 5.11 18.69 | 28.38 | 37.07 32.49 46 -13.51 | 304 | 2.50
719.94 6.24 | 21.88 | 28.25 | 30.27 30.13 46 -15.87 | 266 | 3.13
749.65 6.42 | 21.73 | 28.15 | 29.95 29.95 46 -16.05| 26 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 157 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH149
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
314.31 3.86 | 15.43 | 27.24 | 40.97 33.02 46 -12.98 | 167 | 3.12
489.55 495 | 18.35 | 28.32 34.18 29.16 46 -16.84 | 285 | 2.58
624.73 570 | 20.48 | 28.40 | 32.34 30.12 46 -15.88 | 236 | 2.16
719.18 6.24 | 21.88 | 28.25 | 27.33 27.19 46 -18.81 | 267 | 1.87
749.94 6.42 | 21.73 | 28.15 | 36.95 36.95 46 -9.05 | 203 | 1.77
924.20 748 | 24.04 | 27.45 | 29.31 33.38 46 -12.62 | 11 | 1.23
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
78.42 2.29 6.30 28.07 52.80 33.32 40 -6.68 | 164 | 1.15
311.66 3.84 | 15.42 | 27.22 38.78 30.82 46 -15.18 | 53 | 1.87
398.91 448 | 16.19 | 27.87 36.40 29.21 46 -16.79 | 323 | 2.14
489.03 495 | 18.35 | 28.32 38.13 33.11 46 -12.89 | 112 | 2.42
719.85 6.24 | 21.88 | 28.25 | 30.22 30.08 46 -15.92 | 119 | 3.13
749.14 6.42 | 21.73 | 28.15 | 36.31 36.31 46 -0.69 | 248 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT20_CH157
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
222.50 3.22 11.72 | 27.47 37.69 25.17 46 -20.83 | 352 | 3.40
313.07 3.85 15.43 | 27.24 40.78 32.82 46 -13.18 | 301 | 3.12
327.34 3.95 1545 | 27.34 35.02 27.09 46 -18.91 | 289 | 3.08
624.18 5.70 20.48 | 28.40 32.78 30.56 46 -15.44 | 87 | 2.16
719.21 6.24 21.88 | 28.25 28.56 28.42 46 -17.58 | 41 | 1.87
749.95 6.42 21.73 | 28.15 35.47 35.47 46 -10.53 | 80 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
78.04 2.29 6.30 28.07 53.78 34.30 40 -5.70 | 279 | 1.15
312.32 3.85 15.42 | 27.23 39.83 31.87 46 -14.13 | 90 | 1.87
398.46 4.48 16.19 | 27.87 36.51 29.32 46 -16.68 | 265 | 2.14
490.29 4,95 18.36 | 28.32 35.90 30.89 46 -15.11 | 291 | 2.42
719.00 6.24 21.88 | 28.25 29.25 29.11 46 -16.89 | 65 | 3.13
749.81 6.42 21.73 | 28.15 35.35 35.35 46 -10.65 | 245 | 3.23

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

Detector Type:

Tested By:

24 °C

Humidity:

30 M

-1GHz

Tested Mode:

Quasi-peak

IF Bandwidth:

Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT20_CH165
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBuV) |[(dBpV/m)
70.46 2.27 6.70 28.10 39.61 20.48 40 -19.52 | 182 | 3.87
315.91 3.87 15.43 | 27.25 40.48 32.53 46 -13.47 | 95 | 3.12
513.22 5.09 18.66 | 28.38 37.71 33.08 46 -12.92 | 289 | 2.51
624.83 5.70 20.48 | 28.40 33.18 30.96 46 -15.04 | 181 | 2.16
719.67 6.24 21.88 | 28.25 28.88 28.74 46 -17.26 | 30 | 1.87
749.95 6.42 21.73 | 28.15 37.29 37.29 46 -8.71 | 298 | 1.77
Antenna Polarization : Vertical

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBpV) [(dBpV/m)
77.27 2.29 6.35 28.07 52.47 33.04 40 -6.96 | 269 | 1.15
313.13 3.85 15.43 | 27.24 40.65 32.69 46 -13.31| 98 | 1.88
398.65 4.48 16.19 | 27.87 36.17 28.98 46 -17.02 | 184 | 2.14
499.94 5.00 19.21 | 28.37 45.34 41.19 46 -4.81 | 285 | 2.45
719.88 6.24 21.88 | 28.25 28.84 28.70 46 -17.30 | 272 | 3.13
749.45 6.42 21.73 | 28.15 35.83 35.83 46 -10.17 | 17 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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FCC ID : AHL-ALMOND3S
Page: 160 of 420

Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT20_CH149
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
222.53 3.22 11.72 | 27.47 38.26 25.74 46 -20.26 | 175 | 3.40
310.18 3.83 15.42 | 27.21 41.66 33.70 46 -12.30 | 281 | 3.13
490.26 4.95 18.36 | 28.32 35.15 30.14 46 -15.86 | 42 | 2.58
514.98 5.09 18.67 | 28.38 32.03 27.41 46 -18.59 | 175 | 2.50
624.47 5.70 20.48 | 28.40 31.98 29.76 46 -16.24 | 169 | 2.16
749.33 6.42 21.73 | 28.15 35.31 35.31 46 -10.69 | 13 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
77.21 2.29 6.35 28.07 51.52 32.09 40 -7.91 | 105 | 1.15
314.04 3.86 15.43 | 27.24 40.27 32.32 46 -13.68 | 301 | 1.88
398.94 4.48 16.19 | 27.87 36.37 29.18 46 -16.82 | 131 | 2.14
514.55 5.09 18.67 | 28.38 40.05 35.43 46 -10.57 | 356 | 2.50
719.28 6.24 21.88 | 28.25 28.48 28.34 46 -17.66 | 294 | 3.13
748.63 6.42 21.75 | 28.15 35.37 35.39 46 -10.61 | 274 | 3.22

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.
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Rd.,Ling 8, Shan-Tong Li,
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Reference No.: A17103001
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Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT20_CH157
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
222.92 3.22 11.72 | 27.47 38.16 25.64 46 -20.36 | 344 | 3.40
313.08 3.85 | 15.43 | 27.24 | 40.34 32.38 46 -13.62 | 52 | 3.12
457.35 476 | 17.78 | 28.16 | 31.19 25.57 46 -20.43 | 226 | 2.68
513.02 5.09 | 18.66 | 28.38 | 37.23 32.60 46 -13.40 | 262 | 2.51
624.76 570 | 20.48 | 28.40 | 30.85 28.63 46 -17.37 | 128 | 2.16
749.43 6.42 | 21.73 | 28.15 | 3541 35.41 46 -10.59 | 110 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |(dBpVv/m)
77.68 2.29 6.35 28.07 52.82 33.39 40 -6.61 | 221 | 1.15
313.42 3.85 | 1543 | 27.24 | 39.59 31.63 46 -14.37 | 279 | 1.88
398.50 448 | 16.19 | 27.87 36.07 28.88 46 -17.12 | 34 | 2.14
516.17 511 18.69 | 28.38 | 40.23 35.65 46 -10.35 | 246 | 2.50
719.38 6.24 | 21.88 | 28.25 | 28.08 27.94 46 -18.06 | 186 | 3.13
747.96 6.41 | 21.78 | 28.16 | 36.10 36.13 46 -9.87 | 162 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT20_CH165
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
312.75 3.85 15.42 | 27.23 40.40 32.44 46 -13.56 | 45 | 3.13
434.40 4.65 17.48 | 28.05 31.70 25.78 46 -20.22 | 149 | 2.75
514.17 5.09 18.67 | 28.38 36.30 31.68 46 -14.32 | 335 | 2.50
624.94 5.70 20.48 | 28.40 30.89 28.67 46 -17.33| 61 | 2.16
719.28 6.24 21.88 | 28.25 28.95 28.81 46 -17.19 | 102 | 1.87
748.66 6.42 21.75 | 28.15 35.49 35.51 46 -10.49 | 262 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
74.64 2.28 6.50 28.08 52.27 32.97 40 -7.03 | 21 | 114
310.70 3.83 15.42 | 27.21 39.68 31.72 46 -14.28 | 212 | 1.87
398.91 4.48 16.19 | 27.87 35.46 28.27 46 -17.73 | 131 | 2.14
515.25 5.10 18.68 | 28.38 32.75 28.15 46 -17.85 | 150 | 2.50
725.37 6.28 21.90 | 28.23 32.33 32.27 46 -13.73 | 42 | 3.15
749.81 6.42 21.73 | 28.15 36.74 36.74 46 -9.26 | 333 | 3.23

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &
Testing Lab., Inc.

Reference No.: A17103001
Report No.: FCCA17103001-03

T, .167,Ln. 780, Shan-
SR Ra Lot stantome | TEST REPORT |FCC ID : AHL-ALMOND3S
Chung-Li Dist., Taoyuan City Page: 163 of 420
320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT40_CH151
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
71.31 2.27 6.65 28.09 39.00 19.83 40 -20.17 | 207 | 3.87
222.01 3.22 11.72 | 27.47 38.52 26.00 46 -20.00 | 183 | 341
311.94 3.84 | 15.42 | 27.22 | 40.59 32.63 46 -13.37 | 271 | 3.13
517.62 5.11 18.70 | 28.38 | 35.02 30.46 46 -15.54 | 306 | 2.49
624.75 570 | 20.48 | 28.40 | 32.90 30.68 46 -15.32 | 193 | 2.16
749.28 6.42 | 21.73 | 28.15 | 36.12 36.12 46 -0.88 | 117 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBuV/m)| (dB)
(dB) | (dB/m) (dBpV) |(dBpV/m)
78.21 2.29 6.30 28.07 52.07 32.59 40 -7.41 | 200 | 1.15
313.72 3.85 | 1543 | 27.24 | 39.68 31.72 46 -14.28 | 157 | 1.88
320.65 3.90 | 15.44 | 27.29 39.43 31.49 46 -14.51 | 235 | 1.90
398.33 448 | 16.19 | 27.87 36.52 29.33 46 -16.67 | 79 | 2.14
517.40 5.11 18.70 | 28.38 | 35.77 31.21 46 -14.79 | 95 | 251
749.90 6.42 | 21.73 | 28.15 | 34.94 34.94 46 -11.06 | 18 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT40_CH159
(SISO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
207.36 3.13 1192 | 2753 | 35.49 23.01 44 -20.49 | 69 | 3.45
298.19 3.75 | 14.80 | 27.15 | 36.61 28.01 46 -17.99 | 46 | 3.17
314.43 3.86 | 15.43 | 27.24 | 40.82 32.87 46 -13.13 | 158 | 3.12
624.80 570 | 20.48 | 28.40 | 31.00 28.78 46 -17.22 | 334 | 2.16
678.51 6.00 | 21.40 | 28.34 | 28.99 28.05 46 -17.95 | 259 | 1.99
749.77 6.42 | 21.73 | 28.15 | 35.97 35.97 46 -10.03 | 164 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |(dBpVv/m)
73.45 2.28 6.55 28.09 50.92 31.66 40 -8.34 | 49 |1.13
314.23 3.86 | 15.43 | 27.24 | 40.22 32.27 46 -13.73 | 353 | 1.88
398.96 448 | 16.19 | 27.87 34.69 27.50 46 -1850 | 70 | 2.14
516.01 511 18.69 | 28.38 | 34.23 29.65 46 -16.35 | 242 | 2.50
719.88 6.24 | 21.88 | 28.25 | 28.74 28.60 46 -17.40 | 258 | 3.13
749.34 6.42 | 21.73 | 28.15 | 36.32 36.32 46 -9.68 | 32 | 3.22
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

Detector Type:

Tested By:

24 °C

Humidity:

30 M

-1GHz

Tested Mode:

Quasi-peak

IF Bandwidth:

Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT40_CH151
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBuV) |[(dBpV/m)
134.81 2.73 14.06 | 27.85 39.89 28.83 44 -14.67 | 80 | 3.68
311.27 3.84 15.42 | 27.22 40.70 32.74 46 -13.26 | 190 | 3.13
514.84 5.09 18.67 | 28.38 38.64 34.02 46 -11.98 | 145 | 2.50
624.33 5.70 20.48 | 28.40 33.37 31.15 46 -14.85 | 337 | 2.16
719.01 6.24 21.88 | 28.25 28.91 28.77 46 -17.23 | 256 | 1.87
749.65 6.42 21.73 | 28.15 36.15 36.15 46 -9.85 | 291 | 1.77
Antenna Polarization : Vertical

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin

Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)

(dB) | (dB/m) (dBpV) [(dBpV/m)
78.54 2.29 6.30 28.07 53.31 33.83 40 -6.17 55 | 1.15
313.52 3.85 15.43 | 27.24 39.12 31.16 46 -14.84 | 161 | 1.88
398.96 4.48 16.19 | 27.87 36.33 29.14 46 -16.86 | 135 | 2.14
498.03 5.00 19.11 | 28.36 36.20 31.95 46 -14.05| 32 | 2.45
719.00 6.24 21.88 | 28.25 29.38 29.24 46 -16.76 | 84 | 3.13
749.42 6.42 21.73 | 28.15 32.94 32.94 46 -13.06 | 290 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT40_CH159
(MIMO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
311.38 3.84 15.42 | 27.22 42.79 34.83 46 -11.17 | 189 | 3.13
323.54 3.93 15.45 | 27.31 37.22 29.28 46 -16.72 | 146 | 3.09
490.60 4.95 18.36 | 28.32 34.35 29.34 46 -16.66 | 250 | 2.58
515.97 5.10 18.68 | 28.38 36.40 31.80 46 -14.20 | 11 | 2.50
624.12 5.70 20.48 | 28.40 32.05 29.83 46 -16.17 | 186 | 2.16
749.73 6.42 21.73 | 28.15 36.36 36.36 46 -9.64 | 312 | 1.77
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
77.01 2.29 6.35 28.07 51.32 31.89 40 -8.11 | 354 | 1.15
310.92 3.83 15.42 | 27.21 40.85 32.89 46 -13.11 | 226 | 1.87
398.55 4.48 16.19 | 27.87 36.23 29.04 46 -16.96 | 10 | 2.14
514.23 5.09 18.67 | 28.38 34.18 29.56 46 -16.44 | 133 | 2.50
719.44 6.24 21.88 | 28.25 28.78 28.64 46 -17.36 | 324 | 3.13
748.78 6.42 21.75 | 28.15 35.38 35.40 46 -10.60 | 234 | 3.22

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Humidity:

Tested Mode:

IF Bandwidth:

Temperature: 24 °C
Frequency Range: 30M-1GHz
Detector Type: Quasi-peak
Tested By: Richard

Tested Date:

Antenna Polarization : Horizontal

69 %RH
5.8G

802.11ac - HT80_CH155
(SISO)

120 kHz

Nov. 15, 2017

Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
314.65 3.86 15.43 | 27.24 40.41 32.46 46 -13.54 | 307 | 3.12
490.06 4.95 18.36 | 28.32 32.05 27.04 46 -18.96 | 33 | 2.58
514.70 5.09 18.67 | 28.38 31.78 27.16 46 -18.84 | 110 | 2.50
624.82 5.70 20.48 | 28.40 32.93 30.71 46 -15.29 | 213 | 2.16
719.99 6.24 21.88 | 28.25 28.85 28.71 46 -17.29 | 356 | 1.87
748.43 6.42 21.75 | 28.15 35.35 35.37 46 -10.63 | 298 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBpV) [(dBpV/m)
78.31 2.29 6.30 28.07 51.83 32.35 40 -7.65 | 350 | 1.15
310.76 3.83 15.42 | 27.21 38.87 30.91 46 -15.09 | 197 | 1.87
398.94 4.48 16.19 | 27.87 36.72 29.53 46 -16.47 | 172 | 2.14
498.35 5.00 19.11 | 28.36 33.00 28.75 46 -17.25 | 309 | 2.45
514.48 5.09 18.67 | 28.38 36.48 31.86 46 -14.14 | 146 | 2.50
749.13 6.42 21.73 | 28.15 35.11 35.11 46 -10.89 | 175 | 3.22

NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature: 24 °C Humidity: 69 %RH
5.8G
Frequency Range: 30M—-1GHz  Tested Mode: 802.11ac - HT80_CH155
(MIMO)
Detector Type: Quasi-peak IF Bandwidth: 120 kHz
Tested By: Richard Tested Date: Nov. 15, 2017
Antenna Polarization : Horizontal
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |[(dBpV/m)
312.66 3.85 | 15.42 | 27.23 | 40.54 32.58 46 -13.42 | 51 | 3.13
488.15 494 | 18.33 | 28.31 36.72 31.68 46 -14.32 | 78 | 2.58
624.72 570 | 20.48 | 28.40 | 31.15 28.93 46 -17.07 | 197 | 2.16
679.31 6.01 | 21.42 | 28.34 | 29.43 28.52 46 -17.48 | 213 | 1.99
719.40 6.24 | 21.88 | 28.25 | 29.37 29.23 46 -16.77 | 239 | 1.87
747.98 6.41 | 21.78 | 28.16 | 34.35 34.38 46 -11.62 | 327 | 1.78
Antenna Polarization : Vertical
Cable |Antenna Reading |Emission o )
Frequency Pre-Amp Limit | Margin
Loss | Factor Data Level AZ(°) |[EL(m)
(MHz) (dB) (dBpV/m)| (dB)
(dB) | (dB/m) (dBuV) |(dBpVv/m)
78.38 2.29 6.30 28.07 52.25 32.77 40 -7.23 | 30 | 1.15
314.69 3.86 | 15.43 | 27.24 | 40.08 32.13 46 -13.87 | 42 | 1.88
398.15 448 | 16.19 | 27.87 36.89 29.70 46 -16.30 | 158 | 2.14
493.44 497 | 18.64 | 28.34 | 33.14 28.42 46 -17.58 | 220 | 2.43
514.61 5.09 | 18.67 | 28.38 | 34.60 29.98 46 -16.02 | 59 | 2.50
749.97 6.42 | 21.73 | 28.15 | 36.56 36.56 46 -9.44 | 199 | 3.23
NOTE :

1. Measurement uncertainty is 4.20 dB.
2. " Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode:
802.11a_CH36
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2873.61 -31.05 | 29.92 | 44.50 | 33.59 |43.37(32.46| 74 | 54 |-30.63|-21.54| 211 |2.14
3151.02 -30.77 | 30.58 | 45,55 |35.43|45.37|35.25| 74 | 54 |-28.63|-18.75| 313 |1.85
3564.83 -30.22 | 31.20 |43.85|33.75|44.84|34.74| 74 | 54 |-29.16|-19.26| 106 |1.73
4277.97 -29.57 | 32.60 |44.09 |33.87|47.12(36.90| 74 | 54 |-26.88|-17.10| 97 |1.52
4763.24 -28.98 | 33.28 |42.93|32.88|47.24(37.19| 74 | 54 |-26.76|-16.81| 210 |1.37
5429.70 -28.58 | 34.24 |42.85|32.56|48.51(38.22| 74 | 54 |-25.49|-15.78| 24 |1.21
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2542.31 -31.22 | 28.66 |45.30 |35.17 |42.74(32.61| 74 | 54 |-31.26|-21.39| 115 |1.34
2948.74 -31.01 | 30.20 |44.18 |34.11 |43.38(33.31| 74 | 54 |-30.62|-20.69| 109 |1.58
3614.95 -30.18 | 31.36 |44.82 |34.44|46.01|3563| 74 | 54 |-27.99|-18.37| 205 |1.78
4049.13 -29.82 | 32.60 |43.76 |33.15|46.54(3593| 74 | 54 |-27.46|-18.07|199 |1.91
4271.88 -29.58 | 32.60 | 43.96 | 33.69 |46.98(36.71| 74 | 54 |-27.02|-17.29| 197 |1.98
5478.25 -28.57 | 34.28 |43.07 | 32.32|48.78|38.03| 74 | 54 |-25.22|-15.97| 281 |2.22
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:.Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G
802.11a_CH36
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |85.23|74.71|90.65|80.13| -- -- - - 122 |1.42
10360.00 | -26.56 | 38.00 |43.14 |32.05(54.58|43.49| 74 | 54 |-19.42|-10.51| 104 |1.57
15540.00 | -23.90 | 37.84 |32.99 22.62(46.93|36.56| 74 | 54 |-27.07|-17.44| 255 |1.45
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |87.19 |76.89|92.61|82.31| -- -- - - 52 |1.49
10360.00 | -26.56 | 38.00 |43.25|31.95(54.69|43.39| 74 | 54 |-19.31|-10.61| 137 |1.50
15540.00 | -23.90 | 37.84 |33.14 [22.67 |47.08|36.61| 74 | 54 |-26.92|-17.39| 240 |1.43
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode:
802.11a_CHA40
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2519.82 -31.23 | 28.57 | 45.06 | 34.71 |42.40(32.05| 74 | 54 |-31.60|-21.95|215|2.11
3251.44 -30.62 | 30.70 |43.29 | 33.27 |43.37|33.35| 74 | 54 |-30.63|-20.65| 208 |1.82
3797.05 -30.03 | 31.95 |43.16 |32.71|45.08(34.63| 74 | 54 |-28.92|-19.37| 102 |1.66
4242.93 -29.61 | 32.60 |43.10 |32.27|46.09(35.26| 74 | 54 |-27.91|-18.74| 96 |1.53
4883.25 -28.82 | 33.60 |4291|32.26|47.69(37.04| 74 | 54 |-26.31|-16.96| 212 |1.44
5450.67 -28.58 | 34.26 |42.67 |31.85|48.35(37.53| 74 | 54 |-25.65|-16.47| 35 |1.21
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2269.72 -31.43 | 28.22 |44.65|34.12|41.44|3091| 74 | 54 |-32.56|-23.09| 29 |1.38
2750.16 -31.11 | 29.45 | 43.79|33.67 |42.13|32.01| 74 | 54 |-31.87(-21.99| 174 |1.53
2883.33 -31.04 | 29.96 |46.35|35.61|45.26(34.52| 74 | 54 |-28.74|-19.48| 112 |1.56
4207.95 -29.65 | 32.60 |43.17 [32.24|46.12(35.19| 74 | 54 |-27.88|-18.81| 196 |1.96
4782.01 -28.95 | 33.33 |43.27 | 32,57 |47.65|36.95| 74 | 54 |-26.35|-17.05| 190 |2.13
5468.34 -28.58 | 34.27 |42.09 |31.29 |47.79(36.99| 74 | 54 |-26.21|-17.01| 280 |2.28
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:.Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G
802.11a_CHA40
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 88.46|78.91(93.90|84.35| -- -- -- -- 189 (1.54
10400.00 | -26.52 | 38.00 |42.55|31.27 [54.03|42.75| 74 | 54 |-19.97|-11.25| 220 |1.56
15600.00 | -23.90 | 37.76 | 32.66 |21.22 (46.52|35.08| 74 | 54 |-27.48|-18.92| 159 |1.51
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 |88.94|77.95|94.38|83.39| -- -- -- -- 47 | 1.59
10400.00 | -26.52 | 38.00 |42.88 |31.25(54.36|42.73| 74 | 54 |-19.64|-11.27 | 94 |1.40
15600.00 | -23.90 | 37.76 |33.34 [21.21(47.20|35.07| 74 | 54 |-26.80|-18.93| 344 |1.58
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode:
802.11a_CHA48
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2316.64 -31.39 | 28.28 |44.87 |34.45|41.76|31.34| 74 | 54 |-32.24|-22.66| 191 |2.13
2958.75 -31.00 | 30.24 |43.72 |32.76 |42.96|32.00| 74 | 54 |-31.04|-22.00| 282 |1.91
3297.11 -30.56 | 30.76 |44.71|34.40|44.91(3460| 74 | 54 |[-29.09|-19.40| 18 |1.81
4188.33 -29.67 | 32.60 |43.27 |33.20|46.20(36.13| 74 | 54 |-27.80|-17.87|338 |1.54
4751.98 -28.99 | 33.25 |43.54[32.72|47.80(36.98| 74 | 54 |-26.20|-17.02| 265 |1.37
5626.50 -28.55 | 34.30 |42.15|31.92|47.90(37.67| 74 | 54 |-26.10(-16.33| 128 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2608.51 -31.18 | 28.91 |44.37|33.59(42.10(31.32| 74 | 54 |-31.90|-22.68| 158 |1.24
3001.84 -30.98 | 30.40 |44.02 |33.67|43.44(33.09| 74 | 54 |-30.56|-20.91| 193 |1.60
3732.23 -30.08 | 31.74 |43.34|33.02|45.00(34.68| 74 | 54 |[-29.00|-19.32| 331 |1.82
4284.02 -29.56 | 32.60 |43.14 |32.87|46.18(3591| 74 | 54 |-27.82|-18.09| 6 |1.99
4779.95 -28.96 | 33.33 |42.77 | 32.51|47.14|36.88| 74 | 54 |-26.86|-17.12| 108 |2.13
5597.84 -28.55 | 34.30 | 43.63 |33.0749.38(38.82| 74 | 54 |-24.62|-15.18| 47 |2.19
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G
802.11a_CHA48
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |87.36 |76.67 |92.84|82.15| -- -- - - 227 |1.49
10480.00 | -26.46 | 38.00 |41.05|30.85(52.59|42.39| 74 | 54 |-21.41|-11.61| 354 |1.51
15720.00 | -23.90 | 37.59 |31.63 |20.99 (45.33|34.69| 74 | 54 |-28.67|-19.31| 350 |1.47
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 34.09 | 86.86 |76.04|92.34|81.52| -- -- -- -- 54 |1.60
10480.00 | -26.46 | 38.00 |41.36 |30.95(52.90|42.49| 74 | 54 |-21.10|-11.51| 86 |1.60
15720.00 | -23.90 | 37.59 |31.38 (20.98 (45.08|34.68| 74 | 54 |-28.92|-19.32| 254 |1.47
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH36
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2524.47 -31.23 | 28.59 |44.15|34.11 |41.51|31.47| 74 | 54 |-32.49|-22.53| 214 |2.01
2977.98 -30.99 30.31 | 44.03 | 33.97 |43.35|33.29| 74 54 |-30.65|-20.71| 209 |1.91
3408.19 -30.40 | 30.89 |43.16 [32.39|43.65(32.88| 74 | 54 |-30.35|-21.12| 106 |1.78
4251.22 -29.60 | 32.60 |43.71|33.63|46.71(36.63| 74 | 54 |-27.29|-17.37|197 |1.52
4789.50 -28.94 | 33.35 |43.00[32.21|47.41(36.62| 74 | 54 |-26.59|-17.38| 60 |1.36
5552.34 -28.56 | 34.30 |42.28|31.85|48.02(3759| 74 | 54 |-25.98|-16.41| 11 |1.13
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2431.52 -31.30 | 28.42 |44.64 |34.52|41.76|31.64| 74 | 54 |-32.24|-22.36| 116 |1.23
2753.67 -31.11 | 29.46 | 44.40|33.94|42.75|32.29| 74 | 54 |-31.25(-21.71| 112 |1.53
2948.33 -31.01 | 30.20 |44.71|33.84|43.91(33.04| 74 | 54 |[-30.09|-20.96| 109 |1.58
4071.12 -29.79 | 32.60 |43.39[32.92|46.20(35.73| 74 | 54 |-27.80|-18.27|199 |1.92
4662.45 -29.11 | 33.02 |43.74 |33.25|47.65|37.16| 74 | 54 |[-26.35|-16.84| 39 |2.10
5483.96 -28.57 | 34.29 |42.36 |31.88|48.07|37.59| 74 | 54 |-25.93|-16.41| 280 |2.22
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT20_CH36
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |87.21 |76.94|92.63|82.36| -- -- - - 141|150
10360.00 | -26.56 | 38.00 |41.49 [30.85(52.93|42.29| 74 | 54 |-21.07|-11.71| 241 |1.52
15540.00 | -23.90 | 37.84 |32.40 |21.69|46.34|35.63| 74 | 54 |-27.66|-18.37| 117 |1.51
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |86.94 |76.32|92.36|81.74| -- -- - - | 216 [1.59
10360.00 | -26.56 | 38.00 |41.42 |30.73(52.86|42.17| 74 | 54 |-21.14|-11.83| 63 |1.57
15540.00 | -23.90 | 37.84 |31.49 |21.38(45.43|3532| 74 | 54 |-28.57|-18.68| 284 |1.43
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CHA40
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2642.01 -31.17 | 29.04 |44.12 |33.18|41.99(31.05| 74 | 54 |-32.01|-22.95| 213 |2.01
2941.35 -31.01 | 30.18 | 44.19 | 33.40|43.36|32.57| 74 | 54 |-30.64|-21.43| 209 |1.92
3613.97 -30.18 | 31.36 |43.87 |33.62|45.05(34.80| 74 | 54 |-28.95|-19.20| 104 |1.72
4664.61 -29.11 | 33.03 |42.41|31.79 |46.33|35.71| 74 | 54 |-27.67(-18.29| 91 |1.40
4968.43 -28.70 | 33.82 |43.06|32.77|48.17|37.88| 74 | 54 |-25.83|-16.12| 3 |1.31
5551.84 | -28.56 | 34.30 |41.85|31.24|47.59|36.98| 74 | 54 |-26.41|-17.02| 212 |1.03
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
3039.95 -30.92 | 30.45 |43.72|32.81|43.24(32.33| 74 | 54 |-30.76|-21.67 | 111 |1.44
3621.12 -30.17 | 31.39 |43.60 [33.52|44.81(34.73| 74 | 54 |[-29.19|-19.27| 104 |1.79
3914.33 -29.94 | 32,32 |43.10|32.35|45.49(34.74| 74 | 54 |-28.51|-19.26| 200 |1.87
4283.84 | -29.56 | 32.60 |42.89 |32.81(4593|3585| 74 | 54 |-28.07|-18.15| 196 |1.99
4922.76 -28.76 | 33.70 | 42.75|31.86 |47.68|36.79| 74 | 54 |-26.32|-17.21| 187 |2.18
5431.80 -28.58 | 34.24 | 42.06 |31.53|47.72|37.19| 74 | 54 |-26.28|-16.81| 280 |2.27
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT20_CH40
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 | 34.06 |87.35|77.51|92.79|82.95| -- - - - | 43 |1.47
10400.00 | -26.52 | 38.00 |41.23 |30.47 [52.71|41.95| 74 | 54 |-21.29|-12.05| 101 |1.47
15600.00 | -23.90 | 37.76 |30.98 [20.97 [44.84|34.83| 74 | 54 |-29.16|-19.17| 87 |1.53
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 86.84|76.53|92.28|81.97| -- -- -- -- 81 |1.46
10400.00 | -26.52 | 38.00 |40.75|30.62[52.23|42.10| 74 | 54 |-21.77|-11.90| 299 |1.51
15600.00 | -23.90 | 37.76 |32.37 [21.38(46.23|35.24| 74 | 54 |-27.77|-18.76| 268 | 1.50
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CHA48
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2529.29 -31.22 | 28.61 |45.42|35.3142.81(32.70| 74 | 54 |-31.19|-21.30| 216 |2.14
2942.17 -31.01 | 30.18 | 44.43|33.87|43.60(33.04| 74 | 54 |-30.40-20.96| 209 |1.92
3457.04 -30.33 | 30.95 |43.55[33.19|44.17(33.81| 74 | 54 |-29.83|-20.19| 106 |1.76
4296.85 -29.55 | 32.60 |44.02 |33.04|47.07(36.09| 74 | 54 |-26.93|-17.91| 97 |1.51
4738.43 -29.01 | 33.22 |42.48 |31.53|46.69(3574| 74 | 54 |-27.31|-18.26| 301 |1.38
5847.11 -28.51 | 34.30 |42.46|32.29|48.25(38.08| 74 | 54 |-2575(-1592| 15 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2972.65 -30.99 | 30.29 |43.80[33.31[43.10(32.61| 74 | 54 |[-30.90|-21.39| 108 |1.48
3294.33 -30.56 | 30.75 |44.19 [33.30|44.38(33.49| 74 | 54 |-29.62|-20.51| 91 |1.69
3741.82 -30.08 | 31.77 | 43.11 | 32.46 |44.80(34.15| 74 | 54 |-29.20|-19.85| 202 |1.82
424457 -29.61 | 32.60 |43.52[32.90|46.51(35.89| 74 | 54 |-27.49|-18.11|196 |1.97
5097.42 -28.64 | 33.98 |42.45|32.26 |47.79|37.60| 74 | 54 |-26.21|-16.40| 286 |2.01
5573.89 -28.56 | 34.30 |42.39 |31.43|48.13|37.17| 74 | 54 |-25.87|-16.83| 278 |2.26
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT20_CH48
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |86.94 |76.22|92.42|81.70| -- -- - - 96 |1.59
10480.00 | -26.46 | 38.00 |41.27 [30.57 (52.81|42.11| 74 | 54 |-21.19|-11.89| 310 |1.53
15720.00 | -23.90 | 37.59 |31.65|20.94 (45.35|34.64| 74 | 54 |-28.65|-19.36| 346 |1.44
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |86.96 |76.03|92.44|81.51| -- -- - - | 112|151
10480.00 | -26.46 | 38.00 |40.57 [30.53(52.11|42.07| 74 | 54 |-21.89|-11.93| 26 |1.48
15720.00 | -23.90 | 37.59 |31.58 |20.75(45.28|34.45| 74 | 54 |-28.72|-19.55| 298 | 1.44
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH36
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2188.40 -31.50 | 28.13 |45.19 | 34.52|41.82|31.15| 74 | 54 |-32.18|-22.85| 288 |2.22
2967.94 | -31.00 | 30.27 |44.24|34.13|43.52(33.41| 74 | 54 |-30.48|-20.59| 209 |1.91
3896.25 -29.95 | 32.27 |43.43 |32.56|45.74|34.87| 74 | 54 |-28.26|-19.13| 101 |1.63
4201.03 -29.65 | 32.60 |42.75|32.49|45.70(35.44| 74 | 54 |-28.30(-18.56| 196 |1.54
4709.81 -29.05 | 33.14 |43.69 [33.09|47.78(37.18| 74 | 54 |-26.22|-16.82| 315 |1.39
5638.64 | -28.55 | 34.30 |41.85|31.50|47.60|37.25| 74 | 54 |-26.40|(-16.75| 13 |1.21
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
3082.58 -30.86 | 30.50 |43.60 |32.94|43.23(3257| 74 | 54 |-30.77|-21.43| 111 |1.44
3287.29 -30.57 | 30.74 |43.60 [33.30|43.77(33.47| 74 | 54 |-30.23|-20.53| 109 |1.69
3801.40 -30.03 | 31.96 |43.42|32.96|45.35(34.89| 74 | 54 |-28.65|-19.11| 301 |1.84
4296.15 -29.55 | 32.60 |44.07 |33.73|47.12(36.78| 74 | 54 |-26.88|-17.22| 197 |1.99
5006.97 -28.66 33.90 |42.84|32.35|48.09|37.60| 74 54 |-25.91|-16.40| 286 | 2.20
5714.84 | -28.53 | 34.30 |41.71|30.84 |47.48|36.61| 74 | 54 |-26.52|-17.39| 276 |2.31
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT20_CH36
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |87.31|77.06|92.73|82.48| -- -- - - 55 | 1.42
10360.00 | -26.56 | 38.00 |41.14 |30.97 [52.58|42.41| 74 | 54 |-21.42|-11.59| 342 |1.51
15540.00 | -23.90 | 37.84 |31.89|21.75(45.83|35.69| 74 | 54 |-28.17|-18.31| 97 |1.49
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 34.04 | 86.83|76.0892.25|81.50| -- -- -- -- 187 [ 1.49
10360.00 | -26.56 | 38.00 |40.74 |30.38(52.18|41.82| 74 | 54 |-21.82|-12.18| 85 |1.41
15540.00 | -23.90 | 37.84 |31.74|21.38 (4568|3532 74 | 54 |-28.32|-18.68| 73 |1.49
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CHA40
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2418.75 -31.31 | 28.40 |45.70 | 34.92|42.79(32.01| 74 | 54 |-31.21|-21.99| 217 |2.17
3182.14 | -30.72 | 30.62 |43.37 |33.25|43.27|33.15| 74 | 54 |[-30.73|-20.85| 209 |1.85
3419.03 -30.39 | 30.90 |44.28 |33.34|44.80(33.86| 74 | 54 |[-29.20|-20.14| 107 |1.77
4406.28 -29.43 | 32.60 |42.66 |32.39|45.83(3556| 74 | 54 |-28.17|-18.44| 93 |1.48
4701.66 -29.06 | 33.12 |43.35[32.41|47.41(36.47| 74 | 54 |-26.59|-17.53| 341 |1.39
5462.95 -28.58 | 34.27 |41.78 |31.34|47.47(37.03| 74 | 54 |-26.53|-16.97|210 |1.14
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2869.19 -31.05 | 29.90 |44.39 |33.52|43.24(32.37| 74 | 54 |-30.76|-21.63| 110 |1.48
3507.43 -30.26 | 31.02 |44.25|33.44|45.01(34.20| 74 | 54 |-28.99|-19.80| 106 |1.75
3921.24 | -29.93 | 32.35 |42.53|31.82|44.94|34.23| 74 | 54 |-29.06|-19.77 | 200 |1.88
4244.70 -29.61 | 32.60 |43.35[32.90|46.34(35.89| 74 | 54 |-27.66|-18.11| 196 |1.97
5098.94 | -28.64 | 33.98 |43.14 |32.69|48.48|38.03| 74 | 54 |-2552|-1597| 286 |2.23
5506.51 -28.57 | 34.30 |43.01 |32.47|48.74|38.20| 74 | 54 |-25.26|-15.80| 279 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 184 of 420

Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT20_CH40
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 86.99 |76.40|92.43|81.84| -- -- -- -- 155 | 1.47
10400.00 | -26.52 | 38.00 |41.99 |31.19 (53.47|42.67| 74 | 54 |-20.53|-11.33| 70 |1.44
15600.00 | -23.90 | 37.76 |31.24 [21.05(45.10|34.91| 74 | 54 |-28.90|-19.09| 134 |1.57
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 86.80|75.96|92.24|81.40| -- -- -- -- 244 | 1.54
10400.00 | -26.52 | 38.00 |41.43 |30.74(52.91|42.22| 74 | 54 |-21.09|-11.78| 35 |1.42
15600.00 | -23.90 | 37.76 |31.24 [21.02(45.10|34.88| 74 | 54 |-28.90|-19.12| 216 |1.45
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CHA48
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2144.38 -31.53 | 28.07 | 45.65|35.03|42.19(31.57| 74 | 54 |-31.81|-22.43|221 |2.24
2639.19 -31.17 | 29.03 | 44.29 |33.3042.15|31.16| 74 | 54 |-31.85|-22.84|213|2.01
3337.46 -30.50 | 30.80 |43.35|32.65|43.65(32.95| 74 | 54 |-30.35|-21.05| 107 |1.80
3651.89 -30.15 | 31.48 |43.93[33.20|45.26(34.53| 74 | 54 |-28.74|-19.47| 104 |1.70
4762.92 -28.98 | 33.28 |43.49 |32.68|47.79(36.98| 74 | 54 |-26.21|-17.02| 341 |1.37
5486.01 -28.57 | 34.29 |41.65|31.57|47.37|37.29| 74 | 54 |-26.63|-16.71| 11 |1.23
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2741.06 -31.11 | 29.42 | 43.94|33.92|42.24|32.22| 74 | 54 |-31.76|-21.78| 111 | 1.54
3183.83 -30.72 | 30.62 |44.40 |33.86|44.30(33.76| 74 | 54 |-29.70|-20.24| 118 | 1.66
3619.29 -30.17 | 31.38 |43.65[33.00|44.86(34.21| 74 | 54 |-29.14|-19.79| 54 |1.79
4244.48 -29.61 | 32.60 |4293[32.74|45.92(3573| 74 | 54 |-28.08|-18.27| 196 |1.97
4922.62 -28.76 | 33.70 | 42.69 | 32.38|47.62|37.31| 74 | 54 |-26.38|-16.69| 187 |2.18
5717.13 -28.53 | 34.30 |42.04 |31.24|47.81|37.01| 74 | 54 |-26.19|-16.99| 276 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 23 °C Humidity: 70 %RH
5.1G

Frequency Range:

1 GHz - 25 GHz

Tested Mode:

802.11n - HT20_CH48
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |87.05|77.07 |92.53|82.55| -- -- - - | 207|142
10480.00 | -26.46 | 38.00 |40.42 |30.41(51.96|41.95| 74 | 54 |-22.04|-12.05| 108 |1.59
15720.00 | -23.90 | 37.59 |31.43|20.60(45.13|34.30| 74 | 54 |-28.87|-19.70| 350 | 1.57
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |86.96 |76.25|92.44|81.73| -- -- - - 85 |1.58
10480.00 | -26.46 | 38.00 |41.55|30.68 [53.09|42.22| 74 | 54 |-20.91|-11.78| 89 |1.47
15720.00 | -23.90 | 37.59 |30.92 |20.74 |44.62|34.44| 74 | 54 |-29.38|-19.56| 15 |1.54
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH38
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2392.90 -31.33 | 28.37 | 45.01 |34.98|42.05(32.02| 74 | 54 |-31.95|-21.98| 218 |2.14
2968.72 -31.00 | 30.28 | 44.32 |33.60|43.60(32.88| 74 | 54 |-30.40|-21.12| 309 |1.91
3224.31 -30.66 | 30.67 |43.65|33.35|43.66(33.36| 74 | 54 |[-30.34|-20.64| 209 |1.83
3758.05 -30.06 | 31.83 |43.35|32.45|45.11(3421| 74 | 54 |-28.89|-19.79| 102 |1.67
4057.86 -29.81 | 32.60 |43.54|32.82|46.33(3561| 74 | 54 |-27.67|-18.39| 99 |1.58
5621.79 -28.55 | 34.30 |43.53[33.13|49.28(38.88| 74 | 54 |-24.72|-15.12| 12 |1.09
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2497.71 -31.24 | 2850 |44.70 |34.21|41.95(31.46| 74 | 54 |-32.05|-22.54| 115 |1.45
2866.39 -31.05 | 29.89 |43.98 |33.66|42.82(3250| 74 | 54 |-31.18|-21.50| 110 |1.56
3601.62 -30.19 | 31.32 |43.64 |33.26 |44.77|34.39| 74 | 54 |-29.23|-19.61| 207 |1.78
3798.90 -30.03 | 31.95 |43.49 |32.63|45.41(3455| 74 | 54 |-28.59(-19.45| 202 |1.84
4232.12 -29.62 | 32.60 | 42.82 |32.52|45.80(35.50| 74 | 54 |-28.20|-18.50| 196 |1.97
5644.03 -28.54 | 34.30 |43.04 |32.92|48.80(38.68| 74 | 54 |-25.20|-15.32| 278 |2.38
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT40_CH38
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5190.00 (F) | -28.63 | 34.05 |87.23 |76.44|92.66|81.87| -- -- - - | 157 [1.48
10380.00 -26.54 38.00 |41.49|30.63|52.95|42.09| 74 54 |-21.05|-11.91| 143 |1.55
15570.00 | -23.90 | 37.80 |31.90 |20.98 |45.80|34.88| 74 54 |-28.20(-19.12| 120 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5190.00 (F) | -28.63 34.05 | 86.76 | 76.19192.19|81.62| -- -- -- -- 354 | 1.56
10380.00 | -26.54 | 38.00 |40.88 |30.54|52.34(42.00| 74 54 |-21.66|-12.00| 114 |1.49
15570.00 | -23.90 | 37.80 |32.14 |21.20|46.04(35.10| 74 54 |-27.96|-18.90| 129 |1.45
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH46
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2291.61 -31.41 | 28.25 | 44.86 |34.16 |41.70|31.00| 74 | 54 |-32.30|-23.00| 219 |2.17
2394.08 -31.33 | 28.37 |44.48 |33.80|41.53(30.85| 74 | 54 |-32.47|-23.15| 217 |2.08
2873.37 -31.05 | 29.92 |44.84 |34.01|43.71(32.88| 74 | 54 |-30.29(-21.12| 111 |1.94
3249.29 -30.63 | 30.70 |44.29 |34.13|44.36(34.20| 74 | 54 |-29.64|-19.80| 210 |1.83
4912.11 -28.78 | 33.67 |42.81|32.43|47.70(37.32| 74 | 54 |-26.30|-16.68| 313 |1.33
5448.53 -28.58 | 34.26 |42.40 |31.49|48.08(37.17| 74 | 54 |-25.92|-16.83| 10 |1.07
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1968.46 -31.70 | 27.79 |46.16 |35.17 |42.25|31.26| 74 | 54 |-31.75|-22.74| 33 |1.12
2729.15 -31.12 | 29.37 |44.67 |34.59|42.92(32.84| 74 | 54 |-31.08|-21.16| 112 |1.52
3240.27 -30.64 | 30.69 |44.27 |33.46 |44.32(3351| 74 | 54 |-29.68|-20.49| 110 |1.67
3907.84 | -29.94 | 32.30 |42.75|31.95|45.11|34.31| 74 | 54 |-28.89|-19.69 | 200 |1.87
4796.52 -28.93 | 33.37 |43.21|32.37|47.65(36.81| 74 | 54 |-26.35|-17.19| 341 |2.14
5908.91 -28.50 | 34.30 |42.82|32.42|48.62|38.22| 74 | 54 |-25.38|-15.78| 274 |2.37
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT40_CH46
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 | 34.08 |87.12 |76.80|92.59|82.27| -- -- - -- | 258|153
10460.00 | -26.47 | 38.00 |41.13 |31.03(52.66|42.56| 74 | 54 |-21.34|-11.44| 38 |1.44
15690.00 | -23.90 | 37.63 | 31.57 [20.86 (45.31|34.60| 74 | 54 |-28.69|-19.40| 128 |1.45
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 | 34.08 |87.03 |76.14|92.50|81.61| -- -- - - | 238|147
10460.00 | -26.47 | 38.00 |41.43 |31.00(52.96|42.53| 74 | 54 |-21.04|-11.47| 28 |1.45
15690.00 | -23.90 | 37.63 | 30.90 [20.88 [44.64|34.62| 74 | 54 |-29.36|-19.38| 111 |1.57
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH38
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2517.34 | -31.23 | 2856 |44.09|33.92(41.42|31.25| 74 | 54 |-32.58|-22.75|214 |2.14
3698.92 -30.11 | 31.63 |43.36 |33.01|44.88|34.53| 74 | 54 |[-29.12|-19.47| 104 |1.75
3912.16 -29.94 | 3232 |43.14 |32.32|4552(34.70| 74 | 54 |-28.48|-19.30| 100 |1.63
4351.88 -29.49 | 32.60 |43.69 [32.72|46.80(35.83| 74 | 54 |-27.20|-18.17| 95 |1.49
4949.37 -28.73 | 33.77 | 4277 |32.62|47.81|37.66| 74 | 54 |-26.19|-16.34| 233 |1.32
5377.95 -28.59 | 34.20 |42.88[32.49|48.49(38.10| 74 | 54 |-25.51|-15.90| 158 |1.19
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2352.03 -31.36 | 28.32 |44.3334.03|41.29(30.99| 74 | 54 |[-32.71|-23.01| 117 |1.41
3138.85 -30.78 | 30.57 |44.75|34.14 |44.53(33.92| 74 | 54 |-29.47|-20.08| 155 |1.64
3759.29 -30.06 | 31.83 |44.40 |34.30|46.17|36.07| 74 | 54 |-27.83|-17.93| 203 |1.83
4271.10 -29.58 | 32.60 |43.73[33.21|46.75(36.23| 74 | 54 |-27.25|-17.77|197 |1.98
4946.48 -28.73 | 33.76 |42.22 |31.99 |47.25|37.02| 74 | 54 |-26.75|-16.98| 187 |2.18
5597.35 -28.55 | 34.30 |42.88|32.17|48.63|37.92| 74 | 54 |-25.37|-16.08| 279 |2.28
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT40_CH38
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5190.00 (F) | -28.63 | 34.05 |87.07 | 77.22|92.50|82.65| -- -- - - | 354|142
10380.00 | -26.54 | 38.00 |42.00 |31.31(53.46|42.77| 74 | 54 |-20.54|-11.23| 216 |1.50
15570.00 | -23.90 | 37.80 |32.52(22.02(46.42|3592| 74 | 54 |-27.58|-18.08| 324 |1.48
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5190.00 (F) | -28.63 | 34.05 |87.10 |76.41|92.53|81.84| -- -- - - 302|153
10380.00 | -26.54 | 38.00 |41.36 |31.32(52.82|42.78| 74 | 54 |-21.18|-11.22| 84 |1.56
15570.00 | -23.90 | 37.80 |32.25(21.40(46.15|35.30| 74 | 54 |-27.85|-18.70| 108 | 1.55
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH46
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2532.51 -31.22 | 28.62 |45.98 | 35.02|43.38(32.42| 74 | 54 |-30.62|-21.58| 216 |2.19
2969.74 | -31.00 | 30.28 |45.57 | 34.98 |44.86|34.27| 74 | 54 |-29.14|-19.73|210 |1.91
3677.22 -30.13 | 31.57 |44.38 |33.85|45.82(3529| 74 | 54 |-28.18|-18.71| 104 |1.70
4236.80 -29.62 | 32.60 |44.86 |34.53|47.84|3751| 74 | 54 |-26.16|-16.49| 98 |1.53
4723.68 -29.03 | 33.18 |45.75|35.54[49.90(39.69| 74 | 54 |-24.10|-14.31|298 |1.38
5901.93 -28.50 | 34.30 |43.71|32.86|49.51(38.66| 74 | 54 |-24.49|-1534| 15 |1.14
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
3122.25 -30.81 | 30.55 |45.08 |34.23|44.82(33.97| 74 | 54 |-29.18(-20.03| 112 |1.64
3459.62 -30.33 | 30.95 |44.96 |34.84|4558(35.46| 74 | 54 |-28.42|-18.54|108 |1.74
4123.90 -29.74 | 32.60 |44.47 |33.79|47.33(36.65| 74 | 54 |-26.67|-17.35|198 |1.94
4276.33 -29.57 | 32.60 |44.43 |34.04|47.46|37.07| 74 | 54 |-26.54|-16.93| 77 |1.98
4921.05 -28.77 | 33.69 |43.80 |32.90|48.73|37.83| 74 | 54 |-25.27|-16.17| 188 |2.18
5423.74 | -28.58 | 34.24 |43.92|32.95|49.57(38.60| 74 | 54 |-24.43|-15.40| 282 |2.24
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11n - HT40_CH46
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5230.00 (F) | -28.62 | 34.08 |87.21 |76.63|92.68|82.10| -- -- - - | 318 [1.49
10460.00 | -26.47 | 38.00 |41.43 |31.17 |52.96|42.70| 74 54 |-21.04|-11.30| 237 |1.43
15690.00 | -23.90 | 37.63 |31.44 |20.86|45.18(34.60| 74 54 |-28.82(-19.40| 115 |1.42
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5230.00 (F) | -28.62 | 34.08 |86.74 |76.45|92.21|81.92| -- -- - - | 265(1.40
10460.00 | -26.47 | 38.00 |41.77 |31.45|53.30(42.98| 74 54 |-20.70|-11.02 | 307 | 1.44
15690.00 | -23.90 | 37.63 |32.11 |21.42|45.85|35.16| 74 54 |-28.15|-18.84| 135 |1.56
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH36
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2311.34 -31.39 | 28.27 |45.44 |35.3842.32(32.26| 74 | 54 |-31.68|-21.74| 87 |2.11
2664.01 -31.15 | 29.12 | 45.10 | 34.81 |43.07|32.78| 74 | 54 |-30.93|-21.22| 291 |2.00
3982.96 -29.88 | 3254 |44.34|34.30|47.00(36.96| 74 | 54 |-27.00|-17.04| 163 |1.61
4239.75 -29.61 | 32.60 |44.84 |34.67|47.83|37.66| 74 | 54 |-26.17|-16.34| 232 |1.53
4913.54 -28.78 | 33.67 |43.72 |33.44|48.62(38.34| 74 | 54 |-25.38|-15.66| 295 |1.33
5448.27 -28.58 | 34.26 |42.89 |32.45|48.57(38.13| 74 | 54 |-25.43|-15.87| 27 |1.17
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2129.02 -31.54 | 28.05 |46.20 |35.30(42.71(31.81| 74 | 54 |-31.29(-22.19| 75 |1.34
3246.83 -30.63 | 30.70 |44.38 |34.10|44.44|34.16| 74 | 54 |-29.56|-19.84 | 247 |1.67
3657.95 -30.14 | 3150 |45.00 |34.91|46.36(36.27| 74 | 54 |-27.64|-17.73| 208 |1.80
4228.44 -29.62 | 32.60 |44.13 33.31|47.11(36.29| 74 | 54 |-26.89|-17.71| 110 |1.97
4731.12 -29.02 | 33.20 | 44.88 | 34.07 |49.06|38.25| 74 | 54 |-24.94|-15.75| 54 |2.12
5626.14 -28.55 | 34.30 |43.58 |32.71|49.33|38.46| 74 | 54 |-24.67|-15.54| 189 |2.39
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH36
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |87.05|77.51|92.47|82.93| -- -- - - | 328|157
10360.00 | -26.56 | 38.00 |41.84 |31.24(53.28|42.68| 74 | 54 |-20.72|-11.32| 343 |1.47
15540.00 | -23.90 | 37.84 |32.56 |21.69 |46.50|35.63| 74 | 54 |-27.50|-18.37| 115 |1.60
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 34.04 |89.69|78.76 |95.11|84.18| -- -- -- -- 208 | 1.54
10360.00 | -26.56 | 38.00 |41.61 |30.89 (53.05|42.33| 74 | 54 |-20.95|-11.67| 74 |1.60
15540.00 | -23.90 | 37.84 |31.67 [21.40 (4561|3534 74 | 54 |-28.39|-18.66| 325 |1.52
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH40
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2496.18 -31.24 | 28.50 | 44.83|34.77|42.08(32.02| 74 | 54 |-31.92|-21.98| 127 |2.05
2948.33 -31.01 | 30.20 | 44.68 | 34.27 |43.88|33.47| 74 | 54 |-30.12|-20.53| 97 |1.92
3257.64 | -30.62 | 30.71 | 44.92 |34.63|45.01|34.72| 74 | 54 |-28.99-19.28| 319 |1.82
4251.85 -29.60 | 32.60 |44.09 [33.98|47.09(36.98| 74 | 54 |-26.91|-17.02| 255 |1.52
4946.22 -28.73 | 33.76 |43.24 33.18|48.27(38.21| 74 | 54 |-25.73|-15.79| 315 |1.32
5526.09 -28.57 | 34.30 |44.30|33.52|50.03(39.25| 74 | 54 |-23.97|-14.75|171 |1.14
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2874.29 -31.05 | 29.92 |44.90 |34.53|43.78(33.41| 74 | 54 |-30.22|-20.59| 253 |1.56
3249.89 -30.63 | 30.70 |44.99 |34.76 |45.06(34.83| 74 | 54 |-28.94|-19.17| 98 |1.67
3706.40 -30.11 | 31.66 | 44.91 |34.02|46.46|35.57| 74 | 54 |-27.54(-18.43| 185 |1.81
4402.34 | -29.44 | 32.60 |44.44 |34.00(47.60|37.16| 74 | 54 |-26.40|-16.84| 344 |2.02
5038.55 -28.65 33.93 | 43.62 |32.68|48.90|37.96| 74 54 |-25.10|-16.04 | 255 | 2.21
5581.12 -28.56 | 34.30 |43.16 |33.0048.90(38.74| 74 | 54 |-25.10|-15.26| 130 |2.37
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH40
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 87.99|78.80(93.43|84.24| -- -- -- -- 162 | 1.46
10400.00 | -26.52 | 38.00 |41.92 [31.10(53.40|42.58| 74 | 54 |-20.60|-11.42| 343 |1.53
15600.00 | -23.90 | 37.76 |31.39 (21.35(45.25|35.21| 74 | 54 |-28.75|-18.79| 35 |1.56
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 |88.38|77.89|93.82|83.33| -- -- -- -- 295 | 1.46
10400.00 | -26.52 | 38.00 |41.74 |31.68|53.22|43.16| 74 | 54 |-20.78|-10.84| 59 |1.47
15600.00 | -23.90 | 37.76 |32.15(21.31(46.01|35.17| 74 | 54 |-27.99|-18.83| 320 |1.53
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH48
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2493.78 -31.25 | 28.49 |45.60 | 35.33|42.85(32.58| 74 | 54 |-31.15|-21.42| 219 |2.05
3098.21 -30.84 | 30.52 | 44.59 | 34.30 |44.27|33.98| 74 | 54 |-29.73|-20.02| 346 | 1.87
3619.46 -30.17 | 31.38 | 4521 |34.44|46.42|3565| 74 | 54 |-27.58|-18.35| 17 |1.71
4037.93 -29.83 | 32.60 |44.74 |34.08|47.51(36.85| 74 | 54 |-26.49|-17.15| 293 |1.59
4751.05 -28.99 | 33.25 |44.01|33.39|48.27|37.65| 74 | 54 |-25.73|-16.35| 104 |1.37
5462.11 -28.58 | 34.27 | 4292 |32.43|48.61(38.12| 74 | 54 |-25.39|-15.88| 28 |1.16
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2309.49 -31.40 | 28.27 |44.65|33.80|41.52(30.67| 74 | 54 |-32.48|-23.33|171|1.39
3085.16 -30.86 | 30.50 |43.96 [33.15|43.60(32.79| 74 | 54 |-30.40|-21.21| 40 |1.63
3617.02 -30.18 | 31.37 |44.56 |33.97|45.76(35.17| 74 | 54 |-28.24|-18.83| 214 |1.79
424455 -29.61 | 32.60 |43.97 [33.44|46.96(36.43| 74 | 54 |-27.04|-17.57| 32 |1.97
4942.37 -28.74 | 33.75 | 45.00 | 34.26 |50.01(39.27| 74 | 54 |-23.99|-14.73| 172 |2.18
5676.98 -28.54 | 34.30 |42.42|31.99 |48.18|37.75| 74 | 54 |-25.82|-16.25| 354 |2.40
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH48
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |88.26 |77.53|93.74|83.01| -- -- - - |185(1.43
10480.00 | -26.46 | 38.00 |41.15|31.10(52.69|42.64| 74 | 54 |-21.31|-11.36| 137 |1.60
15720.00 | -23.90 | 37.59 |31.54 (20.89 (4524|3459 74 | 54 |-28.76|-19.41| 60 |1.53
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |86.77 | 76.76 |92.25|82.24| -- -- - - 38 |1.44
10480.00 | -26.46 | 38.00 |41.92 |30.94 [53.46|42.48| 74 | 54 |-20.54|-11.52| 212 |1.55
15720.00 | -23.90 | 37.59 |31.68 [21.03(45.38|34.73| 74 | 54 |-28.62|-19.27| 294 |1.52
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH36
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2624.51 -31.18 | 28.97 | 44.82 |34.57|42.62|32.37| 74 | 54 |-31.38|-21.63| 201 |2.01
3078.62 -30.87 | 30.49 |45.82 |35.41|45.44|35.03| 74 | 54 |-28.56|-18.97 | 158 | 1.88
3906.93 -29.95 | 32.30 |44.57[33.91|46.92(36.26| 74 | 54 |-27.08|-17.74| 65 |1.63
4187.02 -29.67 | 32.60 |43.96 |33.76|46.89(36.69| 74 | 54 |-27.11|-17.31|260 |1.54
4749.88 -29.00 | 33.25 |43.98 [33.83|48.23(38.08| 74 | 54 |-25.77|-15.92| 149 |1.38
5711.69 -28.53 | 34.30 |43.32(32.85|49.09(38.62| 74 | 54 |-24.91|-15.38| 117 |1.09
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
3229.45 -30.65 | 30.67 |45.04 |34.15|45.06(34.17| 74 | 54 |-28.94|-19.83| 129 |1.67
4136.28 -29.72 | 32.60 |44.97 |34.18|47.85(37.06| 74 | 54 |-26.15(-16.94| 113 |1.94
4252.94 | -29.60 | 32.60 |45.06 |34.67 |[48.06|37.67| 74 | 54 |-25.94|-16.33| 250 |1.98
4650.75 -29.13 | 32.99 |44.75|33.92|48.61(37.78| 74 | 54 |-25.39|-16.22| 11 |2.10
4807.31 -28.92 | 33.40 |44.33|34.03|48.81(38.51| 74 | 54 |-25.19|-15.49| 53 |2.14
5428.60 -28.58 | 34.24 |43.25|33.00(48.91(38.66| 74 | 54 |-25.09|-15.34| 220 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH36
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |88.67 |79.17 |94.09|84.59| -- -- - - | 346|151
10360.00 | -26.56 | 38.00 |41.25|30.79(52.69|42.23| 74 | 54 |-21.31|-11.77| 74 |1.53
15540.00 | -23.90 | 37.84 |32.01|21.62(4595|3556| 74 | 54 |-28.05|-18.44| 320 |1.54
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5180.00 (F) | -28.63 | 34.04 |88.79|78.19|94.21|83.61| -- -- - - | 177 |157
10360.00 | -26.56 | 38.00 |41.35|31.19(52.79|42.63| 74 | 54 |-21.21|-11.37| 233 |1.58
15540.00 | -23.90 | 37.84 |32.02 [21.40(45.96|35.34| 74 | 54 |-28.04|-18.66| 178 |1.55
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH40
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2938.42 -31.01 | 30.16 |45.48 |35.22|44.63|34.37| 74 | 54 |-29.37|-19.63| 308 | 1.92
3136.96 -30.79 | 30.56 | 45.24 | 34.64 |45.02|34.42| 74 | 54 |-28.98|-19.58| 116 |1.86
3729.53 -30.09 | 31.73 |44.35|34.32|46.00(3597| 74 | 54 |-28.00|-18.03| 353 |1.68
4221.88 -29.63 | 32.60 |43.36[32.91|46.33(35.88| 74 | 54 |-27.67|-18.12| 52 |1.53
4902.04 -28.79 | 33.65 |43.73[33.01|48.58(37.86| 74 | 54 |-25.42|-16.14| 119 |1.33
5627.71 -28.55 | 34.30 |4258|31.76|48.33(3751| 74 | 54 |-25.67(-16.49| 269 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2492.22 -31.25 | 28.49 |44.33 |34.14|41.57|31.38| 74 | 54 |-32.43|-22.62| 137 |1.45
3123.90 -30.81 | 30.55 |45.04 |34.82|44.78(3456| 74 | 54 |-29.22|-19.44| 65 |1.64
3418.83 -30.39 | 30.90 |44.13 |33.46|44.65(33.98| 74 | 54 |-29.35|-20.02| 89 |1.73
4081.69 -29.78 | 32.60 |4291|32.79|45.73(3561| 74 | 54 |-28.27|-18.39| 241 |1.92
4719.14 -29.04 | 33.17 |43.43|32.53|47.56(36.66| 74 | 54 |-26.44|-17.34| 157 |2.12
5594.51 -28.55 | 34.30 |44.14 |33.25|49.89(39.00| 74 | 54 |-24.11|-15.00| 277 |2.38
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH40
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 | 34.06 |88.33|77.44|93.77|82.88| -- -- - - | 187 |1.47
10400.00 | -26.52 | 38.00 |40.67 |30.64 [52.15|42.12| 74 | 54 |-21.85|-11.88| 213 |1.52
15600.00 | -23.90 | 37.76 |31.77 |21.31(45.63|35.17| 74 | 54 |-28.37|-18.83| 246 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5200.00 (F) | -28.62 34.06 | 86.89|76.03(92.33|81.47| -- -- -- -- 214 11.40
10400.00 | -26.52 | 38.00 |41.75|31.13(53.23|42.61| 74 | 54 |-20.77|-11.39| 210 |1.53
15600.00 | -23.90 | 37.76 |32.22 (21.35(46.08|35.21| 74 | 54 |-27.92|-18.79| 79 |1.55
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.

SR

No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,

Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 205 of 420

Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH48
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2128.65 -31.55 | 28.05 | 44.94 |34.68|41.45|31.19| 74 | 54 |-32.55|-22.81| 205 |2.16
2784.78 -31.09 | 29.58 |43.87 |33.23|42.36|31.72| 74 | 54 |-31.64|-22.28| 87 |1.96
3241.03 -30.64 | 30.69 |44.42 |34.25|44.47|34.30| 74 | 54 |-29.53|-19.70| 61 |1.83
3817.42 -30.02 | 32.01 |43.85|33.50|45.85(3550| 74 | 54 |-28.15|-18.50| 233 |1.65
4692.09 -29.07 | 33.10 |44.48 |34.18|48.51(38.21| 74 | 54 |-25.49|-15.79| 334 |1.39
5633.81 -28.55 | 34.30 |43.13 |32.46|48.88(38.21| 74 | 54 |-25.12(-15.79|213 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2452.92 -31.28 | 28.44 |44.34|33.62|41.50(30.78| 74 | 54 |-32.50(-23.22|276 |1.44
2886.05 -31.04 | 29.97 |44.83 |34.74|43.76|33.67| 74 | 54 |[-30.24|-20.33| 51 |1.57
3477.33 -30.30 | 30.97 |45.21|34.40|45.88(35.07| 74 | 54 |-28.12(-18.93|230 |1.74
4231.78 -29.62 | 32.60 |44.15|33.90|47.13(36.88| 74 | 54 |-26.87|-17.12| 330 |1.97
4983.19 -28.68 33.86 | 43.51|32.82|48.68|37.99| 74 54 |-25.32|-16.01| 59 |2.19
5549.40 -28.56 | 34.30 |43.09 |32.44|48.83(38.18| 74 | 54 |-25.17|-15.82| 288 |2.36
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT20_CH48
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |87.40|76.73|92.88|82.21| -- -- - - 290 [1.59
10480.00 | -26.46 | 38.00 |42.05|31.08(53.59|42.62| 74 | 54 |-20.41|-11.38| 85 |1.57
15720.00 | -23.90 | 37.59 |31.35|20.82(45.05|34.52| 74 | 54 |-28.95|-19.48| 133 |1.46
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5240.00 (F) | -28.62 | 34.09 |87.81|77.13|93.29|82.61| -- -- - - 39 [1.56
10480.00 | -26.46 | 38.00 |41.42 |31.11 (52.96|42.65| 74 | 54 |-21.04|-11.35| 267 |1.54
15720.00 | -23.90 | 37.59 |31.04 [20.72 |44.74|34.42| 74 | 54 |-29.26|-19.58| 251 | 1.49
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH38
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2862.61 -31.05 | 29.88 | 46.26 | 35.52 |45.08(34.34| 74 | 54 |-28.92|-19.66 | 360 | 1.94
3331.94 -30.51 | 30.80 |45.97 | 35.89 |46.26|36.18| 74 | 54 |-27.74|-17.82| 260 |1.80
3797.01 -30.03 | 31.95 |45.66 |35.05|47.58(36.97| 74 | 54 |-26.42|-17.03| 92 |1.66
4179.45 -29.68 | 32.60 |45.62 |35.55|48.54(38.47| 74 | 54 |-25.46|-15.53| 255 |1.55
4744.22 -29.00 | 33.23 |44.84 |34.33|49.07(3856| 74 | 54 |-24.93|-15.44|272|1.38
5548.68 -28.56 | 34.30 |44.30 |33.89|50.04(39.63| 74 | 54 |-23.96(-14.37|172 |1.14
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2826.91 -31.07 | 29.74 | 4581 |35.31|44.48(33.98| 74 | 54 |-29.52|-20.02| 44 |1.55
3257.02 -30.62 | 30.71 |46.31|35.63|46.40(35.72| 74 | 54 |-27.60|-18.28| 20 |1.68
2802.33 -31.08 | 29.65 |48.40 |38.13|46.96(36.69| 74 | 54 |-27.04|-17.31| 119 |1.54
4093.84 -29.77 | 32.60 |44.90 |34.17 |47.73|37.00| 74 | 54 |-26.27|-17.00| 339 |1.93
4729.79 -29.02 | 33.20 |45.25|34.35|49.42(38.52| 74 | 54 |-24.58|-15.48| 325 |2.12
5548.15 -28.56 | 34.30 |44.24 |33.38|49.98(39.12| 74 | 54 |-24.02|-14.88| 40 |2.36
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT40_CH38
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5190.00 (F) | -28.63 | 34.05 |87.21|77.32|92.64|82.75| -- -- - - | 100 [1.43
10380.00 -26.54 38.00 |42.29|32.05|53.75|43.51| 74 54 |-20.25|-10.49 | 343 | 1.55
15570.00 | -23.90 | 37.80 |32.51 |21.78|46.41|35.68| 74 54 |-27.59|-18.32| 199 |1.46
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5190.00 (F) | -28.63 | 34.05 |87.10 |76.78|92.53|82.21| -- -- - - | 309 |1.47
10380.00 | -26.54 | 38.00 |41.84 |31.72|53.30(43.18| 74 54 |-20.70|-10.82| 169 |1.43
15570.00 | -23.90 | 37.80 |32.22|21.67|46.12(35.57| 74 54 |-27.88|-18.43| 245 |1.60
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH46
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2937.30 -31.01 | 30.16 |46.81 |35.87 |45.96(35.02| 74 | 54 |-28.04|-18.98| 322 |1.92
3419.86 -30.39 | 30.90 |45.26 |35.23|45.78|35.75| 74 | 54 |-28.22|-18.25| 176 |1.77
3672.94 | -30.13 | 31.55 |45.32|34.90|46.74|36.32| 74 | 54 |-27.26|-17.68| 265 |1.70
4248.02 -29.60 | 32.60 |44.94 |34.81|47.94|37.81| 74 | 54 |-26.06|-16.19| 359 |1.53
4688.55 -29.08 | 33.09 |45.70 [35.52[49.71(39.53| 74 | 54 |-24.29|-14.47| 292 |1.39
5516.67 -28.57 | 34.30 |44.63|33.77|50.36(39.50| 74 | 54 |-23.64|-14.50| 137 |1.14
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1592.58 -32.33 | 26.51 |49.85|39.35|44.04(3354| 74 | 54 |-29.96|-20.46| 62 |1.18
2851.69 -31.06 | 29.83 |46.13 |35.59|44.91(34.37| 74 | 54 |-29.09|-19.63| 115 |1.56
3268.91 -30.60 | 30.72 |45.81|35.35|45.93(3547| 74 | 54 |-28.07|-18.53| 69 |1.68
4242.28 -29.61 | 32.60 |45.19 [35.00|48.18(37.99| 74 | 54 |-25.82|-16.01| 90 |1.97
4738.05 -29.01 | 33.22 |45.27 | 34.29 |49.48|38.50| 74 | 54 |-24.52|-15.50| 203 |2.12
5576.44 | -28.56 | 34.30 |44.06 |33.59|49.80(39.33| 74 | 54 |[-24.20|-14.67| 161 |2.37
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 210 of 420

Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT40_CH46
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 | 34.08 |86.51 |77.76|91.98|83.23| -- -- - - | 226|156
10460.00 | -26.47 | 38.00 |42.56 |32.40(54.09|43.93| 74 | 54 |[-19.91|-10.07 | 302 |1.41
15690.00 | -23.90 | 37.63 |31.79 |21.46 (4553 |35.20| 74 | 54 |-28.47|-18.80| 256 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 34.08 | 85.20 |74.3890.67|79.85| -- -- -- -- 133 | 1.56
10460.00 | -26.47 | 38.00 |42.69 |31.83(54.22|43.36| 74 | 54 |-19.78|-10.64| 45 |1.52
15690.00 | -23.90 | 37.63 |32.48 |22.03(46.22|35.77| 74 | 54 |-27.78|-18.23| 313 |1.58
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH38
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2181.88 -31.50 | 28.12 | 46.03 |35.24|42.65|31.86| 74 | 54 |-31.35|-22.14| 37 |2.15
2774.43 -31.10 | 29.54 |45.72 |34.97 |44.16|33.41| 74 | 54 |-29.84|-20.59| 116 |1.97
3663.74 | -30.14 | 31.52 |45.17 |35.15|46.55|36.53| 74 | 54 |-27.45|-17.47| 166 |1.70
4159.02 -29.70 | 32.60 |45.84 |35.63|48.74(3853| 74 | 54 |-25.26|-15.47| 115 |1.55
4798.37 -28.93 | 33.37 |44.40 |33.90|48.84(38.34| 74 | 54 |-25.16|-15.66| 206 |1.36
5602.55 -28.55 | 34.30 |43.96 [33.52(49.71(39.27| 74 | 54 |-24.29|-14.73| 98 |1.12
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1593.85 -32.33 | 26.52 |48.68 |38.53|42.87(32.72| 74 | 54 |-31.13|-21.28| 116 |1.18
2857.96 -31.05 | 29.86 |45.73[35.31|44.53(34.11| 74 | 54 |-29.47|-19.89| 357 |1.56
3619.52 -30.17 | 31.38 |44.85|34.38|46.06(3559| 74 | 54 |-27.94|-18.41| 244 |1.79
4249.35 -29.60 | 32.60 |45.04 |35.04|48.04(38.04| 74 | 54 |-25.96|-15.96| 350 |1.97
4781.08 -28.95 | 33.33 | 44.65|33.8949.03(38.27| 74 | 54 |-24.97|-15.73|272|2.13
5723.69 -28.53 | 34.30 |43.51|32.8649.28(38.63| 74 | 54 |-24.72|-15.37| 238 |2.42
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT40_CH38
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5190.00 (F) | -28.63 | 34.05 |85.13 |74.87|90.56(80.30| -- -- - - 171 |1.44
10380.00 | -26.54 | 38.00 |42.37 |31.81(53.83|43.27| 74 | 54 |-20.17|-10.73| 96 |1.42
15570.00 | -23.90 | 37.80 |32.27 |22.09 (46.17|35.99| 74 | 54 |-27.83|-18.01| 83 |1.54
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5190.00 (F) | -28.63 | 34.05 | 86.20 | 75.24 |91.63|80.67| -- -- - - |223|152
10380.00 | -26.54 | 38.00 |42.48 |31.57 [53.94|43.03| 74 | 54 |-20.06|-10.97| 44 |1.47
15570.00 | -23.90 | 37.80 |32.04 [21.77 |45.94|35.67| 74 | 54 |-28.06|-18.33| 127 |1.58
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH46
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2551.76 -31.21 | 28.69 | 46.16 | 35.72|43.64|33.20| 74 | 54 |-30.36|-20.80| 195 |2.03
2874.51 -31.05 | 29.92 |46.22 | 35.92 |45.10(34.80| 74 | 54 |-28.90|-19.20| 45 |1.94
3477.40 -30.30 | 30.97 |45.26 |34.31|45.93(3498| 74 | 54 |-28.07|-19.02| 183 |1.76
4251.89 -29.60 | 32.60 |45.94 |35.09|48.94(38.09| 74 | 54 |-25.06|-15.91| 130 |1.52
4930.21 -28.75 | 33.72 |45.43|35.34|50.39(40.30| 74 | 54 |-23.61|-13.70| 189 |1.32
5648.92 -28.54 | 3430 |44.08 |33.41|49.84(39.17| 74 | 54 |-24.16(-14.83|327 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2488.73 -31.25 | 28.49 |46.65|36.17|43.89(33.41| 74 | 54 |-30.11|-20.59| 352 |1.45
2961.35 -31.00 | 30.25 |45.00 |34.65|44.25(33.90| 74 | 54 |-29.75|-20.10| 281 |1.59
3432.88 -30.37 | 30.92 |44.81|33.81|45.36(34.36| 74 | 54 |-28.64|-19.64| 175 |1.73
4264.01 -29.58 | 32.60 |44.89 |34.15|47.91(37.17| 74 | 54 |-26.09|-16.83| 29 |1.98
4917.29 -28.77 | 33.68 | 44.48 |34.32|49.39(39.23| 74 | 54 |-24.61|-14.77| 347 |2.18
5463.64 | -28.58 | 34.27 |42.96 |32.86|48.65(38.55| 74 | 54 |-25.35|-15.45| 49 |2.34
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT40_CH46
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 34.08 | 86.59 | 76.04 |92.06|81.51| -- -- -- -- 201 | 1.58
10460.00 | -26.47 | 38.00 |42.47 |32.20 [54.00|43.73| 74 | 54 |-20.00|-10.27 | 213 |1.43
15690.00 | -23.90 | 37.63 |32.51|21.61(46.25|35.35| 74 | 54 |-27.75|-18.65| 91 |1.53
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5230.00 (F) | -28.62 | 34.08 |85.37 | 75.22|90.84|80.69| -- -- - - |101 |1.47
10460.00 | -26.47 | 38.00 |42.37 |[31.74(53.90|43.27| 74 | 54 |-20.10|-10.73| 265 |1.42
15690.00 | -23.90 | 37.63 |32.48 |21.50(46.22|35.24| 74 | 54 |-27.78|-18.76| 192 | 1.57
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT80_CH42
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2752.80 -31.11 | 29.46 |46.32 |35.77|44.67|34.12| 74 | 54 |-29.33|-19.88| 201 |1.97
2968.24 | -31.00 | 30.28 | 46.08 | 35.47 |45.36|34.75| 74 | 54 |-28.64|-19.25| 105 |1.91
3624.11 -30.17 | 31.40 |44.94 |34.61|46.17|3584| 74 | 54 |-27.83|-18.16| 160 |1.71
4031.95 -29.84 | 32.60 |45.10 |34.79|47.86|3755| 74 | 54 |-26.14|-16.45| 85 |1.59
4833.78 -28.88 | 33.47 |44.62|33.73|49.20(38.31| 74 | 54 |-24.80|-15.69| 227 |1.35
5649.99 -28.54 | 34.30 |43.80|33.18|49.56(38.94| 74 | 54 |-24.44|-15.06|339 |1.11
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2504.68 -31.24 | 2852 |46.23 |35.63|43.51(3291| 74 | 54 |[-30.49|-21.09| 228 |1.45
3253.25 -30.62 | 30.70 |44.75|34.71|44.83(34.79| 74 | 54 |-29.17|-19.21| 132 |1.68
3650.17 -30.15 | 31.48 |44.10 | 34.06 |45.43(35.39| 74 | 54 |-28.57|-18.61| 252 |1.80
4287.98 -29.56 | 32.60 |44.33 |34.24|47.37|37.28| 74 | 54 |-26.63|-16.72| 136 |1.99
4756.44 | -28.99 | 33.27 |44.42 |33.94|48.70|38.22| 74 | 54 |-25.30|-15.78| 29 |2.13
5831.03 -28.51 | 34.30 |43.89 |33.54|49.68(39.33| 74 | 54 |-24.32|-14.67| 266 |2.45
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT80_CH42
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5210.00 (F) | -28.62 | 34.07 |83.65|73.43(89.10|78.88| -- -- - - | 278(1.43
10420.00 | -26.51 | 38.00 |42.43 |31.70 53.92|43.19| 74 54 |-20.08|-10.81| 203 |1.51
15630.00 | -23.90 | 37.72 |31.96 |20.99 |45.78(34.81| 74 54 |-28.22(-19.19| 240 |1.50
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5210.00 (F) | -28.62 | 34.07 |84.40 |73.55|89.85|79.00| -- -- - - | 166 |1.47
10420.00 | -26.51 | 38.00 |41.88 |31.62|53.37(43.11| 74 54 |-20.63|-10.89| 248 |1.50
15630.00 | -23.90 | 37.72 |[31.99 |21.37|45.81(35.19| 74 54 |-28.19|-18.81| 341 |1.54
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.1G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT80_CH42
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2752.17 -31.11 | 29.46 |45.82|35.35|44.17|33.70| 74 | 54 |[-29.83|-20.30| 320 |1.97
2957.03 -31.00 | 30.24 | 46.11 | 35.28 |45.34|34.51| 74 | 54 |-28.66|-19.49| 193 |1.91
3664.82 -30.14 | 3152 | 4587 [35.02|47.26(36.41| 74 | 54 |-26.74|-17.59| 186 |1.70
4239.94 -29.61 | 32.60 |44.97 |34.80|47.96|37.79| 74 | 54 |-26.04|-16.21| 298 |1.53
4758.22 -28.98 | 33.27 |44.78 |34.33|49.07(38.62| 74 | 54 |-24.93|-15.38| 60 |1.37
5451.63 -28.58 | 34.26 |43.62[33.17|49.30(38.85| 74 | 54 |-24.70|-15.15| 118 |1.16
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2867.41 -31.05 | 29.89 |45.19 |34.61|44.04(33.46| 74 | 54 |-29.96|-20.54| 40 |1.56
3250.90 -30.63 | 30.70 |45.34 |34.61|45.41(34.69| 74 | 54 |-28.59|-19.32| 149 |1.68
3618.84 -30.18 | 31.38 |44.89 |34.56 |46.09(35.76| 74 | 54 |-27.91|-18.24| 58 |1.79
4257.16 -29.59 | 32.60 |45.04 |34.79|48.05(37.80| 74 | 54 |-25.95|-16.20| 130 |1.98
4801.73 -28.93 | 33.38 |44.77 |34.40|49.23(38.86| 74 | 54 |-24.77|-15.14| 211 |2.14
5572.24 -28.56 | 34.30 | 44.02 | 33.11 |49.76|38.85| 74 | 54 |-24.24|-15.15| 238 |2.37
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.1G

802.11ac - HT80_CH42
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5210.00 (F) | -28.62 | 34.07 |83.39|72.47|88.84|77.92| -- -- - - | 272|145
10420.00 | -26.51 | 38.00 |42.53 |31.79(54.02|43.28| 74 | 54 |-19.98|-10.72| 351 |1.43
15630.00 | -23.90 | 37.72 |31.80 |21.58 (45.62|35.40| 74 | 54 |-28.38|-18.60| 189 |1.41
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5210.00 (F) | -28.62 | 34.07 |83.34|73.17 |88.79|78.62| -- -- - - 211|141
10420.00 | -26.51 | 38.00 |42.51 |31.65|54.00|43.14| 74 | 54 |-20.00|-10.86| 10 |1.47
15630.00 | -23.90 | 37.72 | 31.09 [21.06 [44.91|34.88| 74 | 54 |-29.09|-19.12| 272 |1.48
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode:
802.11a_CH149
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2631.05 -31.17 | 29.00 | 45.04 | 34.20|42.87|32.03| 74 | 54 |-31.13|-21.97|214(2.30
2944.48 -31.01 | 30.19 |45.42 | 34.95|44.60|34.13| 74 | 54 |-29.40|-19.87| 211 |1.92
3508.67 -30.26 | 31.03 | 45.11 [35.05|45.87(3581| 74 | 54 |-28.13|-18.19|307 |1.75
4009.14 -29.86 | 32.60 |44.26 |33.51|47.00(36.25| 74 | 54 |[-27.00|-17.75| 100 |1.60
5123.98 -28.64 | 34.00 |44.49 |34.23|49.85(3959| 74 | 54 |-24.15|-14.41| 48 |1.26
5926.27 -28.49 | 34.30 |43.93[32.97|49.74(38.78| 74 | 54 |-24.26|-15.22| 15 |1.19
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2847.19 -31.06 | 29.82 |45.60 |34.91|44.36(33.67| 74 | 54 |-29.64(-20.33| 112 |1.34
3662.50 -30.14 | 3152 |44.71|34.42|46.09(3580| 74 | 54 |[-27.91|-18.20| 53 |1.80
3804.34 -30.03 | 31.97 |44.21|33.44|46.16(35.39| 74 | 54 |-27.84|-18.61|202 |1.84
4276.82 -29.57 | 32.60 |44.34|34.09|47.37|37.12| 74 | 54 |-26.63|-16.88| 97 |1.98
5281.97 -28.61 | 34.12 |43.87 |33.19(49.39(38.71| 74 | 54 |-24.61|-15.29| 284 |2.28
5623.02 -28.55 | 34.30 |43.63|33.02|49.38(38.77| 74 | 54 |-24.62|-15.23| 279 |2.38
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G
802.11a_CH149
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 | 34.30 |87.13 |78.23|92.90|84.00| -- -- - - 15 |1.41
11490.00 | -26.18 | 38.99 |39.06 |29.06|51.86|41.86| 74 | 54 |-22.14|-12.14| 295 |1.48
17235.00 | -22.80 | 4252 |32.38 (21.44(52.10|41.16| 74 | 54 |-21.90|-12.84| 165 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 | 34.30 |86.91 | 76.66 |92.68|82.43| -- -- - - | 277|152
11490.00 | -26.18 | 38.99 |39.65|29.48|52.45(42.28| 74 | 54 |-21.55|-11.72| 64 |1.54
17235.00 | -22.80 | 42.52 |31.90 |21.15(51.62|40.87| 74 | 54 |-22.38|-13.13| 26 |1.44
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode:
802.11a_CH157
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2732.54 -31.12 | 29.38 | 45.46 | 34.78 |43.72|33.04| 74 | 54 |-30.28|-20.96| 213 |2.21
3078.02 -30.87 | 30.49 |45.05|34.71|44.67|34.33| 74 | 54 |-29.33|-19.67| 213 |1.88
3741.88 -30.08 | 31.77 |45.28 |35.25|46.97(36.94| 74 | 54 |-27.03|-17.06| 104 |1.68
4259.39 -29.59 | 32.60 |44.32|33.88|47.33(36.89| 74 | 54 |-26.67|-17.11| 98 |1.52
4907.16 -28.78 | 33.66 |44.49 |34.27|49.36(39.14| 74 | 54 |-24.64|-14.86| 316 |1.33
5574.48 -28.56 | 34.30 |43.66 |33.21[49.40(38.95| 74 | 54 |-24.60|-15.05| 10 |1.04
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2964.50 -31.00 | 30.26 |45.36 |35.04|44.62(34.30| 74 | 54 |-29.38|-19.70| 110 |1.68
3801.44 -30.03 | 31.96 |44.86|34.41|46.79(36.34| 74 | 54 |-27.21|-17.66| 203 |1.84
4272.98 -29.58 | 32.60 |45.43|34.73|48.45(37.75| 74 | 54 |-2555|-16.25| 85 |1.98
4796.31 -28.93 | 33.37 |44.93|34.92(49.37(39.36| 74 | 54 |-24.63|-14.64|191 |2.14
5116.07 -28.64 | 33.99 |44.44 |33.73|49.79(39.08| 74 | 54 |-24.21|-14.92| 287 |2.23
5288.19 -28.61 | 34.13 | 43.67 |33.5249.19(39.04| 74 | 54 |-24.81|-14.96| 283 |2.37
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:.Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 222 of 420

Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G
802.11a_CH157
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5785.00 (F) | -28.52 34.30 | 87.10|76.22|92.88|82.00| -- -- -- -- 351 |1.53
11570.00 | -26.16 | 39.04 |39.92(29.90|52.80|42.78| 74 54 |-21.20|-11.22| 315 |1.42
17355.00 | -22.73 | 43.55 |30.35|20.11 |51.17[40.93| 74 54 |-22.83|-13.07| 182 |1.50
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5785.00 (F) | -28.52 3430 | 87.11|76.15(92.89|81.93| -- -- -- -- 338 | 1.54
11570.00 | -26.16 | 39.04 |40.23|29.85|53.11|42.73| 74 54 |-20.89|-11.27 | 106 | 1.44
17355.00 | -22.73 | 43.55 |30.32|19.85|51.14(40.67| 74 54 |-22.86|-13.33| 121 |1.58
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature:

Frequency Range:

23°C

1 GHz - 25 GHz

Humidity:

70 %RH

Tested Mode:

5.8G

802.11a_CH165

Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2322.69 -31.39 | 28.29 |45.87|35.11|42.77(32.01| 74 | 54 |-31.23|-21.99|218 |2.11
2874.25 -31.05 | 29.92 |46.30 |35.76 |45.18(34.64| 74 | 54 |-28.82(-19.36|212 |1.94
3248.84 -30.63 | 30.70 |45.44 |35.30|4551(3537| 74 | 54 |-28.49|-18.63| 211 |1.83
4201.13 -29.65 | 32.60 |45.58 |34.59|48.53(37.54| 74 | 54 |-25.47|-16.46| 99 |1.54
4733.07 -29.02 | 33.21 |44.94|33.97|49.13(38.16| 74 | 54 |-24.87|-15.84| 252 |1.38
5264.95 -28.61 | 34.11 |43.39[32.95|48.89(38.45| 74 | 54 |-2511|-1555| 6 |1.21
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2516.56 -31.23 | 28.56 |45.23 |34.83|42.56(32.16| 74 | 54 |-31.44|-21.84| 116 |1.44
2969.72 -31.00 | 30.28 |45.99 |35.87|45.28(35.16| 74 | 54 |-28.72|-18.84| 111 |1.59
3617.01 -30.18 | 31.37 |44.53|33.59|45.73(34.79| 74 | 54 |-28.27|-19.21| 25 |1.79
4188.93 -29.67 | 32.60 |44.21 |34.09|47.14|37.02| 74 | 54 |-26.86|-16.98| 199 |1.96
4902.46 -28.79 | 33.65 |44.28 |33.39(49.13(38.24| 74 | 54 |-24.87|-15.76| 89 |2.17
5107.29 -28.64 | 33.99 |44.04 |33.35|49.38(38.69| 74 | 54 |-24.62|-15.31|286 |2.24
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G
802.11a_CH165
(Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5825.00 (F) | -28.51 | 34.30 |86.92|77.88|92.71|83.67| -- -- - - | 212|154
11650.00 | -26.14 | 39.09 |40.15|29.78|53.10|42.73| 74 54 |-20.90|-11.27 | 153 | 1.56
17475.00 | -22.66 | 44.59 |29.94 |19.21|51.86(41.13| 74 54 |-22.14|-12.87| 244 |1.48
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5825.00 (F) | -28.51 | 34.30 |86.89 |76.83|92.68|82.62| -- -- - - |277|151
11650.00 | -26.14 | 39.09 | 40.58 |30.12|53.53|43.07| 74 54 |-20.47|-10.93| 133 |1.49
17475.00 | -22.66 | 44.59 |29.48 |19.05|51.40(40.97| 74 54 |-22.60(-13.03| 124 |1.57
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001

FCC ID : AHL-ALMONDS3S
Page: 225 of 420
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Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH149
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2623.36 -31.18 | 28.97 | 46.44 | 36.12 |44.23|33.91| 74 | 54 |-29.77|-20.09| 15 |2.08
2971.83 -31.00 | 30.29 |44.84 |34.48|44.13|33.77| 74 | 54 |-29.87|-20.23| 210 |1.91
3662.01 -30.14 | 3152 |44.34|33.81|45.72(35.19| 74 | 54 |-28.28|-18.81| 105 |1.70
4197.42 -29.66 | 32.60 |44.31|33.76|47.25(36.70| 74 | 54 |-26.75|-17.30| 99 |1.54
4954.99 -28.72 | 33.78 |44.58 |33.60|49.64(38.66| 74 | 54 |-24.36|-15.34| 18 |1.31
5402.57 -28.59 | 34.22 |43.43[33.32|49.06(38.95| 74 | 54 |-24.94|-15.05| 159 |1.18
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2959.45 -31.00 | 30.24 |45.20 |34.58|44.44(33.82| 74 | 54 |-29.56|-20.18| 10 |1.47
3524.01 -30.25 | 31.08 |43.75|33.44|44.58(34.27| 74 | 54 |-29.42|-19.73| 202 |1.76
3661.38 -30.14 | 3152 |45.09 |34.97 |46.46(36.34| 74 | 54 |-27.54|-17.66| 305 |1.80
4238.96 -29.61 | 32.60 |43.36[33.00|46.35(3599| 74 | 54 |-27.65|-18.01| 96 |1.97
4958.24 -28.72 | 33.79 | 43.96 | 33.89|49.03(38.96| 74 | 54 |-24.97|-15.04| 188 |2.19
5456.16 -28.58 | 34.26 | 44.68 | 34.21|50.37(39.90| 74 | 54 |-23.63|-14.10| 282 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH149
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5745.00 (F) | -28.53 34.30 | 87.38|78.03(93.15|83.80| -- -- -- -- 37 |1.40
11490.00 | -26.18 | 38.99 |39.9529.22|52.75|42.02| 74 54 |-21.25|-11.98| 191 |1.57
17235.00 | -22.80 | 42.52 |31.64 |21.41|51.36(41.13| 74 54 |-22.64|-12.87| 118 |1.41
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5745.00 (F) | -28.53 | 34.30 |86.98 |76.09|92.75|81.86| -- -- - - | 247 |1.49
11490.00 | -26.18 | 38.99 | 39.77 | 29.66 |52.57 |42.46| 74 54 |-21.43|-11.54| 69 |1.58
17235.00 | -22.80 | 42.52 |31.89 |21.29|51.61(41.01| 74 54 |-22.39(-12.99| 92 |1.43
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH157
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2309.40 -31.40 | 28.27 | 46.00 | 35.18 |42.87(32.05| 74 | 54 |-31.13|-21.95| 12 |2.11
3073.91 -30.88 | 30.49 | 44.40 | 33.62|44.01|33.23| 74 | 54 |-29.99|-20.77| 35 |1.88
3957.82 -29.90 | 3246 |44.41|34.26|46.97(36.82| 74 | 54 |-27.03|-17.18| 221 |1.61
4272.17 -29.58 | 32.60 |43.88[33.02|46.90(36.04| 74 | 54 |-27.10|-17.96| 183 |1.52
4901.36 -28.79 | 33.64 |44.07 |33.76|48.92(38.61| 74 | 54 |-25.08|-15.39| 151 |1.33
5516.54 -28.57 | 34.30 |43.24 |33.07|48.97(38.80| 74 | 54 |-25.03|-15.20| 268 |1.15
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2297.65 -31.41 | 28.26 |46.32|36.07|43.17(32.92| 74 | 54 |-30.83|-21.08| 242 |1.29
2872.03 -31.05 | 29.91 |45.29 |34.86|44.16(33.73| 74 | 54 |-29.84|-20.27 | 340 | 1.56
3409.92 -30.40 | 30.89 |44.99 |34.32|45.48(34.81| 74 | 54 |-28.52|-19.19|199 |1.72
4408.87 -29.43 | 32.60 |44.71|34.06|47.88(37.23| 74 | 54 |-26.12|-16.77| 320 |2.02
4816.14 -28.91 | 33.42 |45.88|35.07 |50.40(39.59| 74 | 54 |-23.60|-14.41| 31 |2.14
5126.09 -28.64 | 34.00 | 44.51 |34.26|49.87(39.62| 74 | 54 |-24.13|-14.38| 6 |2.24
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH157
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5785.00 (F) | -28.52 | 34.30 |87.93|77.71|93.71|83.49| -- -- - - 191 (1.45
11570.00 | -26.16 | 39.04 |40.73|29.82|53.61|42.70| 74 54 |-20.39|-11.30 | 246 | 1.55
17355.00 | -22.73 | 43.55 |30.50 [20.23|51.32(41.05| 74 54 |-22.68|-12.95| 111 |1.42
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5785.00 (F) | -28.52 | 34.30 |87.53|76.92|93.31|82.70| -- -- - - |310(1.43
11570.00 | -26.16 | 39.04 |40.44 |29.58 |53.32|42.46| 74 54 |-20.68|-11.54 | 208 | 1.58
17355.00 | -22.73 | 43.55 |30.64 |19.87 |51.46[40.69| 74 54 |-22.54(-13.31| 337 |1.60
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH165
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2147.58 -31.53 | 28.08 |46.23 |35.91|42.78|32.46| 74 | 54 |-31.22|-21.54| 253 |2.18
2643.37 -31.17 | 29.04 | 45.56 | 35.23|43.44(33.11| 74 | 54 |-30.56|-20.89| 81 |2.01
2971.25 -31.00 | 30.29 |45.09 |34.56|44.38(33.85| 74 | 54 |-29.62|-20.15| 41 |1.91
3512.97 -30.26 | 31.04 |44.99 |34.92 (4577|3570 74 | 54 |-28.23|-18.30| 173 |1.75
4279.02 -29.57 | 32.60 |44.12 |33.52|47.15(36.55| 74 | 54 |-26.85|-17.45| 218 |1.52
4788.68 -28.94 | 33.35 |45.00 |34.54|49.40(38.94| 74 | 54 |-24.60|-15.06| 22 |1.36
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2193.20 -31.49 | 28.13 |45.23(35.14|41.87|31.78| 74 | 54 |-32.13|-22.22| 226 |1.25
2762.56 -31.10 | 29.50 |45.04 |34.78|43.43(33.17| 74 | 54 |-30.57|-20.83| 165 |1.53
3749.91 -30.07 | 31.80 |44.10 |33.98|45.83(3571| 74 | 54 |-28.17|-18.29| 153 |1.82
4208.03 -29.65 | 32.60 |44.53|34.34|47.48(37.29| 74 | 54 |-26.52|-16.71| 349 |1.96
5077.85 -28.65 | 33.96 | 44.05|33.54|49.37(38.86| 74 | 54 |-24.63|-15.14| 201 |2.22
5488.96 -28.57 | 34.29 |43.12 |32.98|48.84(38.70| 74 | 54 |-25.16|-15.30| 49 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH165
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5825.00 (F) | -28.51 | 34.30 |89.22|79.69|95.01|85.48| -- -- - - 104 |1.44
11650.00 | -26.14 | 39.09 |40.05|29.55|53.00(42.50| 74 | 54 |-21.00|-11.50 | 353 [1.45
17475.00 | -22.66 | 44.59 |29.21|19.20 (51.13|41.12| 74 | 54 |-22.87|-12.88| 356 |1.46
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5825.00 (F) | -28.51 34.30 | 88.54|78.28 94.33|84.07| -- -- -- -- 280 | 1.56
11650.00 | -26.14 | 39.09 |40.57 |29.64|53.52|4259| 74 | 54 |-20.48|-11.41| 14 [1.43
17475.00 | -22.66 | 44.59 |30.16 |19.46 [52.08|41.38| 74 | 54 |-21.92|-12.62| 92 |1.56
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH149
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2271.78 -31.43 | 28.23 | 4558 |35.5142.38(32.31| 74 | 54 |-31.62|-21.69| 219 |2.12
2749.42 -31.11 | 29.45 | 4559 |34.62|43.93|32.96| 74 | 54 |[-30.07|-21.04| 317 [1.98
2863.98 -31.05 | 29.88 |45.87 |35.43|44.70(34.26| 74 | 54 |-29.30(-19.74|212 |1.94
3664.50 -30.14 | 3152 |44.03 |33.45|45.42(34.84| 74 | 54 |-28.58|-19.16| 42 |1.70
3942.12 -29.92 | 3241 |44.46|33.85|46.96(36.35| 74 | 54 |-27.04|-17.65| 101 |1.62
4911.86 -28.78 | 33.67 |43.19 32.99|48.08(37.88| 74 | 54 |[-25.92|-16.12| 292 |1.33
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2408.64 -31.32 | 28.39 |45.89 [35.78|42.96(32.85| 74 | 54 |[-31.04|-21.15| 117 |1.42
2613.28 -31.18 | 28.93 | 4591 |35.63|43.66(33.38| 74 | 54 |[-30.34|-20.62| 115 |1.48
3611.09 -30.18 | 31.36 |44.3233.81|45.49(3498| 74 | 54 |-28.51|-19.02| 305 |1.78
3847.44 -29.99 | 32.11 |43.80[33.23|45.92(3535| 74 | 54 |-28.08|-18.65| 201 |1.85
4292.80 -29.55 | 32.60 | 44.44 |33.56 |47.49(36.61| 74 | 54 |-26.51|-17.39| 197 |1.99
5109.38 -28.64 | 33.99 |44.76 | 34.23|50.11(39.58| 74 | 54 |-23.89|-14.42| 286 |2.23
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH149
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5745.00 (F) | -28.53 | 34.30 |87.70 | 79.01 |93.47|84.78| -- -- - - 324|160
11490.00 | -26.18 | 38.99 |39.7529.13|52.55|41.93| 74 54 |-21.45|-12.07 | 135 | 1.47
17235.00 | -22.80 | 42.52 |31.40 |21.23|51.12(40.95| 74 54 |-22.88|-13.05| 329 |1.60
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5745.00 (F) | -28.53 | 34.30 |87.02|76.54|92.79|82.31| -- -- - - 180 (156
11490.00 | -26.18 | 38.99 |39.45|29.23|52.25|42.03| 74 54 |-21.75|-11.97 | 148 |1.45
17235.00 | -22.80 | 42.52 |31.52 |21.46|51.24|41.18| 74 54 |-22.76|-12.82| 109 |1.50
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH157
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2863.09 -31.05 | 29.88 | 45.46 | 34.58 |44.29(33.41| 74 | 54 |-29.71|-20.59 | 212 |2.04
3281.45 -30.58 | 30.74 | 44.57 | 34.02|44.73|34.18| 74 | 54 |-29.27|-19.82| 209 |1.82
3652.31 -30.15 | 31.49 |43.94 |33.58|45.28(34.92| 74 | 54 |-28.72|-19.08| 105 |1.70
4269.64 -29.58 | 32.60 |44.28 |33.69|47.30(36.71| 74 | 54 |-26.70|-17.29| 97 |1.52
4674.19 -29.10 | 33.05 |44.11|33.70|48.07|37.66| 74 | 54 |-25.93|-16.34| 158 |1.40
5277.53 -28.61 | 34.12 |43.40|33.03|48.91(3854| 74 | 54 |-25.09|-15.46| 6 |1.22
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2288.02 -31.41 | 28.25 |4593[35.02|42.76(31.85| 74 | 54 |-31.24|-22.15| 30 |1.39
2979.74 -30.99 | 30.32 |45.24 |34.66|44.57(33.99| 74 | 54 |-29.43|-20.01| 110 |1.59
3826.29 -30.01 | 32.04 |44.17 |33.38|46.20(35.41| 74 | 54 |-27.80|-18.59| 307 |1.85
4278.16 -29.57 | 32.60 |44.55 |34.24|47.58(37.27| 74 | 54 |-26.42|-16.73| 197 |1.98
4991.33 -28.67 | 33.88 |44.17 |33.32|49.37|38.52| 74 | 54 |-24.63|-15.48| 188 |2.20
5513.87 -28.57 | 34.30 |44.43|33.99|50.16(39.72| 74 | 54 |-23.84|-14.28| 281 |2.33
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH157
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5785.00 (F) | -28.52 | 34.30 |87.72|77.22|93.50|83.00| -- -- - - 192 (1.48
11570.00 | -26.16 | 39.04 | 40.55|29.76 |53.43|42.64| 74 54 |-20.57|-11.36| 357 | 1.40
17355.00 | -22.73 | 43.55 |30.85|19.98|51.67(40.80| 74 54 |-22.33|-13.20| 199 |1.47
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5785.00 (F) | -28.52 34.30 |86.81|76.61|92.59|82.39| -- -- -- -- 312 | 1.59
11570.00 | -26.16 | 39.04 |40.61 |29.87 |53.49(42.75| 74 54 |-20.51|-11.25| 296 |1.59
17355.00 | -22.73 | 43.55 |30.58 |19.78 |51.40(40.60| 74 54 |-22.60(-13.40| 171 |1.57
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT20_CH165
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1819.37 -31.95 | 27.28 |46.11 |35.17 |41.44|30.50| 74 | 54 |-32.56|-23.50| 325 |2.25
2497.24 -31.24 | 28.50 | 45.95|35.9443.20(33.19| 74 | 54 |-30.80|-20.81| 217 |2.05
2868.11 -31.05 | 29.90 |46.15 |35.47 |45.00(34.32| 74 | 54 |-29.00(-19.68| 12 |1.94
3506.98 -30.27 | 31.02 |44.68 |34.20|45.43(3495| 74 | 54 |-28.57|-19.05| 106 |1.75
4202.52 -29.65 | 32.60 |44.22 |33.59|47.17(36.54| 74 | 54 |-26.83|-17.46| 97 |1.54
5044.43 -28.65 | 33.94 |44.52|34.08|49.80(39.36| 74 | 54 |-24.20|-14.64| 322 |1.29
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1818.97 -31.95 | 27.28 |46.98 [36.72|42.31(32.05| 74 | 54 |-31.69|-21.95| 36 |1.25
2444.02 -31.29 | 28.43 |47.37 |37.27|44.52(34.42| 74 | 54 |-29.48|-19.58| 118 |1.43
2943.80 -31.01 | 30.18 |46.09 [35.80|45.26(34.97| 74 | 54 |-28.74|-19.03| 11 |1.58
3611.42 -30.18 | 31.36 |44.52 |33.54|45.69(34.71| 74 | 54 |-28.31|-19.29| 105 |1.78
4287.66 -29.56 | 32.60 | 44.82 |34.13|47.86|37.17| 74 | 54 |-26.14|-16.83| 198 | 1.99
5042.37 -28.65 | 33.93 |43.96 | 33.16 |49.24|38.44| 74 | 54 |-24.76|-15.56| 287 |2.21
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT20_CH165
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5825.00 (F) | -28.51 | 34.30 |86.93|78.99|92.72|84.78| -- -- - - 126 |1.54
11650.00 | -26.14 | 39.09 |40.79 |30.21 |53.74|43.16| 74 54 |-20.26|-10.84| 100 | 1.43
17475.00 | -22.66 | 44.59 |29.50 |19.40 |51.42(41.32| 74 54 |-22.58|-12.68| 164 |1.45
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5825.00 (F) | -28.51 | 34.30 |86.14 |76.85|91.93|82.64| -- -- - - 270|153
11650.00 | -26.14 | 39.09 |40.50 |29.97 |53.45(42.92| 74 54 |-20.55|-11.08| 109 |1.53
17475.00 | -22.66 | 44.59 |29.18 |18.99 |51.10(40.91| 74 54 |-22.90(-13.09| 210 |1.50
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH151
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2308.62 -31.40 | 28.27 | 46.30 | 36.13|43.17(33.00| 74 | 54 |-30.83|-21.00| 345 |2.11
2431.93 -31.30 | 28.42 | 46.72 | 36.23|43.84|33.35| 74 | 54 |-30.16|-20.65| 107 |2.07
3039.04 -30.92 | 30.45 | 4556 |34.95|45.08(34.47| 74 | 54 |-28.92|-19.53| 232 |1.89
3707.81 -30.10 | 31.66 |45.79 [35.19|47.35(36.75| 74 | 54 |-26.65|-17.25| 28 |1.69
4256.75 -29.59 | 32.60 |45.40 |34.85|48.41|37.86| 74 | 54 |-25.59|-16.14| 235 |1.52
4891.43 -28.81 | 33.62 |44.06 |33.36|48.87(38.17| 74 | 54 |-25.13|-15.83| 171 |1.33
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2301.98 -31.40 | 28.26 |46.16 |36.08|43.02(32.94| 74 | 54 |-30.98|-21.06| 21 |1.39
3082.42 -30.86 | 30.50 |42.27[31.95|41.90(31.58| 74 | 54 |-32.10|-22.42| 126 |1.62
3664.66 -30.14 | 3152 |43.70 | 33.03|45.09(34.42| 74 | 54 |-28.91|-19.58| 169 |1.80
4121.78 -29.74 | 32.60 |45.19 |35.16|48.05(38.02| 74 | 54 |-25.95|-15.98| 228 |1.94
4819.05 -28.90 | 33.43 |43.68 |32.97|48.21|37.50| 74 | 54 |-25.79|-16.50 | 240 |2.15
5513.94 -28.57 | 34.30 |43.52|32.80(49.25(38.53| 74 | 54 |-24.75|-15.47| 126 |2.35
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT40_CH151
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.96 |77.56|93.74|83.34| -- -- - - | 176 [1.59
11510.00 | -26.18 | 39.01 |40.12|29.26|52.95|42.09| 74 | 54 |-21.05|-11.91| 37 [1.60
17265.00 | -22.78 | 42.78 |32.03 [21.15(52.03|41.15| 74 | 54 |-21.97|-12.85| 222 |1.48
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 3430 |86.86|75.95|92.64|81.73| -- -- -- -- 93 |1.55
11510.00 | -26.18 | 39.01 |40.09 |29.24|52.92|42.07| 74 | 54 |-21.08|-11.93 240 |1.40
17265.00 | -22.78 | 42.78 |31.01 |20.70 [51.01|40.70| 74 | 54 |-22.99|-13.30| 147 | 1.44
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.

SR

No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,

Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 239 of 420

Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH159
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2391.45 -31.33 | 28.37 |46.19 | 35.33|43.23|32.37| 74 | 54 |-30.77|-21.63| 228 |2.08
2857.07 -31.05 | 29.86 | 44.94 |33.94|43.74(32.74| 74 | 54 |-30.26|-21.26| 55 |1.94
3612.99 -30.18 | 31.36 |43.79 |32.83|44.97|34.01| 74 | 54 |-29.03|-19.99| 310 |1.72
4223.16 -29.63 | 32.60 |44.24 |34.16|47.21|37.13| 74 | 54 |-26.79|-16.87| 316 |1.53
4649.84 -29.13 | 3299 |44.35|33.81|48.21|37.67| 74 | 54 |-25.79|-16.33| 96 |1.41
5018.53 -28.66 | 33.91 |43.68|32.71|48.94(37.97| 74 | 54 |-25.06|-16.03| 17 |1.29
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2268.36 -31.43 | 28.22 |46.69 |36.01|43.48(32.80| 74 | 54 |-30.52|-21.20| 89 |1.38
2496.90 -31.24 | 2850 |44.73 |34.07|41.98(31.32| 74 | 54 |-32.02|-22.68| 157 |1.45
2849.24 -31.06 | 29.83 |46.26 |35.84 |45.03(34.61| 74 | 54 |-28.97|-19.39| 291 |1.55
4207.67 -29.65 | 32.60 |44.91|34.32|47.86(37.27| 74 | 54 |-26.14|-16.73| 171 |1.96
4771.15 -28.97 | 33.30 |44.02 |33.53|48.36|37.87| 74 | 54 |-25.64|-16.13| 109 |2.13
5264.34 -28.61 | 34.11 | 43.65|33.14|49.15|38.64| 74 | 54 |-24.85|-15.36| 18 |2.28
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT40_CH159
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 | 34.30 |87.72|77.49|93.50|83.27| -- -- - - 330141
11590.00 | -26.16 | 39.05 |39.94|29.48|52.84|42.38| 74 | 54 |-21.16|-11.62 | 227 |1.58
17385.00 | -22.71 | 43.81 |30.03 [19.40(51.13|40.50| 74 | 54 |-22.87|-13.50| 85 |1.56
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 | 34.30 |87.18 | 76.39|92.96|82.17| -- -- - - | 246 |1.48
11590.00 | -26.16 | 39.05 | 39.75|29.49 [52.65|42.39| 74 | 54 |-21.35|-11.61| 273 |1.60
17385.00 | -22.71 | 43.81 |30.42 |19.59 (51.52|40.69| 74 | 54 |-22.48|-13.31| 87 |1.56
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH151
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2761.56 -31.10 | 29.49 | 46.09 | 35.73 |44.48|34.12| 74 | 54 |-29.52|-19.88| 146 |1.97
3009.08 -30.97 | 30.41 |46.16 | 35.46 |45.60(34.90| 74 | 54 |-28.40|-19.10| 202 |1.90
4032.31 -29.84 | 32.60 |44.40 |34.33|47.16(37.09| 74 | 54 |-26.84|-16.91| 32 |1.59
4218.75 -29.63 | 32.60 |44.03 |33.41|47.00(36.38| 74 | 54 |[-27.00|-17.62| 27 |1.53
4757.23 -28.99 | 33.27 |43.86[33.03|48.14(37.31| 74 | 54 |-25.86|-16.69| 233 |1.37
4976.92 -28.69 | 33.84 |43.20|32.37|48.35(37.52| 74 | 54 |-25.65|-16.48| 102 |1.31
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2148.80 -31.53 | 28.08 |45.59 |34.71|42.14(31.26| 74 | 54 |-31.86|-22.74| 264 |1.34
2712.23 -31.13 | 29.31 |44.68 |34.30|42.86(32.48| 74 | 54 |-31.14|-21.52|338 |1.51
3459.98 -30.33 | 30.95 |45.33|35.05|45.95(35.67| 74 | 54 |-28.05|-18.33|197 |1.74
4022.41 -29.85 | 32.60 |43.66 |33.65|46.41(36.40| 74 | 54 |-27.59|-17.60| 284 |1.91
4426.65 -29.41 | 32.60 | 43.92 |33.07 |47.11|36.26| 74 | 54 |-26.89|-17.74| 151 |2.03
5007.71 -28.66 | 33.91 |43.60 |33.41|48.85(38.66| 74 | 54 |-25.15|-15.34| 104 |2.20
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT40_CH151
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.98|77.13|93.76|82.91| -- -- - - | 254|151
11510.00 | -26.18 | 39.01 |40.10 [29.34 (52.93|42.17| 74 | 54 |-21.07|-11.83| 248 |1.58
17265.00 | -22.78 | 42.78 | 31.59 [21.07 [51.59|41.07| 74 | 54 |-22.41|-12.93| 310 |1.47
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.05|76.43|92.83|82.21| -- -- - - |128 |1.41
11510.00 | -26.18 | 39.01 |40.18 [29.46 [53.01|42.29| 74 | 54 |-20.99|-11.71| 254 |1.42
17265.00 | -22.78 | 42.78 |31.96 [21.17 [51.96|41.17| 74 | 54 |-22.04|-12.83| 35 |1.49
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11n - HT40_CH159
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2558.68 -31.21 | 28.72 |46.12 | 35.48 |43.63|32.99| 74 | 54 |-30.37|-21.01| 252 |2.03
2859.97 -31.05 | 29.86 | 45.52 | 34.56 |44.33(33.37| 74 | 54 |-29.67|-20.63| 76 |1.94
3167.13 -30.74 | 30.60 |44.31|33.56|44.17(33.42| 74 | 54 |-29.83|-20.58| 25 |1.85
4152.02 -29.71 | 32.60 |44.78 |34.19|47.67|37.08| 74 | 54 |-26.33|-16.92| 179 |1.55
4656.51 -29.12 | 33.01 |44.13 33.53|48.01(37.41| 74 | 54 |-25.99|-16.59| 282 |1.40
5091.59 -28.64 | 33.97 |43.63[33.01|48.96(38.34| 74 | 54 |-25.04|-15.66| 263 |1.27
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2267.82 -31.43 | 28.22 |4531(35.23[42.10(32.02| 74 | 54 |-31.90|-21.98| 273 |1.38
2869.00 -31.05 | 29.90 |45091 |35.48|44.76(34.33| 74 | 54 |-29.24|-19.67| 78 |1.56
3712.64 -30.10 | 31.68 |43.91[33.33|45.49(3491| 74 | 54 |-28.51|-19.09| 36 |1.81
4282.91 -29.57 | 32.60 |45.08 |34.34|48.11|37.37| 74 | 54 |-25.89|-16.63| 63 |1.98
5094.39 -28.64 | 33.98 |43.69 |33.31(49.02(38.64| 74 | 54 |-24.98|-15.36| 241 |2.23
5461.54 -28.58 | 34.27 |43.21|32.8848.90(38.57| 74 | 54 |-25.10|-15.43| 359 |2.34
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11n - HT40_CH159
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5795.00 (F) | -28.52 | 34.30 |88.05|79.17 |93.83|84.95| -- -- - - | 142 |1.47
11590.00 | -26.16 | 39.05 | 40.48 |29.83(53.3842.73| 74 54 |-20.62|-11.27| 120 |1.55
17385.00 | -22.71 | 43.81 |29.87 |19.66 |50.97 [40.76| 74 54 |-23.03|-13.24| 216 |1.54
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5795.00 (F) | -28.52 | 34.30 |87.14 |76.55|92.92|82.33| -- -- - - | 220141
11590.00 | -26.16 | 39.05 |40.20 |29.50 |53.10(42.40| 74 54 |-20.90|-11.60| 167 |1.58
17385.00 | -22.71 | 43.81 |30.41 |19.54|51.51(40.64| 74 54 |-22.49(-13.36| 353 |1.47
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 245 of 420

Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH149
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2262.40 -31.44 | 28.21 |46.16 |35.71|42.94|32.49| 74 | 54 |-31.06|-21.51| 38 |2.12
2973.13 -30.99 | 30.30 |46.25|35.55|45.55(34.85| 74 | 54 |-28.45|-19.15| 130 |1.91
3478.64 | -30.30 | 30.97 | 44.39|33.73|45.06(34.40| 74 | 54 |-28.94(-19.60| 44 |1.76
4029.22 -29.84 | 32.60 |44.22 |34.15|46.98(36.91| 74 | 54 |-27.02|-17.09| 285 |1.59
4781.98 -28.95 | 33.33 |44.67 |34.35|49.05(38.73| 74 | 54 |-24.95|-15.27| 358 |1.37
5107.55 -28.64 | 33.99 |43.72|33.16|49.06(38.50| 74 | 54 |-24.94|-15.50| 207 |1.27
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2452.65 -31.28 | 28.44 |47.81|37.34|44.97(3450| 74 | 54 |-29.03|-19.50| 124 |1.44
3144.92 -30.78 | 30.57 |44.52 |34.36|44.32(34.16| 74 | 54 |-29.68|-19.84| 197 |1.64
3608.01 -30.18 | 31.35 |44.36 |34.09|4552(3525| 74 | 54 |-28.48|-18.75|218 |1.78
4049.87 -29.82 | 32.60 |43.90 |33.51|46.68(36.29| 74 | 54 |[-27.32|-17.71| 11 |1.91
4341.44 | -29.50 | 32.60 |44.47 |33.68|47.57|36.78| 74 | 54 |-26.43|-17.22| 241 |2.00
5028.25 -28.65 | 33.92 |44.03 |33.82(49.30(39.09| 74 | 54 |-24.70|-14.91| 101 |2.21
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH149
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 34.30 |89.11|78.31|94.88|84.08| -- -- -- -- 53 |1.58
11490.00 | -26.18 | 38.99 |39.33 |29.18(52.13(41.98| 74 | 54 |-21.87|-12.02| 237 |1.54
17235.00 | -22.80 | 4252 |32.62 |21.64(52.34|41.36| 74 | 54 |-21.66|-12.64| 273 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 34.30 |87.13|76.31|92.90|82.08| -- -- -- -- 338 | 1.48
11490.00 | -26.18 | 38.99 | 39.56 [29.13(52.36|41.93| 74 | 54 |-21.64|-12.07| 202 |1.41
17235.00 | -22.80 | 4252 |32.10(21.13(51.82|40.85| 74 | 54 |-22.18|-13.15| 28 |1.58
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH157
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2952.02 -31.00 | 30.22 |45.56 | 35.36 |44.77|34.57| 74 | 54 |-29.23|-19.43| 329 |1.91
3048.37 -30.91 | 30.46 |45.55|35.16 |45.10(34.71| 74 | 54 |-28.90|-19.29 | 264 | 1.89
3921.64 | -29.93 | 32.35 |44.19 |33.33/46.60|35.74| 74 | 54 |-27.40(-18.26| 6 |1.62
4239.91 -29.61 | 32.60 |43.91|33.47|46.90(36.46| 74 | 54 |-27.10|-17.54| 57 |1.53
4667.87 -29.11 | 33.03 |44.20 |33.65|48.13|37.58| 74 | 54 |-25.87|-16.42| 281 |1.40
5117.53 -28.64 | 33.99 |44.36 |33.48|49.71(38.83| 74 | 54 |-24.29|-15.17| 342 |1.26
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2314.07 -31.39 | 28.28 |45.82 [34.96|42.70(31.84| 74 | 54 |-31.30|-22.16| 166 |1.39
2738.24 | -31.12 | 29.40 |45.83|35.47|44.12|33.76| 74 | 54 |-29.88|-20.24| 334 |1.52
3071.51 -30.88 | 30.49 |4552 [34.70|45.13(34.31| 74 | 54 |-28.87|-19.69| 218 |1.62
3937.38 -29.92 | 3240 |4552(35.11|48.00(3759| 74 | 54 |-26.00|-16.41| 58 |1.88
4599.49 -29.20 | 32.86 | 44.61 |33.78|48.27|37.44| 74 | 54 |-25.73|-16.56 | 287 |2.08
5072.13 -28.65 | 33.96 | 44.17 | 33.45|49.48|38.76| 74 | 54 |-24.52|-15.24| 181 |2.22
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 248 of 420

Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH157
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5785.00 (F) | -28.52 34.30 | 89.89|79.28 |95.67|85.06| -- -- -- -- 220 |1.44
11570.00 | -26.16 | 39.04 |39.64 |29.58 |52.52|42.46| 74 | 54 |-21.48|-11.54| 57 |1.59
17355.00 | -22.73 | 43.55 | 30.58 [20.16 [51.40|40.98| 74 | 54 |-22.60|-13.02| 25 |1.41
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5785.00 (F) | -28.52 34.30 |87.73|76.93|93.51|82.71| -- -- -- -- 358 | 1.54
11570.00 | -26.16 | 39.04 |40.12 [29.72 (53.00|42.60| 74 | 54 |-21.00|-11.40| 89 |1.48
17355.00 | -22.73 | 43.55 |30.53 |19.78 (51.35|40.60| 74 | 54 |-22.65|-13.40| 136 |1.60
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH165
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2168.72 -31.51 | 28.10 |45.70 | 35.42|42.29(32.01| 74 | 54 |-31.71|-21.99| 137 |2.15
2797.06 -31.09 | 29.63 | 46.35|35.46 |44.89(34.00| 74 | 54 |-29.11|-20.00| 19 |1.96
3096.94 | -30.84 | 30.52 | 45.56 |35.40|45.23|35.07| 74 | 54 |-28.77|-18.93| 174 |1.87
4098.22 -29.76 | 32.60 |44.03 |33.11|46.87|3595| 74 | 54 |-27.13|-18.05| 329 |1.57
4701.87 -29.06 | 33.12 |44.91 |34.57|48.97(38.63| 74 | 54 |-25.03|-15.37| 23 |1.39
5054.90 -28.65 | 33.94 |44.39 |33.54|49.68(38.83| 74 | 54 |-24.32|-15.17| 94 |1.28
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2738.44 | -31.12 | 29.40 |44.77 |34.24|43.06|32.53| 74 | 54 |-30.94|-21.47|216 |1.52
2969.03 -31.00 | 30.28 |45.01 |34.33|44.30(33.62| 74 | 54 |-29.70|-20.38| 133 | 1.59
3241.85 -30.64 | 30.69 |44.04 |33.25|44.09(33.30| 74 | 54 |[-29.91|-20.70| 280 |1.67
4237.16 -29.61 | 32.60 |44.04 |33.62|47.03(36.61| 74 | 54 |-26.97|-17.39| 150 |1.97
4796.99 -28.93 | 33.37 |44.71|34.62|49.15(39.06| 74 | 54 |-24.85|-14.94| 130 |2.14
5102.37 -28.64 | 33.98 | 44.01 |33.07|49.35(38.41| 74 | 54 |-24.65|-15.59| 133 |2.23
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH165
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5825.00 (F) | -28.51 | 34.30 |87.67 | 77.41|93.46|83.20| -- -- - - 229|155
11650.00 | -26.14 | 39.09 | 39.81 |29.80 |52.76|42.75| 74 54 |-21.24|-11.25| 190 |1.59
17475.00 | -22.66 | 44.59 |29.41 |18.84|51.33(40.76| 74 54 |-22.67|-13.24| 157 |1.43
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5825.00 (F) | -28.51 | 34.30 |87.15|76.57 |92.94|82.36| -- -- - - | 149 |1.46
11650.00 | -26.14 | 39.09 |39.80 |29.71|52.75|42.66| 74 54 |-21.25|-11.34| 136 |1.43
17475.00 | -22.66 | 44.59 |29.30 |18.72|51.22(40.64| 74 54 |-22.78|-13.36| 311 |1.55
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH149
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2297.60 -31.41 | 28.26 |45.93 |35.56 |42.78(32.41| 74 | 54 |-31.22|-21.59| 41 |2.11
2944.98 -31.01 | 30.19 |44.92 |34.91|44.10(34.09| 74 | 54 |-29.90|-19.91| 211 |1.92
3231.42 -30.65 | 30.68 |44.59 |34.48 |44.62|3451| 74 | 54 |-29.38|-19.49| 166 |1.83
3613.33 -30.18 | 31.36 |44.32 |33.62|45.50(34.80| 74 | 54 |-28.50|-19.20| 134 |1.72
4738.61 -29.01 | 33.22 |44.14 |33.61|48.35(37.82| 74 | 54 |-25.65|-16.18| 223 |1.38
5111.74 -28.64 | 33.99 |43.35|32.93(48.70(38.28| 74 | 54 |-25.30|-15.72| 51 |1.27
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2637.29 -31.17 | 29.02 |45.39 |35.21|43.24(33.06| 74 | 54 |-30.76|-20.94| 183 |1.49
2932.35 -31.02 | 30.14 |4553 |34.61|44.66(33.74| 74 | 54 |-29.34|-20.26| 175 |1.58
3548.07 -30.23 | 31.15 |44.38 33.43|45.30(34.35| 74 | 54 |-28.70|-19.65| 356 |1.76
4249.98 -29.60 | 32.60 |44.77 |34.43|47.77|37.43| 74 | 54 |-26.23|-16.57|178 |1.97
5146.24 -28.63 | 34.02 |43.52 |33.3848.90(38.76| 74 | 54 |-25.10|-15.24| 182 |2.24
5406.12 -28.59 | 34.22 |43.67 |32.97|49.31|38.61| 74 | 54 |-24.69|-15.39| 150 |2.32
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH149
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 | 34.30 |88.28 | 78.52|94.05|84.29| -- -- - - | 141 |1.48
11490.00 | -26.18 | 38.99 |[39.56|29.31|52.36|42.11| 74 | 54 |-21.64|-11.89| 91 |1.54
17235.00 | -22.80 | 4252 |32.50 (21.79(52.22|41.51| 74 | 54 |-21.78|-12.49| 49 |1.40
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5745.00 (F) | -28.53 34.30 |88.11|78.10|93.88|83.87| -- -- -- -- 330 | 1.56
11490.00 | -26.18 | 38.99 |39.90 [29.41(52.70|42.21| 74 | 54 |-21.30|-11.79| 209 |1.56
17235.00 | -22.80 | 4252 |32.25(21.30(51.97|41.02| 74 | 54 |-22.03|-12.98| 164 |1.59
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH157
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2273.54 -31.43 | 28.23 |46.19 | 35.5542.99(32.35| 74 | 54 |-31.01|-21.65| 69 |2.12
2759.06 -31.11 | 29.48 | 45.82 | 35.56 |44.20(33.94| 74 | 54 |-29.80|-20.06 | 223 |1.97
3561.27 -30.22 | 31.20 |44.35|33.91|45.32(3488| 74 | 54 |-28.68|-19.12| 71 |1.73
4237.95 -29.61 | 32.60 |43.97 [33.33|46.96(36.32| 74 | 54 |-27.04|-17.68| 140 |1.53
4922.14 -28.76 | 33.70 |43.60 |32.75|48.53|37.68| 74 | 54 |-25.47|-16.32| 75 |1.32
5219.33 -28.62 | 34.08 |43.31[32.99|48.76(38.44| 74 | 54 |-25.24|-15.56| 281 |1.23
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1596.49 -32.32 | 26.53 |48.62[38.03|42.83(32.24| 74 | 54 |-31.17|-21.76| 169 |1.18
3082.11 -30.86 | 30.50 |45.58 [34.99|4521(34.62| 74 | 54 |-28.79|-19.38| 52 |1.62
3471.07 -30.31 | 30.97 |44.35|33.51(45.00(34.16| 74 | 54 |-29.00(-19.84| 239 |1.74
4259.98 -29.59 | 32.60 |44.94 |34.85|47.95(37.86| 74 | 54 |-26.05|-16.14| 312 |1.98
4688.54 -29.08 33.09 | 44.06 | 33.36 |48.07 |37.37| 74 54 |-25.93|-16.63 | 210 | 2.11
5284.39 -28.61 | 34.13 | 43.64 |32.67 |49.16(38.19| 74 | 54 |-24.84|-15.81| 100 |2.29
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH157
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5785.00 (F) | -28.52 34.30 | 88.40|79.2294.18|85.00| -- -- -- -- 159 | 1.57
11570.00 | -26.16 | 39.04 |39.81 |29.67 [52.69|42.55| 74 | 54 |-21.31|-11.45| 89 |1.51
17355.00 | -22.73 | 43.55 |30.77 [20.37 [51.59|41.19| 74 | 54 |-22.41|-12.81|128 |1.52
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5785.00 (F) | -28.52 34.30 | 85.05|74.42|90.83|80.20| -- -- -- -- 89 |1.48
11570.00 | -26.16 | 39.04 |40.73 (29.88 (53.61|42.76| 74 | 54 |-20.39|-11.24| 199 |1.55
17355.00 | -22.73 | 43.55 |30.77 |19.85(51.59|40.67| 74 | 54 |-22.41|-13.33|229 |1.52
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT20_CH165
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2542.65 -31.22 | 28.66 | 45.78 | 35.70 |43.22(33.14| 74 | 54 |-30.78|-20.86 | 311 | 2.04
3091.19 -30.85 | 30.51 |45.84 |35.12|45.50(34.78| 74 | 54 |-28.50|-19.22| 285 |1.87
3613.48 -30.18 | 31.36 |44.37 |33.54|4555(34.72| 74 | 54 |-28.45|-19.28| 175 |1.72
4248.26 -29.60 | 32.60 |44.17 |33.79|47.17(36.79| 74 | 54 |-26.83|-17.21| 140 |1.53
5019.03 -28.66 | 33.92 |44.23 |34.21|49.49(39.47| 74 | 54 |-2451|-1453| 10 |1.29
5553.91 -28.56 | 34.30 |43.89 [33.89|49.63(39.63| 74 | 54 |-24.37|-14.37|281 |1.13
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2492.31 -31.25 | 28.49 |46.08 |35.18|43.32(32.42| 74 | 54 |-30.68|-21.58| 143 |1.45
2974.02 -30.99 | 30.30 |44.92 |34.84|44.23(34.15| 74 | 54 |-29.77|-19.85| 125 |1.59
3658.97 -30.14 | 3151 |44.00 |33.27 |45.36(34.63| 74 | 54 |-28.64|-19.37| 247 |1.80
422954 | -29.62 | 32.60 |44.08 |33.31(47.06|36.29| 74 | 54 |-26.94|-17.71|179 |1.97
4717.68 -29.04 | 33.16 | 44.59 |34.50|48.71|38.62| 74 | 54 |-25.29|-15.38| 354 |2.12
5106.13 -28.64 | 33.98 |43.26 |32.67 |48.60(38.01| 74 | 54 |-25.40-15.99| 279 |2.23
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT20_CH165
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5825.00 (F) | -28.51 34.30 | 88.06|78.18|93.85|83.97| -- -- -- -- 103 [ 1.40
11650.00 | -26.14 | 39.09 |39.99 |29.57 [52.94|42.52| 74 54 |-21.06|-11.48| 137 |1.56
17475.00 | -22.66 | 44.59 |29.44 |19.05|51.36(40.97| 74 54 |-22.64|-13.03| 281 |1.53
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5825.00 (F) | -28.51 | 34.30 |88.22|78.15|94.01|83.94| -- -- - - 339142
11650.00 | -26.14 | 39.09 |40.24 |29.62|53.19(42.57| 74 54 |-20.81|-11.43| 316 |1.44
17475.00 | -22.66 | 44.59 |29.87 [19.12|51.79(41.04| 74 54 |-22.21(-12.96| 352 |1.40
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH151
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
3092.50 -30.85 | 30.51 |45.95|35.66|45.61(35.32| 74 | 54 |-28.39|-18.68| 263 |1.87
3451.27 -30.34 | 30.94 | 45.04 | 34.25|45.64|34.85| 74 | 54 |-28.36|-19.15| 290 |1.76
3654.64 -30.15 | 31.49 |45.19 |34.67 |46.54(36.02| 74 | 54 |-27.46|-17.98| 338 |1.70
4143.99 -29.72 | 32.60 |45.83|35.41|48.71(38.29| 74 | 54 |-25.29|-15.71| 153 |1.56
4779.10 -28.96 | 33.33 |44.25|33.79|48.62(38.16| 74 | 54 |-25.38|-15.84| 252 |1.37
5398.65 -28.59 | 34.22 |44.17 |33.98|49.80(39.61| 74 | 54 |-24.20|-14.39| 267 |1.18
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2496.19 -31.24 | 28,50 |45.87 |35.65|43.12(32.90| 74 | 54 |-30.88|-21.10| 264 |1.45
3252.34 -30.62 | 30.70 |45.74 |34.98|45.82(35.06| 74 | 54 |-28.18|-18.94| 341 |1.68
3650.02 -30.15 | 31.48 |46.49 |36.10|47.82|37.43| 74 | 54 |-26.18|-16.57 | 186 |1.80
4283.76 -29.56 | 32.60 |44.98 |34.93|48.02(37.97| 74 | 54 |-25.98|-16.03| 106 |1.99
4704.93 -29.06 | 33.13 | 44.67 | 34.26 |48.74|38.33| 74 | 54 |-25.26|-15.67 | 306 |2.11
4971.29 -28.70 | 33.82 | 44.65|34.46 |49.78|39.59| 74 | 54 |-24.22|-14.41| 47 |2.19
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT40_CH151
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.79|77.02|93.57|82.80| -- -- - - | 237|152
11510.00 | -26.18 | 39.01 |40.79 |29.83 53.62|42.66| 74 | 54 |-20.38|-11.34| 282 |1.55
17265.00 | -22.78 | 42.78 |31.62 (21.19(51.62|41.19| 74 | 54 |-22.38|-12.81| 31 |1.60
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.35|77.16|93.13|82.94| -- -- - - 41 151
11510.00 | -26.18 | 39.01 |40.92 |30.10 (53.75|42.93| 74 | 54 |-20.25|-11.07| 142 |1.54
17265.00 | -22.78 | 42.78 |31.48 |21.21(51.48|41.21| 74 | 54 |-2252|-12.79| 291 |1.41
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH159
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1814.56 -31.96 | 27.27 | 47.34|36.57 |42.65|31.88| 74 | 54 |-31.35|-22.12| 137 |2.26
2142.98 -31.53 | 28.07 | 47.75|37.66 |44.29|34.20| 74 | 54 |-29.71|-19.80| 31 |2.16
2851.21 -31.06 | 29.83 |48.16 |37.26 |46.94(36.04| 74 | 54 |-27.06|-17.96| 78 |1.94
3764.04 | -30.06 | 31.84 | 44.90 |34.90|46.69|36.69| 74 | 54 |-27.31|-17.31| 264 |1.67
4739.75 -29.01 | 33.22 |44.81|33.85[49.02(38.06| 74 | 54 |-24.98|-1594| 81 |1.38
5048.72 -28.65 | 33.94 |44.45|34.24|49.74|3953| 74 | 54 |-24.26|-14.47| 126 |1.29
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2501.34 | -31.24 | 2850 |45.91|35.42|43.17|32.68| 74 | 54 |-30.83|-21.32|283 |1.45
2875.14 | -31.04 | 29.93 |46.73|36.09|45.61|34.97| 74 | 54 |-28.39|-19.03| 248 |1.56
3492.58 -30.28 | 30.99 |45.34 |34.64|46.05(3535| 74 | 54 |-27.95|-18.65| 128 |1.75
4218.24 | -29.63 | 32.60 |44.09 [33.93(47.06|36.90| 74 | 54 |-26.94|-17.10| 353 |1.97
4647.67 -29.13 | 32.98 | 44.94 |34.29 |48.79(38.14| 74 | 54 |-25.21|-15.86| 104 |2.09
5081.96 -28.65 | 33.96 | 44.12 |33.51|49.44|38.83| 74 | 54 |-24.56|-15.17| 221 |2.22
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT40_CH159
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 | 34.30 | 87.66 | 78.24 |93.44|84.02| -- -- - - 193|153
11590.00 | -26.16 | 39.05 |40.77 |30.25(53.67|43.15| 74 | 54 |-20.33|-10.85| 260 |1.42
17385.00 | -22.71 | 43.81 |29.97 |19.64 |51.07|40.74| 74 | 54 |-22.93|-13.26| 60 |1.55
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 | 34.30 | 86.86 |76.54|92.64|82.32| -- -- - - 299 [1.40
11590.00 | -26.16 | 39.05 | 40.25 |30.20 [53.15|43.10| 74 | 54 |-20.85|-10.90| 291 | 1.46
17385.00 | -22.71 | 43.81 |30.47 |19.77 |51.57|40.87| 74 | 54 |-22.43|-13.13| 129 |1.59
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Report No.: FCCA17103001-03

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH151
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2756.40 -31.11 | 29.47 |45.37 |34.65|43.74|33.02| 74 | 54 |[-30.26|-20.98| 282 |1.97
3294.85 -30.56 | 30.75 |45.42 |35.32|45.61|3551| 74 | 54 |-28.39|-18.49| 253 |1.81
3711.66 -30.10 | 31.68 |44.09 |34.07 |45.66|35.64| 74 | 54 |-28.34|-18.36| 94 |1.69
4233.94 -29.62 | 32.60 |44.76 |33.92|47.74(36.90| 74 | 54 |-26.26|-17.10| 71 |1.53
4906.02 -28.79 | 33.66 |44.62 |34.32|49.49(39.19| 74 | 54 |-2451|-14.81| 347 |1.33
5468.31 -28.58 | 34.27 |44.10 |33.83|49.80(39.53| 74 | 54 |-24.20|-14.47| 19 |1.16
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1844.03 -31.91 | 27.37 | 4596 [35.86|41.42(31.32| 74 | 54 |-32.58|-22.68| 295 |1.25
2549.97 -31.21 | 28.69 |45.86 |35.52|43.33(32.99| 74 | 54 |-30.67|-21.01| 267 |1.46
3021.56 -30.95 | 30.43 |45.65 |34.94|45.13(34.42| 74 | 54 |-28.87|-19.58| 292 |1.61
3617.80 -30.18 | 31.37 |45.04 |34.57|46.24|35.77| 74 | 54 |-27.76|-18.23| 89 |1.79
4662.12 -29.11 | 33.02 |44.91 |34.08|48.82|37.99| 74 | 54 |-25.18|-16.01| 312 |2.10
5144.57 -28.63 | 34.02 | 44.06 | 33.33|49.44(38.71| 74 | 54 |-24.56|-15.29 | 294 |2.24
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT40_CH151
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.53|77.39|93.31|83.17| -- -- - - | 165 |1.44
11510.00 | -26.18 | 39.01 |40.21 [29.29 [53.04|42.12| 74 | 54 |-20.96|-11.88| 56 |1.49
17265.00 | -22.78 | 42.78 |31.53 |21.35(51.53|41.35| 74 | 54 |-22.47|-12.65| 118 |1.42
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5755.00 (F) | -28.52 | 34.30 |87.51|77.23|93.29|83.01| -- -- - - 229 |1.44
11510.00 | -26.18 | 39.01 | 40.50 [29.66 [53.33|42.49| 74 | 54 |-20.67|-11.51| 54 |1.51
17265.00 | -22.78 | 42.78 |31.21 |21.17 [51.21|41.17| 74 | 54 |-22.79|-12.83| 82 |1.43
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.




Spectrum Research &
Testing Lab., Inc.

SR

No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,

Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 263 of 420

Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT40_CH159
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
1931.85 -31.76 | 27.67 | 47.66 |37.61|43.56|33.51| 74 | 54 |-30.44|-20.49| 296 |2.22
2143.03 -31.53 | 28.07 |47.42|37.23|43.96(33.77| 74 | 54 |-30.04|-20.23| 95 |2.16
2730.64 | -31.12 | 29.37 |45.71|35.00|43.96|33.25| 74 | 54 |-30.04|-20.75| 337 [1.98
3796.15 -30.03 | 31.95 |43.86|33.54|45.77(3545| 74 | 54 |-28.23|-18.55| 58 |1.66
4256.82 -29.59 | 32.60 |44.90 |33.99|47.91(37.00| 74 | 54 |-26.09|-17.00| 186 |1.52
4792.39 -28.94 | 33.36 |44.84 |34.12|49.26(38.54| 74 | 54 |-24.74|-15.46| 102 |1.36
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2864.25 -31.05 | 29.88 |45.86 |35.54 |44.69(34.37| 74 | 54 |-29.31|-19.63| 198 | 1.56
3287.09 -30.57 | 30.74 |45.03 |34.83|45.20(35.00| 74 | 54 |-28.80|-19.00| 85 |1.69
3602.43 -30.19 | 31.33 |45.04 |34.66 |46.18(35.80| 74 | 54 |-27.82|-18.20| 242 |1.78
4333.18 -29.51 | 32.60 |45.15|34.20|48.24(37.29| 74 | 54 |-25.76|-16.71| 65 |2.00
4701.56 -29.06 | 33.12 | 45.67 | 35.00|49.73(39.06| 74 | 54 |-24.27|-14.94|192 |2.11
5078.98 -28.65 33.96 | 43.94 |33.83|49.26|39.15| 74 54 |-24.74|-14.85| 100 | 2.22
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT40_CH159
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 34.30 |86.59|76.07|92.37|81.85| -- -- -- -- 300 |1.51
11590.00 | -26.16 | 39.05 |40.48 [29.92 (53.38|42.82| 74 | 54 |-20.62|-11.18| 102 |1.55
17385.00 | -22.71 | 43.81 |30.42 |19.75(51.52|40.85| 74 | 54 |-22.48|-13.15| 223 |1.57
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5795.00 (F) | -28.52 | 34.30 |88.36|77.77 |94.14|83.55| -- -- - -- | 203|158
11590.00 | -26.16 | 39.05 | 40.52 [30.30[53.42|43.20| 74 | 54 |-20.58|-10.80| 53 |1.45
17385.00 | -22.71 | 43.81 |30.17 |19.82 51.27|40.92| 74 | 54 |-22.73|-13.08| 44 |1.60
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT80_CH155
(SI1SO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) ) | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2270.17 -31.43 | 28.22 |45.93|35.57|42.73|32.37| 74 | 54 |-31.27|-21.63| 111 |2.12
2491.34 -31.25 | 28.49 | 46.08 | 36.00 |43.32(33.24| 74 | 54 |-30.68|-20.76| 359 |2.05
2869.05 -31.05 | 29.90 |45.96 |35.26|44.81(34.11| 74 | 54 |-29.19(-19.89| 76 |1.94
3607.77 -30.18 | 31.34 |44.79 |34.05|45.95(3521| 74 | 54 |-28.05|-18.79| 220 |1.72
4058.26 -29.81 | 32.60 |44.61|33.94|47.40(36.73| 74 | 54 |-26.60|-17.27| 238 |1.58
5114.39 -28.64 | 33.99 |43.59 [33.35|48.94(38.70| 74 | 54 |-25.06|-15.30| 344 |1.27
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2409.55 -31.31 | 28.39 |46.83|36.47|43.91(3355| 74 | 54 |[-30.09|-20.45| 167 |1.42
3097.78 -30.84 | 30.52 |45.30 |34.35|44.97(34.02| 74 | 54 |-29.03|-19.98| 104 |1.63
3546.95 -30.23 | 31.15 |44.43 |34.24|45.34(35.15| 74 | 54 |-28.66|-18.85| 323 |1.76
4277.63 -29.57 | 32.60 |44.44 |34.24|47.47|37.27| 74 | 54 |-26.53|-16.73| 212 |1.98
5103.41 -28.64 | 33.98 |43.90 | 33.18|49.24(38.52| 74 | 54 |-24.76|-15.48| 51 |2.23
5632.80 -28.55 | 34.30 | 44.29 | 33.68 |50.04(39.43| 74 | 54 |-23.96|-14.57 | 144 |2.39
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT80_CH155
(S1SO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AWV PK. AV.
5775.00 (F) | -28.52 | 34.30 |87.83|76.98|93.61|82.76| -- -- - - 122 |1.40
11550.00 | -26.17 | 39.03 | 40.68 |29.81 |53.54|42.67| 74 54 |-20.46|-11.33| 356 |1.52
17325.00 | -22.75 | 43.30 |30.59 [20.29 |51.14|40.84| 74 54 |-22.86|-13.16| 230 |1.51
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV PK. AV.
5775.00 (F) | -28.52 | 34.30 |86.74 |76.32|92.52|82.10| -- -- - - 329|153
11550.00 | -26.17 | 39.03 |39.75|29.54 |52.61|42.40| 74 54 |-21.39|-11.60| 210 |1.47
17325.00 | -22.75 | 43.30 |30.53 |20.30|51.08(40.85| 74 54 |-22.92(-13.15| 280 |1.51
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Date: Dec. 28, 2017

Temperature: 23 °C Humidity: 70 %RH
5.8G
Frequency Range: 1 GHz - 25 GHz Tested Mode: 802.11ac - HT80_CH155
(MIMO)
Detector Type: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2743.06 -31.11 | 29.42 | 46.13 | 35.95 |44.44|34.26| 74 | 54 |-29.56|-19.74| 228 | 1.98
3291.34 -30.57 | 30.75 | 45.34 |34.70 |45.52|34.88| 74 | 54 |-28.48|-19.12| 358 |1.81
3874.19 -29.97 | 3220 |44.22 |33.58|46.45(3581| 74 | 54 |-27.55|-18.19| 275 |1.64
4279.75 -29.57 | 32.60 |44.69 |34.04|47.72|37.07| 74 | 54 |-26.28|-16.93| 113 |1.52
4892.67 -28.80 | 33.62 |44.62 |33.81|49.43(38.62| 74 | 54 |-2457|-15.38| 65 |1.33
5255.01 -28.61 | 34.10 |43.67 |32.75|49.16(38.24| 74 | 54 |-24.84|-15.76|173 |1.22
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = =
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
2392.74 -31.33 | 28.37 | 4594 [35.40|42.98(32.44| 74 | 54 |-31.02|-21.56| 192 |1.42
2964.60 -31.00 | 30.26 |45.61|34.85|44.87(34.11| 74 | 54 |-29.13|-19.89| 132 |1.59
3914.22 -29.94 | 32,32 |43.96 |33.87|46.35(36.26| 74 | 54 |-27.65|-17.74| 64 |1.87
4271.54 -29.58 | 32.60 |44.29 |34.23|47.31|37.25| 74 | 54 |-26.69|-16.75| 87 |1.98
4738.05 -29.01 | 33.22 | 44.67 |34.43|48.88(38.64| 74 | 54 |-25.12|-15.36| 76 |2.12
5113.62 -28.64 | 33.99 |43.76 |32.93|49.11(38.28| 74 | 54 |-24.89|-15.72| 323 |2.23
NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C

Frequency Range:

1 GHz - 25 GHz

Humidity:

Tested Mode:

70 %RH

5.8G

802.11ac - HT80_CH155
(MIMO) (Fundamental and

Harmonics)
Detector: PK. and AV. IF Bandwidth: 1 MHz
Tested By: Richard Lin Tested Date: Nov. 24, 2017
Antenna Polarization : Horizontal
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBY) (dBuV/m) (dBpV/m) (dB) © | m)
m
@dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5775.00 (F) | -28.52 | 34.30 |87.96 |78.57 |93.74|84.35| -- -- - - 53 |1.54
11550.00 | -26.17 | 39.03 |40.39 [29.48 [53.25|42.34| 74 | 54 |-20.75|-11.66| 230 |1.48
17325.00 | -22.75 | 43.30 |31.11 [20.35(51.66|40.90| 74 | 54 |-22.34|-13.10| 184 |1.59
Antenna Polarization : Vertical
Reading Emission o )
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MH2) Factor | Factor (dBuY) (dBuV/m) (dBuVv/m) (dB) @ | m)
m
dB) | (dB/m) = -
PK. | AV. | PK. | AV. | PK. | AV. | PK. AV.
5775.00 (F) | -28.52 | 34.30 |87.18 | 76.96 |92.96|82.74| -- -- - - | 356 (1.45
11550.00 | -26.17 | 39.03 | 40.10 [29.59 [52.96|42.45| 74 | 54 |-21.04|-11.55| 100 |1.48
17325.00 | -22.75 | 43.30 |30.24 [20.18 [50.79|40.73| 74 | 54 |-23.21|-13.27| 284 |1.50
NOTE:

1. Measurement uncertainty is 4.04 dB.
2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.
4. (F):The field stregth of fundamental frequency.
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4.3 BANDWIDTH TEST
4.3.1 LIMIT

FCC Partl5, Subpart E Section 15.407 (e). Within the 5.725-5.85 GHz band, the
minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

4.3.2 TEST EQUIPMENT

The following test equipment was used during the test :

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
FACILITIES SPECIFICATIONS |MANUFACTURER SERIAL# CAL. CENTER
EMI TEST
RECEIVER
(INCLUDE 9 KHz ~ 6 GHz FSQCCZ)HHVI?/iF%Z ESL /100176 '\E/I_?g 21,2018
SPECTRUM
ANALYZER)

NOTE : The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.

4.3.3 TEST SET-UP

EUT

Spectrum

The EUT was connected to a spectrum through a 50Q RF cable.

4.3.4 TEST PROCEDURE

The EUT was operated in continuous transmission mode or any specific channel.
Printed out the test result from the spectrum by hard copy function.

4.35 EUT OPERATING CONDITION
1. Set the EUT under continuous transmission condition.

2. The EUT was set to the highest available power level.
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4.3.6 TEST RESULT

6dB :
Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11a
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MH2z) (MH2z) (MH2z)
CH149 5745 7.58 0.5
CH157 5785 8.18 0.5
CH165 5825 7.88 0.5
a CH149:
* RBW 100 kHz
Att 30 dB * VBW 300 kHz M1[1] -2.84 dBm
“=tt Ref 10.0 dBm SWT 5ms 5.746000000 GHz
ndB 6.00 dB
1Pk w1 BW 7.580000000 MHz
iy | 2 9BM Q factor 757.6
" -10.19 dB
-10 dém ] 5.745100000 Gl-;::']
J T2{1] -8.87 dBm
-20 dBm ’j 5.752680000 GHz
-30 dEHr
L Jll“qh.}J) 'le.l |
-40 dBm i it
-50 dBm
-50 dBm
-70 dEHr
-0 dBm
CF 5.745 GHz Span 50.0 MHz
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a_CH157 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -3.19 dBm
J=tt Ref 10.0 dBm SWT Sms 5.786000000 GHz
ndB 6.00 dB
1Pk [ 4 4 Bw 8.180000000 MHz
Max 0 dBm 707.0
-10.69 dBm
-10 dBm 5.785100000 GHz
| -10.30 dBm
-20 dBm 5.793280000 GH=z
-30 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z
a_CH165 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -3.54 dBm
J=tt Ref 10.0 dBm SWT Sms 5.826000000 GHz
ndB 6.00 dB
1Pk .. Bw 7.830000000 MHz
0 dBm
Max Q factor 738.9
oyl 2 -10.98 dBm
-10 dBm alh 5.825100000 GHz
| J -9.66 dBm
-20 dEllr j 5.832980000 GH=z
-30 dBm
-40 dem W"lw MJWM
MW
-50 dBm
-60 dBm
-70 dBm
-80 dBm

CF 5.825 GHz

Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11n - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MHz) (MHz) (MHz)
CH149 5745 8.38 0.5
CH157 5785 8.48 0.5
CH165 5825 8.48 0.5

n-HT20_CH149 :

* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -4.32 dBm
J=tt Ref 10.0 dBm SWT Sms 5.743200000 GHz
ndB 6.00 dB
1Pk Bw 8.330000000 MHz
0 dBm A
Max M Q factor 685.1
T1 ; 1 -10.16 dBm
-10 dBm s 5.736520000 GHz
T2[{1] -10.85 dBm
-20 dEllr J{ 5.744900000 GH=z
-30 dBm
-40 dBm "w’dl’ b
sl U%w
el ]
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.745 GHz Span 50.0 MH=z
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n-HT20_CH157 :

* RBW 100 kHz
Att 20 dB EWBW 200 kHz M1[1] -4.94 dBm
J=tt Ref 10.0 dBm SWT Sms 5.783200000 GHz
ndB 6.00 dB
1Pk Bw 8.430000000 MHz
0 dBm
Max S Q factor 681.7
T3 i ] -11.35 dBm
-10 dBm e 5.776420000 GHz
| ( T2[{1] -11.46 dBm
-20 dBm VH 5.784900000 GH=z
-30 dBm
-40 dBm L\J v
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z
n-HT20 CH165 :
* RBW 100 kHz
Att 20 dB EWBW 200 kHz M1[1] -5.11 dBm
J=tt Ref 10.0 dBm SWT Sms 5.823200000 GHz
ndB 6.00 dB
1k [ 4 4 Bw 8.430000000 MHz
May | © 9B MITQ factor 686.5
T1 ; 1 -11.19 dBm
-10 dBm e 5.816420000 GHz
| [' T2[{1] -11.64 dBm
-20 dEllr f 5.824900000 GH=z
-30 dBm
1 i T
-40 dem T i
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.825 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11n - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MHz) (MHz) (MHz)
CH151 5755 17.56 0.5
CH159 5795 17.86 0.5

n-HT40_CH151 :

®

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -8.25 dBm

J=tt Ref 10.0 dBm SWT Sms 5.756900000 GHz
ndB 6.00 dB

1Pk Bw 17.560000000 MHz
iz | © 9BM —Q factor 327.8
T 171] -16.17 dBm

g000 GHz

-10 dBm hoh I“’“‘uﬁr”ll‘:*!“' b LTS i
| [h! -14.44 dBm
-20 dElIr 5.772960000 GHz

-30 dBm ) \\

-4 m

Mvﬁl{/ )
-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.755 GHz Span 50.0 MH=z
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n-HT40_CH159 :

®

1Pk
Max

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -8.46 dBm

Ref 10.0 dBm SWT 5ms 5.796900000 GHz

ndB 6.00 dB

q Bw 17.860000000 MHz

0 dBm —Q factor 324.5

‘wl1f1] -16.68 dBm

-10 dBm —— et JARI00 GHz

| T2[{1] -14.83 dBm

-20 dElmJ 5.8132060000 GHz
-30 dBm

j%“%‘/ T
-50 dBm
-60 dBm
-70 dBm
-80 dBm

CF 5.795 GHz

Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MHz) (MHz) (MHz)
CH149 5745 8.38 0.5
CH157 5785 8.48 0.5
CH165 5825 8.48 0.5

ac - HT20_CH149 :

* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -3.36 dBm
J=tt Ref 10.0 dBm SWT Sms 5.743200000 GHz
ndB 6.00 dB
1Pk | Bw 8.330000000 MHz
0 dBm —
Max Q factor 685.1
1 had i ] -9.80 dBm)
-10 dBm g 5.736520000 GHz
[ T2[{1] -10.38 dBm
-20 dEllr j 5.744900000 GH=z
-30 dBm
-40 dBm L a
M)
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.745 GHz Span 50.0 MH=z
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ac - HT20_CH157 :

®

* RBW 100 kHz

Att 20 dB = WBW 300 kHz M1[1] -5.00 dBm
J=tt Ref 10.0 dBm SWT Sms 5.783200000 GHz
ndB 6.00 dB
1Pk Bw 8.480000000 MHz
0 dBm
Max S Q factor 681.7
T1 "’Mw'l ] -11.29 dBm
-10 dBm A 5.776420000 GHz
| ( T2[{1] -11.36 dBm
-20 dBm VH 5.784900000 GH=z
-30 dBm
-40 dBm by 4
i
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z

ac - HT20 CH165 :

* RBW 100 kHz

Att 30 dB = WBW 300 kHz M1{1] -5.07 dBm

S=tt Ref 10.0 dBm SWT 5Sms 5.823200000 GHz
ndB 6.00 dB

1Pk Bw 3.430000000 MHz
iz | © 9BM MITQ factor 686.5
T1 5 1 -11.08 dBm

-10 dBm e 5.816420000 GHz

| [ T2{1] -11.39 dBm

-20 dEnr )J 5.824900000 GHz

-30 dBm

Ny \Hn
-40 dBm et f
u—’i‘i"‘f‘ww v MM

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.825 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MHz) (MHz) (MHz)
CH151 5755 17.86 0.5
CH159 5795 17.56 0.5
ac - HT40_CH151 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1[1] -8.44 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.754000000 GHz
ndB 6.00 dB
1Pk Bw 17.860000000 MHz
iz | © 9BM —Q factor 322.1
1‘ T1[1] -14.82 dBm
-10 dBm= s T bty 'u"“ ol g 0000 GHz
| TIJJW T -14#.96 dBm
-20 dBm

5.754600000 GHz

-30 dBIL }
M
|

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.755 GHz

Span 50.0 MH=z
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ac - HT40_CH159 :

®

* RBW 100 kHz

Att 20 dB = WBW 300 kHz M1[1] -8.35 dBm
J=tt Ref 10.0 dBm SWT Sms 5.796900000 GHz
ndB 6.00 dB
1Pk Bw 17.560000000 MHz
iz | © 9BM —Q factor 330.0
T 1[1] -16.49 dBm
-10 dBm W' poader Eo __'DGD GHz
FM N‘T T2{1] -14#.35 dBm
-20 dElm} 5.812964G000 GHz

-30 dBm

My

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.795 GHz

Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT80
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 6dB Bandwidth Minimum Limit
Number (MHz) (MHz) (MHz)
CH155 5775 36.89 0.5
ac - HT80_CH155 :
* RBW 100 kHz
Att 30 dB £ WBW 300 kHz M1f1] -10.53 dB8m
“=tt Ref 10.0 dBm SWT 15ms 5.779790000 GHz
ndB 6.00 dB
1Pk Bw 36.890000000 MHz
iy | 2 9BM Q factor 156.7
(0 db 4, MT1[1] -12.61 dBm
- m s 5.775A80000 GHz
| NWM T2{1] -16.78 dBm
-20 dBm 5.812370000 GHz
-30 dBm f \l
-40 dBm,
HMWN o
-50 dEHr
-50 dBm
-70 dBm
-0 dBm

CF 5.775 GHz

Span 120.0 MHz
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26dB Bandwidth :

Report No.: FCCA17103001-03
TEST REPORT |[Fcc ID : AHL-ALMOND3S

Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11a
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH36 5180 18.76
CH40 5200 18.76
CH48 5240 18.76
a CH36:
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -2.16 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.181000000 GHz
ndB 26.00 dB
1Pk niz Bw 18.760000000 MHz
Mo 0 dBm 2376.1
-27.49 dBm
-10 dBm 5.170620000 GHz
J -28.09 dBm
-20 dEllr _Yj 5.139320000 GHz
-30 dEllr
-40 dBm W*'.:,J"'JI'U, i S —
-50 dBm
-50 dEllr
-70 dEllr
-850 dBm
CF 5.18 GHz Span 50.0 MH=z
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a_CH40 :
* RBW 100 kHz
Att 20 dB EWBW 200 kHz M1[1] -2.72 dBm
J=tt Ref 10.0 dBm SWT Sms 5.201000000 GHz
ndB 26.00 dB
1k [ 4 4 vy BW 18.760000000 MHz
May | © 9B Q factor 277.2
-28.37 dBm
-10 dBm 5.190620000 GHz
| J -29.13 dBm
-20 dBm v# 5.209380000 GH=z
-30 dBm
-40 dBm st ol
Arwﬂ""*'{f‘“w Gy FHURLe
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.2 GHz Span 50.0 MH=z
a CH48:
* RBW 100 kHz
Att 20 dB EWBW 200 kHz M1[1] -3.77 dBm
J=tt Ref 10.0 dBm SWT Sms 5.241000000 GHz
ndB 26.00 dB
1k [ 4 4 . Bw 18.760000000 MHz
May | © 9B ~Q factor 279.3
-29.52 dBm
-10 dBm 5.230620000 GHz
| [ -29.67 dBm
-20 dEllr v?{ 5.249380000 GHz
-30 dBm
_ i 5
AT Vo]
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.24 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11n - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH36 5180 19.36
CH40 5200 19.36
CH48 5240 19.46
n-HT20_CH36 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -3.93 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.178200000 GHz
ndB 26.00 dB
1Pk Bw 19.360000000 MHz
iz | © 9BM M Q factor 267.5
-29.90 dB
-10 dBm i 5.170320000 Gl-:‘;
J T2{1] -29.18 dBm
-20 dEllr dz 5.1396280000 GHz
-30 dEllr
-40 dém Py tr
iy,
-50 dBm
-50 dEllr
-70 dEllr
-850 dBm
CF 5.18 GHz Span 50.0 MH=z
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n-HT20_CH40 :

®

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -4.58 dBm
J=tt Ref 10.0 dBm SWT Sms 5.198200000 GHz
ndB 26.00 dB
1k [ 4 4 | Bw 19.360000000 MHz
May | © 9B MITQ factor 268.5
yftafn 1 -29.45 dBm
-10 dBm 5.190320000 GHz
| [ T2[{1] -30.20 dBm
-20 dBm j 5.209680000 GHz
-30 dBm
-40 dém M LH‘
= [N T P
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.2 GHz Span 50.0 MH=z
n-HT20 CH48 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -5.31 dBm
J=tt Ref 10.0 dBm SWT Sms 5.238200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.460000000 MHz
May | © 9B MI| Q factor 269.2
" 1 -31.91 dBm
-10 dBm 5.230320000 GHz
| r T2[{1] -32.85 dBm
-20 dEllr f 5.249780000 GHz
-30 dBm -
i !
-40 dBm ok A
T ig oo A
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.24 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11n - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH38 5190 38.92
CH46 5230 39.12
n-HT40_CH38 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -8.12 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.189000000 GHz
ndB 26.00 dB
1Pk Bw 38.920000000 MHz
iz | © 9BM Q factor 133.3
Tif1] -33.91 dBm

¥
TOeES et LT}
y v«L[

-10 dBm F'J'w' ;
-20 dBm

0000 GHz
-3p3.95 dBm
5.209360000 GHz

-30 dElﬁf/
Jﬁjﬁ?

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.19 GHz

Span 50.0 MH=z
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n - HT40_CH46 :

®

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -9.73 dBm
J=tt Ref 10.0 dBm SWT Sms 5.231900000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 39.120000000 MHz
May | © 9B Q factor 133.7
M¥i1f1] -36.23 dBm
-10 dBm ermjb 0000 GHz
| -35.02 dBm
-20 dBm 5.249560000 GHz
-30 dBm3 \?

JRﬂ“}f/ ™

-50 dBm

-60 dBm

-70 dBm

-80 dBm
CF 5.23 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11ac - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH36 5180 19.46
CH40 5200 19.36
CH48 5240 19.36
ac - HT20_CH36 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -3.77 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.178200000 GHz
ndB 26.00 dB
1Pk Bw 19.460000000 MHz
iz | © 9BM w Q factor 266.1
! ) -29.32 dB
-10 dBm i 5.170320000 Gl-:‘;
J T2{1] -31.18 dBm
-20 dEllr d{ 5.1397230000 GHz
-30 dEllr 1i
-40 dBm MU 7 \H’\f et
-50 dBm
-50 dEllr
-70 dEllr
-850 dBm
CF 5.18 GHz Span 50.0 MH=z
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ac - HT20_CH40 :

* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -4.38 dBm
J=tt Ref 10.0 dBm SWT Sms 5.198200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.360000000 MHz
May | © 9B Q factor 268.5
b 1 -30.05 dBm
-10 dBm pot 5.190320000 GHz
| { T2[{1] -29.81 dBm
-20 dBm i 5.209680000 GHz
-30 dBm
-40 dBm = A
WW v ot st
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.2 GHz Span 50.0 MH=z
ac - HT20 CH48 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -5.61 dBm
J=tt Ref 10.0 dBm SWT Sms 5.238200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.360000000 MHz
May | © 9B Q factor 270.6
1] -31.50 dBm
-10 dBm gy 5.230320000 GHz
| f T2[{1] -30.42 dBm
-20 dEllr J 5.249680000 GHz
-30 dBm -
-40 dem t a
ot D VUM AN b ot
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.24 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11ac - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH38 5190 39.02
CH46 5230 39.32
ac - HT40_CH38 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -8.12 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.189000000 GHz
ndB 26.00 dB
1Pk Bw 39.020000000 MHz
iz | © 9BM Q factor 133.0
Tif1] -33.96 dBm

.

-10 dBm Fr,‘w" f
-20 dBm

0000 GHz
-34.27 dBm
5.209460000 GHz

230 dElﬁT}
Wé{f

R

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.19 GHz

Span 50.0 MH=z




Spectrum Research &
Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

SR

TEST REPORT

Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S
Page: 290 of 420

Date: Dec. 28, 2017

ac - HT40_CH46 :

®

* RBW 100 kHz

Att 20 dB = WBW 300 kHz M1[1] -9.53 dBm
J=tt Ref 10.0 dBm SWT Sms 5.231900000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 39.320000000 MHz
May | © 9B Q factor 133.1
YT 1f1] -36.10 dBm
-10 dBm WUW 0000 GHz
| Frrwm T2[{1] -35.33 dBm
-20 dEllrJ 5.2496060000 GHz
-30 dBm; TY_

W{ e

-50 dBm

-60 dBm

-70 dBm

-80 dBm
CF 5.23 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.1G_802.11ac - HT80
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH42 5210 78.80
ac - HT80 CHA42 :
* RBW 100 kHz
Att 30 dB £ WBW 300 kHz M1f1] -10.52 dB8m
“=tt Ref 10.0 dBm SWT 15ms 5.195870000 GHz
ndB 26.00 dB
1Pk Bw 78.800000000 MHz
iy | 2 9BM Q factor 65.9
P T1f1] -37.19 dBm
-10 dBm I TIPS WP T P 5.170430000 GHz
| T2{1] -36.17 dBm
-20 dBm 5.249230000 GHz
-30 dEHr _jf 1(2
AR R Fo
-50 dEHr
-50 dBm
-70 dBm
-0 dBm
CF 5.21 GHz Span 120.0 MHz
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11a
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH149 5745 18.86
CH157 5785 18.76
CH165 5825 18.86
a CH149:
@ * RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -2.84 dBm
J=tt Ref 10.0 dBm SWT Sms 5.746000000 GHz
ndB 26.00 dB
1Pk iy BW 18.860000000 MHz
Max 0 dBm 304.06
-28.49 dB
-10 dBm W 5.735620000 Gl-:‘;
| J -29.27 dBm
-20 dEllr ;} 5.754480000 GHz
-30 dEllr
. llr‘rllh)r I.Fju. ;
-40 dBm i
T i "mew
-50 dBm
-a0 dEllr
-70 dEllr
-80 dBm
CF 5.745 GHz Span 50.0 MH=z
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a_CH157 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -3.19 dBm
J=tt Ref 10.0 dBm SWT Sms 5.786000000 GHz
ndB 26.00 dB
1Pk [ 4 4 .y BW 18.760000000 MHz
May | © 9B Q factor 308.4
meﬁﬁ""ﬁ -28.71 dBm
-10 dBm 5.775620000 GHz
| I -29.50 dBm
-20 dBm v; 5.794380000 GH=z
-30 dBm
_ | L ﬂ- By 1
40 dem 4 P \mew
oo 1L P
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z
a_CH165 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -3.59 dBm
J=tt Ref 10.0 dBm SWT Sms 5.826000000 GHz
ndB 26.00 dB
1Pk [ o 4 .. Bw 18.860000000 MHz
May | © 9B Q factor 308.9
-29.389 dBm
-10 dBm 5.815520000 GHz
| -29.58 dBm
-20 dEllr 5.834380000 GH=z
-30 dBm
-40 dem A !
G N, b i,
-50 dBm
-60 dBm
-70 dBm
-80 dBm

CF 5.825 GHz

Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11n - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH149 5745 19.36
CH157 5785 19.46
CH165 5825 19.36
n-HT20_CH149:
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1[1] -4.30 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.743200000 GHz
ndB 26.00 dB
1Pk Bw 19.360000000 MHz
may | © 9BM M Q factor 296.6
1 -29.75 dB
-10 dBm p 5.735320000 Gl-:‘;
[ T2{1] -29.57 dBm
-20 dEllr dﬂ 5.754680000 GHz
-30 dEllr
-40 dBm "W’J 'U\w%
bt bty
-50 dBm
-60 dEllr
-70 dEllr
-850 dBm

CF 5.745 GHz

Span 50.0 MH=z
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n-HT20_CH157 :

®

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -4.99 dBm
J=tt Ref 10.0 dBm SWT Sms 5.783200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.460000000 MHz
May | © 9B MITQ factor 297.2
M | -30.48 dBm
-10 dBm e 5.775320000 GHz
| [ T2[{1] -31.32 dBm
-20 dBm 5.794780000 GH=z
] 1{ i
-30 dEllr -
-40 dBm ]w w
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z

n-HT20_CH165 :

* RBW 100 kHz

Att 30 dB = WBW 300 kHz M1{1] -5.11 dBm

S=tt Ref 10.0 dBm SWT 5Sms 5.823200000 GHz
ndB 26.00 dB

1Pk Bw 19.360000000 MHz
iz | © 9BM MITQ factor 300.8
1 -30.70 dBm

-10 dBm by 5.815320000 GHz

| ( T2{1] -30.05 dBm

-20 dBm 5.834680000 GHz

-30 dBI%1 _fﬂ g

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.825 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11n - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH151 5755 38.72
CH159 5795 38.92
n-HT40_CH151 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -8.26 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.754000000 GHz
ndB 26.00 dB
1Pk Bw 38.720000000 MHz
max | © 9B™ | Q factor 148.6
w| Tifi] -34.31 dBm
-10 dBm bkt 'w\.\.‘m',-rqw'l' bk "u"l‘1 it 0000 GHz
| Fr' N‘ﬁ -34.71 dBm
-20 dBm

)

5.774360000 GHz

-30 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.755 GHz

Span 50.0 MH=z
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n-HT40_CH159 :

®

1Pk
Max

* RBW 100 kHz

Att 30 dB = WVBW 300 kHz M1i1] -8.46 dBm
Ref 10.0 dBm SWT 5ms 5.796900000 GHz
ndB 26.00 dB

Bw 38.920000000 MHz

0 dBm —Q factor 148.9
"yl 1[1] -34.65 dBm

-10 dBm —— gt 0000 GHz
| T2[{1] -34.05 dBm

-20 dBm 5.814560000 GHz

-30 dBm ;
WPJ{

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.795 GHz

Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT20
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH149 5745 19.36
CH157 5785 19.46
CH165 5825 19.36
ac - HT20_CH149 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1{1] -3.86 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.743200000 GHz
ndB 26.00 dB
1Pk Bw 19.360000000 MHz
iz | © 9BM Q factor 296.6
3 -29.56 dB
-10 dBm 1 5.735320000 Gl-:‘;
[ T2{1] -28.59 dBm
-20 dEllr dﬁ i 5.754680000 GHz
-30 dBm
| L. a
-40 dBm P . VWWM
-50 dBm
-60 dEllr
-70 dEllr
-850 dBm

CF 5.745 GHz

Span 50.0 MH=z
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ac - HT20_CH157 :

®

* RBW 100 kHz

Att 20 dB EWBW 200 kHz M1[1] -5.06 dBm
J=tt Ref 10.0 dBm SWT Sms 5.783200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.460000000 MHz
May | © 9B M Q factor 297.2
M ,,,.,.M.»J‘lﬁ ] -30.27 dBm
-10 dBm 5.775320000 GHz
| ( T2[{1] -31.40 dBm
-20 dBm 5.794780000 GH=z
] 1{ i
-30 dEllr v
-40 dBm b 4
T
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.785 GHz Span 50.0 MH=z
ac - HT20 CH165 :
* RBW 100 kHz
Att 20 dB = WBW 300 kHz M1[1] -5.07 dBm
J=tt Ref 10.0 dBm SWT Sms 5.823200000 GHz
ndB 26.00 dB
1k [ 4 4 Bw 19.360000000 MHz
May | © 9B I Q factor 300.8
1 -30.37 dBm
-10 dBm S 5.815320000 GHz
| [ T2[{1] -30.10 dBm
-20 dEllr “E 5.834680000 GH=z
-30 dBm
-40 dBm o \W".U:
W M\.‘MM
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.825 GHz Span 50.0 MH=z
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Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT40
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH151 5755 38.82
CH159 5795 38.82
ac - HT40_CH151 :
@ * RBW 100 kHz
Att 30 dB =WBW 300 kHz M1[1] -8.44 dBm
J=tt Ref 10.0 dBm SWT 5ms 5.754000000 GHz
ndB 26.00 dB
1Pk Bw 38.820000000 MHz
iz | © 9BM T Q factor 148.2
Ao .me“* T1[1] -34.28 dBm

-10 dEllr by
-20 dEllr F'Jw

0000 GHz
-34.27 dBm
5.7743060000 GHz

-30 dB )
M

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.755 GHz

Span 50.0 MH=z
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ac - HT40_CH159 :

®

* RBW 100 kHz

Att 20 dB = WBW 300 kHz M1[1] -8.35 dBm

S=tt Ref 10.0 dBm SWT 5Sms 5.796900000 GHz
ndB 26.00 dB

1Pk Bw 38.820000000 MHz
iz | © 9BM —Q factor 149.3
"wT1{1] -34.91 dBm

-10 dBm

]

A NW“T
L

T2[1]

-20 dBm }

0000 GHz
-34.49 dBm
5.8144040000 GHz

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.795 GHz

Span 50.0 MH=z
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Reference No.: A17103001
Report No.: FCCA17103001-03
FCC ID : AHL-ALMOND3S

Temperature: 20 °C Humidity: 54 %RH
Detector: Peak Test Mode: 5.8G_802.11ac - HT80
RBW: 100 kHz VBW: 300 kHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Channel Frequency 26dB Bandwidth
Number (MHz) (MHz)
CH155 5775 78.56
ac - HT80_CH155 :
* RBW 100 kHz
Att 30 dB £ WBW 300 kHz M1f1] -10.53 dB8m
“=tt Ref 10.0 dBm SWT 15ms 5.779790000 GHz
ndB 26.00 dB
1Pk Bw 78.560000000 MHz
max | © 9E™ Q factor 73.6
MT1[1] -35.99 dBm
-10 dBém RN TN B PO e e e 5.735720000 GHz
| T2{1] -37.09 dBm
-20 dBm 5.814230000 GHz
-30 dBm

;

;iiﬂi'M

-50 dém

-50 dBm

-70 dém

-80 dém

CF 5.775 GHz

Span 120.0 MHz
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4.4 PEAK CONDUCTED OUTPUT POWER TEST
441 LIMIT

FCC Partl5, Subpart E Section 15.407(a)(1)(iii).

For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the
maximum conducted output power over the frequency band of operation shall not
exceed 1 W.

FCC Partl5, Subpart E Section 15.407(a)(3).

For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W

The signals are correlated.
Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power
measurement on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel
widths with Nant 2 5.
For power measurements on all other devices: Array Gain = 10 log(Nant/Nss)
dB.

NOTE:

1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. Directional gain = 10 log[(10°Y?° + 10%%2%)? | Nant] = 5.01dBi < 6dBi , so the power
density limit shall not be reduced.

4.4.2 TEST EQUIPMENT
The following test equipment was used during the test :

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
FACILITIES SPECIFICATIONS |MANUFACTURER SERIAL# CAL. CENTER
EMI TEST
RECEIVER
(INCLUDE 9 KHz ~ 6 GHz FSQCCZ)HHVI?/iF%Z ESL /100176 '\E/I_?g 21,2018
SPECTRUM
ANALYZER)

NOTE : The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.
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4.4.3 TEST SET-UP

Spectrum

EUT

The EUT was connected to a spectrum through a 50Q RF cable.

4.4.4 TEST PROCEDURE

The EUT was operating in continuous transmission mode or could control its channel.
Printed out the test result from the spectrum by hard copy function.

445 EUT OPERATING CONDITION
1. Set the EUT under continuous transmission condition.

2. The EUT was set to the highest available power level.
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446 TEST RESULT
Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11a
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output .
Channel e Bandwidth = Limit
requenc anawi ower
Number sy (dBm)
(MHz) (MHz) (dBm) (MmW)
CH36 5180 18.76 9.29 8.49 30
CH40 5200 18.76 8.65 7.33 30
CHA48 5240 18.76 7.76 5.97 30
a CH36 :
* RBW 1 MHz
Att 30 dB £ WBW 3 MHz M1{1] -1.44 dBm
“=tt Ref 10.0 dBm SWT 2.5ms 5.180900000 GHz
1IEM| o dBm N_'____.L_;;M___ﬁ_
e -10 dEllr /f_— ,\'\
-20 dBm
-20 cIEHr
-50 dEllr
-60 dBm
-70 dBm
-80 dEllr
CF 5.18 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 18.760 MHz | Power 9,29 dBm
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a CH40 :

®

*RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -2.12 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.201000000 GHz

1Rm | o dBm m-”‘-‘“—«—-ﬂ

Avg
) -10 dem /‘m __-\‘

| / |
-20 cIEHr

-30 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.2 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 18.760 MHz | Power 8.65 dBm

a_CH48 :

*RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -2.98 dBm
iztt Ref 10.0 dBm SWT 2.5ms 5.241200000 GHz

iRm0 dBm vl
ﬂ‘\‘l,g _,_,_,-—H—‘-\__f!u—.,_u.___

-10 dem ’fd __\‘

| | |
-20 cIEHr

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.24 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 18.760 MHz | Power 7.76 dBm
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11n - HT20
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH36_ANT1 8.20
= 5180 19.36 11.92 15.56 30
CH36_ANT2 9.52
CH40 _ANT1 7.49
= 5200 19.36 11.31 13.52 30
CH40 _ANT2 8.98
CH48 ANT1 6.45
= 5240 19.46 10.09 10.21 30
CH48 ANT1 7.63
n-HT20 CH36_ANT1:
@ * RBW 1 MHz
Att 20 dB =WBW 3 MHz M1{1] -2.84 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.178800000 GHz
1Rm | o dBm ML
foy I
Avg 1
-10 dem h\\
-20 cIEHr
-30 dBm / \\
-40 dBm - ——
-50 dem
-a0 dEllr
-70 dEllr
-80 dém
CF 5.18 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.360 MHz | Power 8.20 dBm
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n-HT20_CH36_ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-1.41 dBm
5.179000000 GHz

0 dBm

—

-10 dem

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.18 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

9.52 dBm

n-HT20_CH40 ANT1 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-3.37 dBm
5.198800000 GHz

0 dBm

-10 dem

-~

-20 dém

-30 dBm

-40 dBm

|

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.2 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

7.49 dBm
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n-HT20 CH40 _ANT2 :
*RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -1.91 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.193900000 GHz

iRm0 dBm J_'___:_:v_'___\_\_‘

Avg ",
) -10 dem '/ﬁ

-20 dém

-30 dEllr /J \\

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.2 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.360 MHz | Power 8.98 dBm

n-HT20 CH48 ANTL1:
*RBW 1 MHz

Att 20 dB =WBW 3 MHz M1[1] -4.52 dBm

J=tt Ref 10.0 dBm SWT 2.5ms 5.238700000 GHz

1RmM | o dBm B
,’}‘\.‘,'g _,_,_,——""\/_“—‘——m_
-10 dem I

-20 dém /

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.24 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.460 MHz | Power 6.45 dBm
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n-HT20 _CH48 ANT2:

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1[1]
SWT 2.5ms

-3.37 dBm
5.238900000 GHz

0 dBm

-10 dem

Y p—

-20 dém

-30 dBm

-40 dBm

-0 dem_ —

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.24 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.460 MHz | Power

7.63 dBm
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11n - HT40
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH38 ANT1 7.73
= 5190 38.92 11.51 14.17 30
CH38 ANT2 9.16
CH46_ANT1 6.45
= 5230 39.12 10.08 10.18 30
CH46_ANT2 7.61
n-HT40 CH38 ANT1:
@ * RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -6.25 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.188400000 GHz
iRm0 dBm ™I
Avg
-10 cIEHi / - = \
-20 den
-30 dBn
-4 m
|
-50 den
-a0 dBIi
-70 dBn
-80 cIEHi
CF 5.19 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 38.920 MHz | Power 7.73 dBm
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n-HT40 CH38 ANT2 :
*RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -4.90 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.188500000 GHz

1RmM | o dBm e

,ﬂ"\-..'g e — b ] |
-10 dEni/ : I— \

-20 den

-30 dBn
Jaﬁ’c\é{'
-50 den

-60 dBn

-70 dBn

-80 den

CF 5.19 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 38.920 MHz | Power 9.16 dBm

n-HT40 CH46 ANTL1:
*RBW 1 MHz

Att 20 dB =WBW 3 MHz M1[1] -7.69 dBm

J=tt Ref 10.0 dBm SWT 2.5ms 5.231400000 GHz

iRm0 dBm —
,ﬂ"\-..'g e

-10 dB&n — fam =

el \
/

-30 dBn

I

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.23 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 39.120 MHz | Power 6.45 dBm
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n- HT40_CH46_ANT2 :
@ *RBW 1 MHz

Att 20 dB =WBW 3 MHz M1[1] -6.50 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.231500000 GHz

iRm0 dBm _
fr—\\.\u'.g
-10 dEn ] i —

el \

-30 dBn \

I

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.23 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 39.120 MHz | Power 7.61 dBm
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11ac - HT20
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH36_ANT1 8.26
= 5180 19.46 11.92 15.57 30
CH36_ANT2 9.48
CH40 ANT1 7.19
= 5200 19.36 10.98 12.53 30
CH40 _ANT2 8.63
CH48 ANT1 4.90
= 5240 19.36 7.36 5.44 30
CH48 ANT1 3.71
ac - HT20 CH36_ANT1 :
@ * RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -2.56 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.179000000 GHz
1RmM | o dBm 1
ny A P—
Avg ]
-10 dem w_\'
-20 cIEHr
-30 dBm / k
-40 dBm - —
-50 dem
-a0 dEllr
-70 dEllr
-80 dém
CF 5.18 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.460 MHz | Power 8.26 dBm
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ac - HT20_CH36_ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1f1]
SWT 2.5ms

-1.41 dBm
5.178900000 GHz

0 dBm

[ -

-10 dem

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.18 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.460 MHz | Power

9.48 dBm

ac - HT20_CH40 ANT1 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1[1]
SWT 2.5ms

-3.74 dBm
5.199100000 GHz

0 dBm

-10 dem

R —

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.2 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

7.19 dBm
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ac - HT20_CH40 ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1[1]
SWT 2.5ms

-2.20 dBm
5.198900000 GHz

0 dBm

]

I -

-10 dem

-20 dém

-30 dBm

B

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.2 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

8.63 dBm

ac - HT20_CH48_ANT1 :

®

1Rm

'f}\ "1" g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1[1]
SWT 2.5ms

-6.52 dBm
5.242200000 GHz

0 dBm

-10 dem

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.24 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

4.90 dBm
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ac - HT20_CH48_ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1f1]
SWT 2.5ms

-7.72 dBm
5.241700000 GHz

0 dBm

-10 dem

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.24 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

3.71 dBm
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11ac - HT40
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel i Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
z z
(dBm) (dBm) (mW)
CH38_ANT1 6.26
= 5190 39.02 10.70 11.74 30
CH38_ANT2 8.76
CH46_ANT1 5.95
= 5230 39.32 8.13 6.50 30
CH46_ANT2 4.09
ac - HT40_CH38_ANT1 :
@ *RBW 1 MHz
Att 30 dB = WBW 2 MHz M1[1] -7.86 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.188400000 GHz
iRm0 dBm
'g.\\,‘,-g ML
-10 cIEHi / " [y
-20 dBli \\
-30 dEln/ \
-4 m
|
-50 dBn
-&0 dBIi
-70 dBn
-80 cIEHi
CF 5.19 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 39.020 MHz | Power 6.26 dBm
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ac - HT40_CH38_ANT2 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-5.37 dBm
5.188500000 GHz

1RmM | o dBm

Ay g

e [ S E

-10 dBli /
-20 den

-30 dBn

Eln'

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.19 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

39.020 MHz | Power

8.76 dBm

ac - HT40_CH46_ANT1 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-8.25 dBm
5.231800000 GHz

1Rm

Ay g

0 dBm

-10 dBn

-20 den

I

-30 dBn
ﬂﬁmjip

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.23 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

39.320 MHz | Power

5.95 dBm
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ac - HT40_CH46_ANT2 :

®

*RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1]
J=tt Ref 10.0 dBm SWT 2.5ms

-10.14 dBm
5.228400000 GHz

1RmM | o dBm

Ay g

-10 dBn —

I

2CICIEI| /_M
- li/

-30 dBn

-40
|

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.23 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

39.320 MHz | Power

4.09 dBm
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Reference No.: A17103001
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.1G_802.11ac - HT80
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
V4 V4
(dBm) (dBm) (mW)
CH42 ANT1 7.35
= 5210 78.80 11.19 13.16 30
CH42_ANT?2 8.88
ac - HT80_CH42_ANT1:
&
*RBW 1 MHz
Att 30 dB *WBW 3 MHz M1f1] -10.08 dBm
“ztt Ref 10.0 dBm SWT 2.5ms 5.206650000 GHz
1Rm | o dBm
Avg M1
-10 dEllr = - e e—
-20 dEllr
-30 dém
-40 dBn Y
-50 dBm
-a0 cIEHr
-70 dém
-80 dEllr
CF 5.21 GHz Span 120.0 MHz
Tx Channel Standard: NONE
Bandwidth 78.800 MHz | Power 7.35 dBm
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ac - HT80_CH42 ANT2 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1f1]
SWT 2.5ms

-8.62 dBm
5.207840000 GHz

1RmM | o dBm

,ﬂ"\-..'g
-10 cIEHr {
-20 dém

-30 dBm

-40 dBT‘

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.21 GHz
Tx Channel

Standard: NONE

Span 120.0 MHz

Bandwidth

78.800 MHz | Power

8.88 dBm




Spectrum Research & Reference No.: A17103001
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Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.8G_802.11a
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output —
Channel Frequenc Bandwidth Power Limit
u Wi w
Number < y (dBm)
(MH2z) (MHz) (dBm) (mW)
CH149 5745 18.86 9.28 8.47 30
CH157 5785 18.76 8.31 6.78 30
CH165 5825 18.86 7.82 6.05 30
a CH149:
@ * RBW 1 MHz
Att 30 dB =WBW 3 MHz M1{1] -1.41 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.746000000 GHz
1Rm |0 dBm m;:_____h

fr}\."-'lg
-10 cIEHr //F _H_\'\
-20 cIEHr

-30 dBm

o] o

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.745 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 18.860 MHz | Power 9.28 dBm
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a_CH157 :

a_CH165 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz

= WBW 2 MHz

SWT 2.5ms

M1i1]

-2.41 dBm
5.785900000 GHz

0 dBm

—

-10 dem

-20 dém

/

-30 dBm

-40 dBm

]

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.785 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

18.760 MHz | Power

8.31 dBm

®

Att 30 dB

iztt Ref 10.0 dBm

1Rm

Ay g

*RBW 1 MHz

= WBW 2 MHz

SWT 2.5ms

M1i1]

-2.94 dBm
5.823800000 GHz

0 dBm

-10 dem

]

R p—

/

-20 dém

-30 dBm

-40 dBm

]

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.825 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

18.860 MHz | Power

7.82 dBm




Spectrum Research & Reference No.: A17103001
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.8G_802.11n - HT20
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH149 ANT1 8.04
= 5745 19.36 11.48 14.06 30
CH149 ANT2 8.86
CH157 ANT1 7.12
= 5785 19.46 10.64 11.58 30
CH157 ANT2 8.08
CH165 ANT1 6.76
= 5825 19.36 9.89 9.74 30
CH165 ANT1 6.99
n-HT20 CH149 ANT1:
@ *RBW 1 MHz
Att 20 dB =WBW 3 MHz M1{1] -2.84 dBm
S=tt Ref 10.0 dBm SWT 2.5ms 5.744000000 GHz
1RM | o dBm M1
Doy _,_,_.——!-._,-'——\_._\_
Avg ] —
-10 cIEHr
-20 cIEHr
-30 dBm
| - \
-40 dBm
] I —
-50 dem
-60 dEllr
-70 dEllr
-80 dém
CF 5.745 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.360 MHz | Power 8.04 dBm
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n-HT20_CH149 ANTZ2 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-1.97 dBm
5.743900000 GHz

1RmM | o dBm

Ay g

]

—

-10 dem

-20 dém

-30 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.745 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz

| Power

8.86 dBm

n-HT20_CH157_ANT1 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-3.87 dBm
5.784100000 GHz

1Rm

Ay g

0 dBm

-10 dem

I

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.785 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.460 MHz

| Power

7.12 dBm
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n-HT20_CH157_ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-2.91 dBm
5.783900000 GHz

0 dBm

]

,_,_a—'—"’l\.

-10 dem

-20 dém

-30 dBm

-40 dBm

L+

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.785 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.460 MHz | Power

8.08 dBm

n-HT20_CH165_ANT1 :

®

1Rm

'f}\ "1" g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-4.08 dBm
5.823800000 GHz

0 dBm

-10 dem

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.825 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

6.76 dBm
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n-HT20_CH165_ANTZ2 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz M1f1]
SWT 2.5ms

-3.95 dBm
5.823700000 GHz

1RmM | o dBm

Ay g

-10 dem

I

-20 dém

-30 dBm

-40 dBm

]

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.825 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

6.99 dBm
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320, Taiwan (RO.C) Date: Dec. 28, 2017
Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.8G_802.11n - HT40
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH151 ANT1 7.52
= 5755 38.72 11.03 12.66 30
CH151 ANT2 8.46
CH159 ANT1 7.15
= 5795 38.92 10.62 11.53 30
CH159 ANT2 8.02
n-HT40 CH151 ANT1:
@ * RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -6.58 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.753400000 GHz
iRm0 dBm -
Avg 3
10 cIEHi / e I " ——— \
-20 den
-30 dBn
|
I
|
-50 den
-a0 dBIi
-70 dBn
-80 cIEHi
CF 5.755 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 38.720 MHz | Power 7.52 dBm
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n-HT40_CH151_ANTZ2 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-5.58 dBm
5.753200000 GHz

1RmM | o dBm

Ay g

e

-10 den

-20 den

-30 dBn

cIEInI

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.755 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

38.720 MHz | Power

8.46 dBm

n-HT40_CH159 ANT1 :

®

Att 20 dB
J=tt Ref 10.0 dBm

*RBW 1 MHz
=WBW 3 MHz
SWT 2.5ms

M1i1]

-6.88 dBm
5.796500000 GHz

1Rm

Ay g

0 dBm

-10 den

-20 den

;;

-30 dBn

-4 m

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.795 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

38.920 MHz | Power

7.15 dBm
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n-HT40_CH159 ANT?2 :
@ *RBW 1 MHz

Att 20 dB =WBW 3 MHz M1[1] -6.04 dBm
J=tt Ref 10.0 dBm SWT 2.5ms 5.796600000 GHz

1RmM | o dBm
,ﬂ"\-..'g
-20 den

-30 dBn

I

-50 den

-60 dBn

-70 dBn

-80 den

CF 5.795 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 38.920 MHz | Power 8.02 dBm
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820, Tawan (R.0.C.) Date: Dec. 28, 2017
Temperature: 20 °C Humidity: 54 %RH
Detector: RMS Test Mode: 5.8G_802.11ac - HT20
RBW: 1 MHz VBW: 3 MHz
Tested By: Richard Lin Tested Date:  Dec. 12, 2017
Channel Emission Peak Conducted Output Power .
Channel . Limit
Frequency| Bandwidth : .
Number (MHz2) (MHz2) Measure Final Final (dBm)
y4 y4
(dBm) (dBm) (mW)
CH149 ANT1 7.83
= 5745 19.36 11.33 13.58 30
CH149 ANT2 8.76
CH157 ANT1 7.11
= 5785 19.46 10.60 11.48 30
CH157 ANT2 8.02
CH165 ANT1 6.75
= 5825 19.36 10.07 10.16 30
CH165 ANT1 7.35
ac - HT20 _CH149 ANT1:
@ *RBW 1 MHz
Att 20 dB =WBW 3 MHz M1[1] -3.08 dBm
S=tt Ref 10.0 dBm SWT 2.5ms 5.743800000 GHz
1RM | 0 dBm M1
n = ]
Avg ]
-10 cIEHr ‘““—\\
-20 cIEHr
-30 dBm
-40 dBm
‘-\H—_—\_“"__‘_‘—u—m—\.
-50 dem
-60 dEllr
-70 dEllr
-80 dém
CF 5.745 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 19.360 MHz | Power 7.83 dBm
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ac - HT20_CH149_ANT2 :

®

1Rm

Ay g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz

= WBW 2 MHz

SWT 2.5ms

M1i1]

-2.13 dBm
5.743800000 GHz

0 dBm

S

-10 dem

-20 dém

-30 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.745 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.360 MHz | Power

8.76 dBm

ac - HT20_CH157_ANT1 :

®

1Rm

'f}\ "1" g

Att 20 dB
Ref 10.0 dBm

*RBW 1 MHz

= WBW 2 MHz

SWT 2.5ms

M1i1]

-3.82 dBm
5.783900000 GHz

0 dBm

-10 dem

Y p—

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dém

CF 5.785 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

19.460 MHz | Power

7.11 dBm




